ClubCar |8

1997

ILLUSTRATED
PARTS LIST

3 T

CARRYALL I, CARRYALL II,
CARRYALL Il PLUS, AND
CARRYALL VI VEHICLES

MANUAL NUMBER 1019285-02
PRINT CODE 0896D0808C






USING THE ILLUSTRATED PARTS LIST

A WARNING

¢ THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE SURE
TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1997 Club Car Carryall® vehicles. See Important Notice on the following
page.

The manual is divided into 15 sections. Sections 1 through 5 pertain to both gasoline and PowerDrive®
electric vehicles, sections 6 through 11 pertain to gasoline vehicles only, and sections 12 through 15
pertain to PowerDrive electric vehicles only. Note that there are two or three flags on the outside edge
of each page. The first flag will contain the section number of which that page is a part. The other flag
(or flags) will contain either the letter G or E, signifying that the page pertains to either the gasoline or
PowerDrive electric vehicle only, or to both the gasoline and PowerDrive electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page
applies to all Carryall vehicles.

You will also find vehicle models and serial numbers specified within the listings for individual page titles.
These model and serial number specifications identify the vehicles on which parts usage as described
on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at hand and
read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page is
the parts list page, and gives the page title at the top, then the item numbers (corresponding to the num-
bers on the illustration), part descriptions, and quantity of parts used. Some item numbers have more
than one part number because several models and/or configurations of a component are represent-
ed together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part
is the quantity used per next higher level assembly of which it is a component . A part that is not indent-
edis alevel 1 part. This means that the quantity given is the quantity used per the portion of the vehi-
cle illustrated on that particular spread.

Club Car @

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1996, CLUB CAR INC.
All rights reserved.
This manual effective August 1, 1996
Manual print code: 0896A00000



A IMPORTANT NOTICE!

* ALL EARLY 1997 CLUB CAR VEHICLES WITH 350 ENGINES (INCLUDING CARRYALL Il PLUS AND
CARRYALL VI) MAINTAINED THE 1996 POWERTRAIN CONFIGURATION UTILIZING SEPARATE
TRANSMISSION AND TRANSAXLE UNITS. VEHICLES PRODUCED LATER IN 1997 UTILIZED THE
UNITIZED TRANSAXLE POWERTRAIN THAT IS ILLUSTRATED IN SECTION 11 OF THIS MANUAL.
IF YOUR VEHICLE HAS THE UNITIZED TRANSAXLE ILLUSTRATED ON PAGES 11-2 THROUGH 11-
7, USE THIS MANUAL WHEN ORDERING PARTS. IF YOUR VEHICLE HAS SEPARATE TRANS-
MISSION AND TRANSAXLE UNITS AS SHOWN BELOW, USE THE 1996 CARRYALL ILLUSTRATED
PARTS LIST, CLUB CAR PART NUMBER 1018862-02.

TRAMNSAXLE

TRAMNSKISSI0MN




CONTENTS

MAINTENANCE AND SERVICE TOOLS SECTION [.

THIS SECTION OF THIS MANUAL CONTAINS A LIST OF MAINTENANCE AND SERVICE TOOLS

AVAILABLE FROM CLUB CAR .......oiuiiiiiiiiiii ettt 1-2
BODY AND TRIM SECTION ﬂ

FRONT BODY ..ottt 2-3

SEATS AND SUPPORT STRUCTURE - CARRYALL I, I AND 11 PLUS .......ccoooiiiiiiiiiiicccceecn, 2-5

SEATS AND SUPPORT STRUCTURE - CARRYALL VI ....ccoiiiiiiiiiciiiisicice s 2-7

TILT BED AND LATCH = CARRYALL | ..ot 2-9

TILT BED HINGE AND PROP ROD - CARRYALL I, I AND 11 PLUS .......cociiiiiiiiiiciiieccseccie i 2-11

TILT BED AND LATCH - CARRYALL I AND 11 PLUS ..ot 2-13

ACCESS DOOR AND SIDE DOORS - CARRYALL VI ..o 2-15

FLAT BED ASSEMBLY - CARRYALL VI ...oiiiiiiiciiciciccce s 2-17

FLAT BED TRIM - CARRYALL VI ...ttt 2-19

REAR COVER - CARRYALL [, 1 AND 11 PLUS .....uuiiiiiiiiiiieiicisces e 2-21

REAR COVER = CARRYALL VI ...ttt 2-23

WHEELS AND TIRES ..ottt 2-25
SAFETY DECALS SECTION ﬂ

SAFETY DECALS - CARRYALL I, I AND Il PLUS .....cooiiiiiiiiiiiicsiciese s 3-3-3-5

SAFETY DECALS - CARRYALL VI ...ttt 3-7-3-9
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION n

REAR BRAKE ASSEMBLY, SELF-ADJUSTING - CARRYALL | ..ot 4-3

REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED - CARRYALL II, Il PLUS, AND VI .......cccccocurunnne. 4-5

BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLE WITH 2-WHEEL BRAKING ........ccccccovviiniiiiciniinnnns 4-7

BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLE WITH 4-WHEEL BRAKING ........ccccccovviiniiicininnnns 4-9

FRONT BRAKE ASSEMBLY - VEHICLE WITH 4-WHEEL BRAKING ........cccooiriimiiiieiieniieceeeceseneeeeneeeeeenas 4-11

ACCELERATOR PEDAL ASSEMBLY - GASOLINE VEHICLE ........coouriireiinciieciissieeseeeneesnesssessseesesesseenees 4-13

ACCELERATOR PEDAL ASSEMBLY - POWERDRIVE ELECTRIC VEHICLE ..........coocvviriieneiisnneiseneeisenenns 4-15
STEERING, FRONT AND REAR SUSPENSION SECTION ﬂ

STEERING COLUMN ....co.oiiiiiiiiiiieieectc e 5-3

STEERING GEAR ASSEMBLY ...ttt 5-5

FRONT SUSPENSION, UPPER - VEHICLE WITH 2-WHEEL BRAKING ........ccccocooiiiiiiiiiiniciciseicin, 5-7

FRONT SUSPENSION, LOWER - VEHICLE WITH 2-WHEEL BRAKING .......cccooiuiiiiiiiiinicicieecsecines 5-9

FRONT SUSPENSION, UPPER - VEHICLE WITH 4-WHEEL BRAKING ........ccccooiiiiiiiciiccieecsecens 5-11

FRONT SUSPENSION, LOWER - VEHICLE WITH 4-WHEEL BRAKING .......ccociuiiiiiiiiiiiciciieceecies 5-13

REAR SUSPENSION ...ttt 5-15

STABILIZER BAR, GASOLINE VEHICLE - CARRYALL 1, Il PLUS AND VI .....ccoiiiiiiiiiniciciiciceens 5-17
ELECTRICAL SYSTEM - GASOLINE VEHICLE SECTION ﬂ

FORWARD AND REVERSE SHIFTER ASSEMBLY - GASOLINE VEHICLE ........cccooocuiiiiiiiiiicieces 6-3

WIRING, GASOLINE VEHICLE - CARRYALL | ..ot 6-5

WIRING, GASOLINE VEHICLE - CARRYALL Il ....ouiiiiiiiiiiiiciiicic s 6-7

ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - CARRYALL | AND Il .....cooviiiiiiiiiciciee, 6-9

ELECTRICAL COMPONENTS, GASOLINE VEHICLE - CARRYALL I, Il AND Il PLUS .......cccovviiniiinne. 6-11

WIRING, GASOLINE VEHICLE - CARRYALL I PLUS ......cuiiiiiiiiiicieiicicie s 6-13

WIRING, GASOLINE VEHICLE - CARRYALL VI ....ouiiiiiiiiiiiiiiceccicecs s 6-15

ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - CARRYALL Il PLUS AND VI ......ccccccvvunnnn. 6-17



CONTENTS

ELECTRICAL SYSTEM - GASOLINE VEHICLE, CONTINUED

ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE - CARRYALL VI .eoniii e 6-19
CONTROLS AND GAUGES, GASOLINE VEHICLE - CARRYALL VI e 6-21
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE VEHICLE - CARRYALL VI ..civiiiiiiiiieeeen, 6-23
STARTER/GENER AT OR AS S EMBLY oo e e e e e e e e e e e e e 6-25
STARTER/GENERATOR MOUNTING .ottt e et et et et et et e ettt a e e eanaaean 6-27
BATTERY MOUNTING - GASOLINE VEHICLE ..o et e e e e, 6-29
ENGINE SECTION
FE 290 ENGINE - CARRYALL I AND 1l ooninii e et et e e e e e e 7-3-7-13
FE 350 ENGINE - CARRYALL I PLUS AND VIl oottt e et e e 7-14 - 7-25
ENGINE MOUNTING ..o e e e e e e e e e e e e e 7-27
FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUE L SY ST EM oo e e e e e e e e e e e e e e e e e e i, 8-3
CARBURETOR ASSEMBLY, FE 290 - CARRYALL F AND 1l oriiniii e 8-5
CARBURETOR ASSEMBLY, FE 350 - CARRYALL I PLUS AND VI oeonoiiie e 8-7
CARBURE T OR INS T ALLAT ION e e e e e e e e e e, 8-9
GOVERNOR AND ACCELERATOR CABLES ... e e et 8-11
EXPANSION CHAMBER, CHOKE, AND FILTER - CARRYALL I, AND I PLUS ..o, 8-13
EXPANSION CHAMBER, CHOKE, AND FILTER - CARRYALL VI e, 8-15
EXHAUST SYSTEM section IER
EXHAUST SYSTEM, FE 290 - CARRYALL F AND 1l e 9-3
EXHAUST SYSTEM, FE 350 - CARRYALL I PLUS AND VI e 9-5
TORQUE CONVERTER section K[
[ R T A4 = I I O PR 10-3
(D] R A4 = O I U 1O TR 10-5
UNITIZED TRANSAXLE - GASOLINE VEHICLE section HHE
UNITIZED TRANSAXLE - GASOLINE VEHICLE ... et 11-3-11-7
ELECTRICAL SYSTEM - POWERDRIVE ELECTRIC VEHICLE section P
FORWARD AND REVERSE SWITCH - POWERDRIVE ELECTRIC VEHICLE .....eoeeeeeeeeeeeee e, 12-3
CONTINUOQUSLY VARIABLE POTENTIOMETER - POWERDRIVE ELECTRIC VEHICLE ..., 12-5
WIRING - CARRYALL | POWERDRIVE ELECTRIC VEHICLE ..o ettt et eee e eaeeaeneen 12-7
ELECTRICAL COMPONENTS, FRONT BODY - CARRYALL | POWERDRIVE ELECTRIC VEHICLE ............ 12-9
ELECTRICAL COMPONENTS, REAR BODY - CARRYALL | POWERDRIVE VEHICLE .................... 12-11 -12-15
WIRING - CARRYALL [l POWERDRIVE ELECTRIC VEHICLE ..ot 12-17
ELECTRICAL COMPONENTS, FRONT BODY - CARRYALL Il POWERDRIVE ELECTRIC VEHICLE ........... 12-19
ELECTRICAL COMPONENTS, REAR BODY - CARRYALL Il POWERDRIVE ELECTRIC VEHICLE .... 12-21 -12-25
WIRING - CARRYALL VI POWERDRIVE ELECTRIC VEHICLE ....oooieee et aaaaaas 12-27
ELECTRICAL COMPONENTS, FRONT BODY - CARRYALL VI POWERDRIVE ELECTRIC VEHICLE .......... 12-29
CONTROLS AND GAUGES - CARRYALL VI POWERDRIVE ELECTRIC VEHICLE ..o, 12-31
ELECTRICAL COMPONENTS, CENTER BODY - CARRYALL VI POWERDRIVE ELECTRIC VEHICLE 12-33 - 12-37
ELECTRICAL COMPONENTS, REAR BODY - CARRYALL VI POWERDRIVE ELECTRIC VEHICLE ............ 12-39
BATTERY CHARGER section HEN
POWERDRIVE BATTERY CHARGER, DOMESTIC - CARRYALL TAND Il .o 13-3
POWERDRIVE BATTERY CHARGER, EXPORT - CARRYALL FAND Il oevniiiii e 13-5



CONTENTS

ON-BOARD POWERDRIVE BATTERY CHARGER, DOMESTIC - CARRYALL VI ......cccccoviuiiiiiiiicine. 13-7
ON-BOARD POWERDRIVE BATTERY CHARGER, EXPORT - CARRYALL VI ......cccccoviiiiiicicicicnne. 13-9
MOTOR - POWERDRIVE ELECTRIC VEHICLE SECTION [EI
MOTOR - POWERDRIVE ELECTRIC VEHICLE ........couiiiiiiiiiiiiieinceseissiesisissiesessissssie s 14-3
TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE SECTION
TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE .......ocoiiiiiiiiiicicccccccicc s 15-3






MAINTENANCE AND SERVICE
TOOLS




n MAINTENANCE AND SERVICE TOOLS

a DESCRIPTION PART NUMBER

E ACCELERATOR PEDAL ADJUSTMENT TOOL ...cooiiiiiiiiii s 1018710-01
ADAPTER PLUG ASSEMBLY ... 1018945-01
ADHESION PROMOTER - ARMORFLEX® ... ittt ettt ettt ettt e e e s 1016985
ADHESIVE, GUIDE RING, 3 GRAM TUBE ... . 1018132-02
ARMORFLEX REPAIR KIT ..ttt ettt e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e nnenees 1017295
BATTERY DISCHARGE MACHINE, 36/48 VOLT .....ouiiiiiiiiiiiiiiiiiieieeeeeeeeeee oo a e e e e e e e 1018319-01
BATTERY TERMINAL PROTECTOR SPRAY ...t e e e e e e e e e e e e e e e 1014305
BATTERY THERMOMETER ... e e e e e e e 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ...ttt 1016417
BEARING DRIVER SET ... e e e e e e e e e e e e e 1016416
BEARING PULLER ..o e e e e e e e e e e e e e e aaaaaaaaaans 1012811
BEARING PULLER WEDGE ATTACHMENT e e e e e e e e e e e e e e e eaaaaans 1012812
CALIBRATION TEST MODULE ... e 1018871-01
CAM INSTALLATION TOOL oo 1018084-01
CLUTOCH TOOL KT ettt ettt e e e e e e ettt a b e e e e e e e e et e ae b e e e e e e e e e e e e e aane e e e e e 1014510

CLUTCH ALIGNMENT TOOL (USED ON VEHICLES PRIOR TO SERIAL NUMBER 9701) ........................ 1014498

DRIVE CLUTCH PULLER ..o 1014496

CLUTCH DRIVE HUB PULLER ..ot e e e e e e e e e e e e e e e aaaaaaaaaaas 1014497

DRIVEN CLUTCH CAM PULLER ....ooiiii e 1014508

DRIVEN CLUTCH PULLER PLUG ....oooiiiiiii e 1014507

DRIVE CLUTCH HOLDER TOOL ASSEMBLY ... .ot 1015524

CAM PRESS TOOL ..ttt oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e ennenes 1018091-01
COMMUNICATION DISPLAY MODULE ..o e e 1018318-01
COMPRESSION GAUGE WITH ADAPTER ... e 1016410-02
CONTINUITY TESTER ...ttt 1011273
DRY MOLY LUBRIC AN T ittt e e e et e et e e et e e e e e e e e e s b e s e e e e e e e e eenaanaaass 1012151
FLY WHEEL PULLER KIT e e e e e e e e e e e e e e 1016627
GEAR YOKE . ettt e e e e e e e e e e e e e e e e e e e 1016418
GOVERNOR SHAFT INSTALLATION TOOL ....uiiiiiiiiiiiiiiii e e e e e e e e e e e e e e e e e e e e e 1019331-01
HEAT SINK COMPOUND ... ..ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e s e s eennees 1018367-02
HYDROMETER .o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1011478
INTERNAL RETAINING RING PLIERS ... 1013593
LIQUID GASKET (TRANSAXLE CASE) ...ttt 1019287-01
PISTON RING COMPRESSOR KIT .o e oo e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaanns 1016414
PISTON RING PLIERS ... e e e e o e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1016415
RETAINING RING PLIERS - 45° EXTERNAL ... 1012549
RETAINING RING PLIERS - 90° INTERNAL ... 1012560
SAFETY FIRST CARD (50 PER PACK) ...t 1018231-01
SEAL PULLER ..ttt a e e e e e e e e e e e e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ...t e e e e e e e e e aeaeaeaas 1016867
STEERING COLUMN BEARING PRESS TOOL ..ot 1014264
STEERING COLUMN RETAINING RING TOOL ....ccoiiiiiii e 1014259
STEERING WHEEL PULLER ...ttt e e 102061201
TA CH OME T ER o e oo oo e ettt e e oo e e et e et e e e e e e e e e a e eaaaaaan 1016112
TOUCH-UP PAINT, LACQUER - GRAY ...t 1017097-04

1-2



MAINTENANCE AND SERVICE TOOLS n

DESCRIPTION PART NUMBER E
................................................................................................................ 1014161 E

TRANSAXLE AXLE SEAL TOOL ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1014162
TUNE-UP KIT (FE 290) ...ttt oottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s s e e e 1016110-02
LIS 2NN =1 QI € 1T 0 TP 1016110-03

TRANSAXLE PINION SEAL TOOL

VALVE CLEARANCE ADJUSTER SCREW HOLDER ... 1016413
VALVE GUIDE REAMER ... 1016412-01

AR B O R oo e e e e e e e e e e e e e e e e e e e e e e 1016412-02
VALVE SEAT CUTTER T-WRENCH ... e 1016551
VALVE SEAT CUTTER HOLDER ....ooiiiiiiiiiiiiiiii e 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ...ooooiiii e 1016553
VALVE SEAT CUTTER 45°/30° (35MM DIAMETER) ....uuiiiiiii e 1016554
VALVE SPRING COMPRESSOR ... e e e e 1016411-01
VOLT OHM METER ...t e oo ee e e e e e e 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

1-3






BODY AND TRIM




i ] /
/ /
/ i
/ /
i /
/ i
/ /
i /
/ i

_

. >
R WO
—
/AN
~ o \
N \/
0

\ % /\\ .
(X
e

o
3
o
=

I

N
W
o0
MA
>a
by

/%

/s \AO

@/ 3,
AR D) £°
N\

2

Oz

2-2



FRONT BODY n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1017348-02 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL 11, 11 PLUS AND V1) ..ottt 1 1
2 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 c..vveveeeeeeeeeeeeeeeeeeeeeeee oo, 2 2
3 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eeeeeeeeeeeeeeeeeeeeeeeeeeeee oo s e eeeee e, 4 4
4 | 1010546 SPACER ..ottt 2 2
5 | 1015405 BOLT, CARRIAGE, 5/16 = 18 X 2 ..o, 2 2
6 | 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 7 = 10) vuvveeeeeeeeeeeeeeeseeeeeeeeeeeenenen 1 1
7 | 1016868 BUMPER, FRONT .....oieeeeeeeeeeeeee oo e e ee e, 1 1
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 c..eveieiereeeeeeseeeeeeeeeeeees 2 2
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....eeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo, 2 2
10 | 1016967 RIVET, BLIND PUSH TYPE ...eeeeeeeeeeeeeeee et s e 2 2
11 | 1016702-01 | NAMEPLATE = SILVER ...eeieeeieieeeeeeeeeeeeee s, 1 1
12 | 1016925-04 | BODY, FRONT = GRAY ....oiimieeieeieeeeeeeeeeeeeeeeeeeeeseeee e s eee e, 1 1
12 | 1016939-04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY (CARRYALL VI ONLY) .. 1 1
13 | 1011014 TRIM, FRONT BODY  ...oeieeeeeeeeee ettt eee et seesee e 1 1
14 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X T c..eveeeieeeeeeeeeeeeeeeeeeeeeeeeeeae 2 2
15 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 e.veeeeeeeeeeeeeeeeeeeeeeee et 2 2
16 | 0001241 WASHER, FLAT, 5/16 +.veeveeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeee e seese s eeses et ee s s e 2 2
17 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +...eeeeeeeeeeeeeeeeeeeeeeeeeeeee e seeseeeeseesenseees 2 2
18 | 1011017 SCREW, FLANGE LOCK ....ceeeeeeeeeeeeeeseeeeeeeeeee e 6 6
19 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) .....o.vivieoeeeeeeeeeeeeeeee oo 1 1
20 | 1013983 TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) +..cvveveieeeeeeeeeeeeeeseeeeae 2 2
20 | 1013985 TRIM, SIDE BUMPER GUARD (CARRYALL Il AND Il PLUS) ...ooviviieeeeian. 2 2
20 | 1016711 TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) ..o 2 2
21 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ..v.veeeeeeeeseeeeeseeeeeeeeeeeeee e e 8 8
22 | 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 23 - 26) ......coevieeeeeeeeeeeeans 1 1
23 N/A NUT, SPEED, #10 = 82 oo, 1 1
24 N/A WASHER, CUP, #10 ..eeeieieeeeeeeeeee et e s ee e ere e 1 1
25 N/A SCREW, SHEET METAL, #10 X 3/4 ..eveieeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e 1 1
26 N/A COVER, SCREW HEAD ......ooieteieieeeeeeeeeeeee oo 1 1
27 | 0007973 RIVET, ALUMINUM POP, 3/16 eeeeieeeseeeeeeeseeeeeeeeeee e, 5 5
28 | 1015032 MAT, FLOOR, FRONT ......ooeeieeeeeeeeeeeeeeee et enn s 1 1
29 | 1013343 COMPONENT, RIGHT DASH = BLACK ....ovoieeeeeeeeeeeeeeeeee e 1 1
30 | 1016604-04 | PANEL, CENTER DASH - BLACK ...eiviieieieeeeeeeeeeeeeeeeeeseeeseeseseeeeseseseeseseseenes 1 1
31 | 1013344 COMPONENT, LEFT DASH = BLACK ...t 1 1

2-3






SEAT

S AND SUPPORT STRUCTURE
CARRYALL I, Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A a
12 3 4 E
1 1015645-02 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 -6) ....oevvvvuneennn. 1 1
1 1015645-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2-6) .....cecevvnnnennn. 1 1
1 1015645-05 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2-6) ....coccevvvvvvnnnnnn. 1 1
2 1013309 STRAP, SEAT BOTTOM oot e e e e eanas 1 1
3 1010545 SCREW, HEX HEAD WASHER, 1/4 - 14 X 3/4 ...oveeeeeeeeeeeeeeeeeeee e 2 2
4 1013311 BUMPER, SEAT, SHORT ..ottt 4 4
5 1013312 BUMPER, SEAT, LONG ..ot 1 1
6 1015627-02 COVER, VINYL SEAT BOTTOM - WHITE ...coeieeiie e 1 1
6 1015627-04 COVER, VINYL SEAT BOTTOM = BLACK ..ot 1 1
6 1015627-10 COVER, VINYL SEAT BOTTOM = GRAY ....uuiiieitiieeeievereeeeeeeeeeeeeeeeeeeeeeeees 1 1
7 1015652-02 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 8 AND 9) .....ccevevvnnnnnnnn. 1 1
7 1015652-05 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 8 AND 9) .....ccevvvieeennn. 1 1
7 1015652-06 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 8 AND 9) ......cceevvnnenn. 1 1
8 1013335 CAP, SEAT BACK - BLACK ..ot 1 1
9 1015626-02 COVER, VINYL SEAT BACK - WHITE ..ot 1 1
9 1015626-04 COVER, VINYL SEAT BACK - BLACK ..ceieiiiie e 1 1
9 1015626-05 COVER, VINYL SEAT BACK - GRAY ...t 1 1
10 1015239 PANEL, SEAT SUP P ORT ..o 1 1
11 1018885-01 ASSEMBLY, ARM REST, PASSENGER ....ooniiiii e 1 1
12 1018885-02 | ASSEMBLY, ARM REST, DRIVER ..ot 1 1
13 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 .....uieiiiiieieieieeeeeeeeveveeeeeeeeeeeaeeeens 8 8
14 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 3/4 ....ceuiieiiieeeieee e 8 8
15 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 et 8 8
16 0000332 WASHER, FLAT, 1/4 ettt eae e 8 8
17 0000451 WASHER, LOCK, 1/4 ..o e e eaas 8 8
18 0001028 I L I 1 e 1 S o 8 8
19 1014387 CAP, CORNER ..ottt e e eanas 2 2
20 1014321 SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/4 ..o 4 4
21 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 iriiriiiiie e 4 4
22 0001241 WASHER, FLAT, 5/16 et e e e e e e e e e e e eneen 8 8
23 0007174 WASHER, LOCK, 5/16 ittt e e e e e e e e e eneen 4 4
24 0001242 NUT, HEX, 5/16 = 18 e e e 4 4

2-5






SEATS AND SUPPORT STRUCTURE
CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 6) ...oovoovvvnann 1 1
1 | 1015645-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2-6) ....co.ovvovennn... 1 1
1 | 1015645-05 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 6) ...coeovecvereann 1 1
2 | 1013309 STRAP, SEAT BOTTOM ..o 1 1
3 | 1010545 SCREW, HEX WASHER HEAD, 1/4 = 14 X 3/4 .....ovoivoooeoeeeeeee, 2 2
4 | 1013311 BUMPER, SEAT, SHORT ....ooviivoioeoeoeeeeeeeeeeeeeeeeeeeeee e 4 4
5 | 1013312 BUMPER, SEAT, LONG: ......vuvoiveieeeeeeeeeeeeeeeeeee e e eeeeee e 1 1
6 | 1015627-02 COVER, VINYL SEAT BOTTOM - WHITE ...oooveeeeeeeeeeeeeeeeeeeeeen 1 1
6 | 1015627-04 COVER, VINYL SEAT BOTTOM - BLACK .....oovvvoeeeoeeeeeeeeeeeeeeeeeeen 1 1
6 | 1015627-10 COVER, VINYL SEAT BOTTOM - GRAY ....ooimoeoeeeeeeeeeeeeeeeeeeeeeeeee 1 1
7 | 1016777-01 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 8 AND 9) .......coevvnne... 1 1
7 | 1016777-02 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 8 AND 9) .........coo......... 1 1
7 | 1016777-05 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 8 AND 9) .......cc.coo......... 1 1
8 | 1016751 CAP, SEAT BACK ..o 1 1
9 | 1016755-02 COVER, VINYL SEAT BACK - WHITE ....ooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
9 | 1016755-04 COVER, VINYL SEAT BACK - BLACK .....vvoeeeeeoeeeeeeeeeeeeeeeeeeeeeeen 1 1
9 | 1016755-06 COVER, VINYL SEAT BACK - GRAY ....ooomoeoeieeieoeeeeeeeeeeeeeeeeeeeeen 1 1
10 | 0008304 WASHER, INTERNAL TOOTH LOCK, /4 ..ot 4 4
11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....v.ooovooeoeoeeeeeeeeeeeeen 4 4
12 | 0000332 WASHER, FLAT, 1/4 oooooeoeeoeoeeeeeeeeeeeeeeeeee e 10 | 10
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ovooeeeeeeeeeeeeeeeeeeeeeeeee e 10 | 10
14 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 ...voveveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 4 4
15 | 0001241 WASHER, FLAT, 5/16 ..voveovoieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +....eoeeeeeeeeeeeeeeeseeeeeseeseeeeeeee e 4 4
17 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL .......oeieeeeeeieeeeeeeeeeeeeeeeeeeee e, 1 1
18 | 1018885-01 | ASSEMBLY, ARMREST, PASSENGER .......ooiveoveoeeoeeoeeeeeeeeeeeeeeeeeeeeeeneen 1 1
19 | 1018885-02 | ASSEMBLY, ARMREST, DRIVER ......ooivioeioeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeeee 1 1
20 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 w..voovooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 10 | 10
21 | 1014321 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 .....vooveeeeeeeeeeeeeeeeeeeeeeeeeen 4 4
22 | 1014387 CAP, CORNER .....ooovooeeeeeeeeeeoeeeeee e 2 2
23 | 1016673 HOUSING, CORD ... 1
24 | 0008796 SCREW, PHILLIPS HEAD, #7 = 19 X B/4 ...v.veoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 4

2-7



2-8



TILT BED AND LATCH - CARRYALL | n

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1015427 ASSEMBLY, TILT BED AND LATCH, CARRYALL | INCLUDES ITEMS 1-9)..... 1 1

1 | 1015391 SPRING, LATCH EXTENSION .....oooooiooeooeoeeeoeeeeeeeeeeeeeeee e 2 2
2 | 1015252 ASSEMBLY, LATCH WELD .....voveeeeeoeeeeeee e 1 1
3 | 1015400 HAND GRIP, TILT LATCH ..ot 1 1
4 | 1014471 INSULATION, BULK, (42 LONG) ...voovoeoeeeeeeeeeeeeeeeeeeeee e, AR | AR
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....o.vooveoeeeeeeeeeeeeeeeeeeeeeeeeeen 4 4
6 | 0001108 NUT, DIMPLED LOCK, 1/4 = 20 ....v.ivoieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
7 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 1v.vevoeeeeeeeeeeeeeeeee e 2 2
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...v.veoveseeeeeeeeseeeeeeeeeeeeeeeseeeeeee e 6 6
9 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 .....oeveoveeeeeeeeeeeeeeeeeeeeenn. 4 4
10 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ......ovveeveeeeeeeeeeeeeeeeeeeeee e, 2 2
11 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovoeeeeeoeeeeeeeeeeeeeeeeeeeee e 4 4
13 | 1014306 WASHER, FLAT, TYPE B, 1/4 ..ooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 8 8
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X /4 .....o.ovoeeeeeeeeeoeoeeeeeeeeeeeeeeeee. 4 4
15 | 1017976 SEAL, BED oo, 1 1

FOR HINGE AND LATCH PLATE COMPONENTS, SEE PAGE 2 - 11.

2-9






TILT BED HINGE AND PROP ROD

CARRYALL |, Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A a
1 2 3 4 E
1 1015583 BUSHING, URETHANE ..o e e e eans 4 4
2 1012303 BUSHING, STEEL ...oivniitiiiii e e e et e e eans 2 2
3 1015356 ASSEMBLY, TILT BED HINGE WELD ....ceiniiii e
4 1015507 SHIM, TILT BED PIVOT ettt e e e e e aeeaaas A/R A/R
5 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 .coeeeieieeeee e 4 4
6 1011990 WASHER, FLAT, B/8 ettt e e e e e e e e e aaeen 8 8
7 0000357 WASHER, LOCK, 3/8 ..o 4 4
8 0000706 I L I 1 < T 1 4 4
9 1015242 BUMPER, BED ....eiiiiic et ea e 2 2
10 1015277 PLATE, TILT BED LATCH oot ans 2 2
11 1016078 SHIM, LATCH PLATE .. ceoe e A/R A/R
12 1016060 SUPPORT, LATCH PLATE oot e e 2 2
13 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 ettt 4 4
14 0000332 WASHER, FLAT, 1/4 e eaas 8 8
15 0000451 WASHER, LOCK, 1/4 oot e e e e e e 4 4
16 0001028 I L I 1 G 1 S o 4 4
ITEMS 17 - 24: CARRYALL Il AND Il PLUS ONLY
17 1015348 (O R = 10 N 1 1
18 1015700 TRACK, PROP ROD ..ceiiiiiii ettt e e e 1 1
19 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ..cvieeie et 6 6
20 0000332 WASHER, FLAT, 1/4 et r e e 4 4
21 0008233 NUT, NYLON LOCK, 1/4 =20 ...ceeeeeiee et e e eans 6 6
22 0000334 W ASHER, FLAT, B/8 ittt et e et e e e e e eaeen 2 2
23 0001035 PIN, COTTER, 3/32 X 1 oottt e e e ene 2 2
24 1019216-01 SUPPORT, PROP ROD ...eniiiieieee ettt ettt e e e e e eanas 1 1




2-12



TILT BED AND LATCH - CARRYALL Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1015429-01 | ASSEMBLY, TILT BED, MANUAL LIFT, CARRYALL Il AND Il PLUS ................. 1 1
(INCLUDES ITEMS 1 - 11)

1 | 1015391 SPRING, LATCH EXTENSION .....ooeeieeeeeeeeeeeeeeeeeeeeee e 2 2
2 | 1015252 ASSEMBLY, LATCH WELD ......voveeeeeeeeeeeeeee e 1 1
3 | 1015400 HAND GRIP, TILT LATCH ..o 1 1
4 | 1014471 INSULATION, BULK (46 LONG) .....vovovooeeeeseeeeeeeeeeeeeeeeeeee e, AR | AR
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....veveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 4 4
6 | 0001108 NUT, DIMPLED LOCK, 1/4 = 20 ....oveivooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
7 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 1v.veveveoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...veovevereeeeeeeeeeeeseeeseeeeeeeeneneeee e 8 8
9 | 1014471 INSULATION, BULK (4 LONG) ..o, AR | AR
10 | 1014471 INSULATION, BULK (8 LONG) ...veveveeeeeeeeseeeeeeeseeeeeee e, AR | AR
11 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 5/8 .....o.vvoveoveoeeeeeeeeeeeeeeeeeen 4 4
12 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ......ouovuveoeeeeeeeeeeeeeeeeeeeeeeeeeeee 2 2
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ... 2 2
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ovoeoeoeeeeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeee e 6 6
15 | 1014306 WASHER, FLAT, 1/4 <oooooeoeeoeeeeeeeeeeeeeeeeeeee e, 8 8
16 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....veovoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
17 | 1017976 SEAL, BED ..ot 1 1

FOR HINGE, LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 2 - 11.




2-14



ACCESS DOOR AND SIDE DOORS - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016914 LATCH, COMPARTMENT DOOR .......oovoivivieieeeeeeeseeeeeeeeeeeseeeeeseereseeeenenees 2 2
2 | 1016891 PLATE, LONG BED ACCESS DOOR ......co.vvveeeieeieeeeeoeeeeeeeeeeeeeeeeeeees 1 1
3 | 1016881 HINGE, LONG BED ACCESS DOOR ......c..veveieeeeeeeeseeeeeeeeeeeeeeeeeeseeseeseeeeeneees 1 1
4 | 1014471 INSULATION, BULK (8-1/2 LONG) -...eveveveoeeseeeeeeeeeeeeeeeeseeeeeneneeneeeneees AR | AR
5 | 1010435 BOLT, CARRIAGE, 5/16 - 18 X 1 cv.vovoiveeeeeeee e 3 3
6 | 1017077 BOLT, CARRIAGE, 5/16 - 18 X 5/8 .......ovoevoeveeeeeeeeeeeeeeeee e 3 3
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +...voeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e 6 6
8 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ..o 2 2
9 | 1013280 CLIP, ANGLE, CARRYALL .....ooovuivieioieeeeeeeeeeeeeeeeeeeee e 4 4
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovooeeeeeeeeeeeee e 4 4
11 | 1016955 ASSEMBLY, COMPARTMENT DOOR, LEFT HAND
(INCLUDES ITEMS 13, 15 = 18) ...o.vovoiveeeeeeeeeeee e 1 1
12 | 1016954 ASSEMBLY, COMPARTMENT DOOR, RIGHT HAND
(INCLUDES ITEMS 14 = 18) ...oooviieeeeeeeeeeeeeeeeeeeeeseeeee e 1 1
13 | 1016918 ASSEMBLY, COMPARTMENT DOOR WELD, LEFT HAND .......co.ovveveeeeenn.. 1 1
14 | 1016909 ASSEMBLY, COMPARTMENT DOOR WELD, RIGHT HAND .........cocoocoo...... 1 1
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovoivooeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....covooeeeeeeeeeeeeeeeeeeeeeeeeeeeen 2 2
17 | 1016914 LATCH, COMPARTMENT DOOR ..ot 2 2
18 | 1016920 HINGE, COMPARTMENT DOOR ..o 2 2







FLAT BED ASSEMBLY - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION FIRE A
1 2 3 4
1016942 ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 -8) ....ooorieoiioiiceneeeneeeeiens 1 1
1 | 1010435 BOLT, CARRIAGE, 5/16 - 18 X T ....cvvumiieuiiriieneiieieeeioseee s 21 | 21
2 | 0007473 NUT, NYLON LOCK, 5/16 = 18 .....corverrrereeeeneeoeiesiesssesssesssesssesssessesese 21 | 21
3 | 1016878 FRAME, BED ......oooiooeeoiesceseess s 1 1
4 | 1016892 PLATE, FORWARD FLOOR ........couiiumiimiimmeeneisneesee e 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 2-15)
6 | 1014471 INSULATION, BULK (20 LONG) ....ooooeeeneeiieoeieeees e AR | AR
7 | 1016893 PLATE, REAR FLOOR .......cuiiumiiiiieiieeiseeesesiss e 1 1
8 | 1014471 INSULATION, BULK (8 LONG) ....coovouiernioneeseiseeseeisesisses s AR | AR
9 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 .....covvueiuiieieneeeeieeeseesee e 2 2
10 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .....veoeveeieoeieeeeseeeeeeseeeesseseees e 2 2
11 | 1015583 BUSHING, URETHANE .......iiumiimmiiiieieiesciseeeeseseeiseess s 4 4
12 | 1015507 SHIM, TILT BED PIVOT ...t AR | AR
13 | 1012303 BUSHING, STEEL ....vvooveocieoeeeaeisees s 2 2
14 | 1015356 ASSEMBLY, TILT BED HINGE WELD ......coooiiomieeieceoeeceeeeee e 2 2
15 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..o 4 4
16 | 1011990 WASHER, FLAT, /8 .....oovooiiomcieieiosseeessesesessss s 8 8
17 | 0008754 NUT, NYLON LOCK, 3/8 = 16 -..cooeooeeocieneeoreeeesesesecessessesssssses e 4 4
18 | 1013872 SCREW, HEX HEAD CAP, 1/4 =20 X 4 ..ooooioorieeeeeecieeeeeees e 2 2
19 | 0000332 WASHER, FLAT, 1/4 .o..oiioiiiiisiie e 4 4
20 | 0008233 NUT, NYLON LOCK, 1/4 = 20 w...oovoovoocienieoeseoeeeeseeeseses e 2 2
21 | 1015727 RIVET, POP ..o 1 1
22 | 1013413 CLIP, ROD, CARRYALL, /8 ....coivouiiirmieneireeiseeseessee s 1 1
23 | 1017032 ROD, PROP, LONG BED .......coiumiiiieseesieeeeseeis s 1 1
24 | 1015242 BUMPER, BED ......coooooiieoiieeieceeeeseeessese s 2 2
25 | 0001035 PIN, COTTER, 3/82 X 1 ooueoueriemeieneeiaeieeesseseseeese s 1 1
26 | 1013357 RIVET, POP ..ottt 2
27 | 1018370-01 | INSULATOR, BATTERY ....ooiiiimrimiiiiniiiciinessesssssssesssssssesss s 1







FLAT BED TRIM - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION L SE a
1 | 1016944 TRIM, LONG BED, LEFT .....ooeeoeeoeeoeeoeeeeeeeeeeeeee e, 1 1
2 | 1016948 TRIM, LONG BED, RIGHT ......oooooeooeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1 1
3 | 1016943 TRIM, LONG BED, FRONT AND REAR ........eoeoeeeeeeeeeeeeeeeeeeeeeee e, 2 2
4 | 1010934 BOLT, HEX HEAD, 5/16 = 18 X T ..v.voeveeveeeeeeeeeeee e eeenen e 20 | 20
5 | 0001241 WASHER, FLAT, 5/16 ...ovoeoeeeeeeeeeeeeee oo, 4 4
6 | 0007473 NUT, NYLON LOCK, 5/16 = 18......eoovoeeeeeeeseeeeeseeseeeeeseeeeseee e 20 | 20
7 | 1016077 BRACKET, STAKE SIDE ... 8 8




2-20



REAR COVER - CARRYALL |, 1l AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016679 FENDER, REAR .....eceeeeeeeeeeeeeeeeeeee e e e e et e e, 2 2
2 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oo 8 8
3 | 1014306 WASHER, FLAT, TYPE B, 1/4 8 8
4 | 0008233 NUT, NYLON LOCK, 1/4 - 20 8 8
5 | 1015530 TAILSKIRT .ottt ettt 1 1
6 | 0008248 SCREW, PHILLIPS HEAD, 1/4 = 20 X 3/4 ....cootveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeese e 2 2
7 | 1015529 NUT, TINNERMAN “U”, 1/4 = 20 ..o sesee e eneeeees 2 2
8 | 1015445 KIT, TRAILER HITCH (CARRYALL Il AND Il PLUS ONLY)
(INCLUDES ITEMS 9 = 18) .e.eoieeeeeeeeeeeeeeeeeeee et 1 1
9 | 1013483 BRACE, TRAILER HITCH ....ooveieieeeeeee oo, 2 2
10 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X T +.evueeeeeeeeeeeeeeeeeeeeeeeseeeeees e 4 4
11 | 0001241 WASHER, FLAT, 5/16 .e.eeteeeeeeeeeeeeeeeeeeeeeee e ees e eeee e 4 4
12 | 0007174 WASHER, LOCK, 5/16 ....voeeeeeeeeeeeeeeeeeeeeee e 4 4
13 | 0001242 NUT, HEX, 5/16 = 18 ..o, 4 4
14 | 0000320 SCREW, HEX HEAD CAP, 3/8 = 16 X 1 +.veveeeeeeeeeeeeeeeeeeeeeeeeeeses e 2 2
15 | 0000706 NUT, HEX, 3/8 = 16 +.eeoeeeeeeeeeeeeeeeeeee e eeees e, 2 2
16 | 0000357 WASHER, LOCK, B/8 ...t 2 2
17 | 1011990 WASHER, FLAT, 3/8 ..eveeeeeeeeeeeeeeteeeeeeeeeeeeeeeeseeeeseseesesees e seeseseseeeesessees 2 2
18 | 1011553 DECAL ettt 1 1

2-21



2-22



REAR COVER - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION A a

12 3 4 E
1 1015530 TAILSKIRT, TILT BED oottt e e e e e eneean 1 1
2 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 3/4 ...ovneeeieeeeeeeeeeeeeeeeeeee 2 2
3 1015529 NUT, TINNERMAN, “U”, 174 = 20 ..ueeieeieie e 2 2
4 1016679 FENDER, REAR ..ottt e e eans 2 2
5 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 coenierie et 8 8
6 1014306 WASHER, FLAT, 1/4 et aa e 12 12
7 0008233 NUT, NYLON LOCK, 1/4 = 20 ..noeiniiiee e 8 8
8 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 9 - 13) .oiiiiiiiieii i 1 1
9 1016379 BUMPER, REAR ..o 1 1
10 1016875 PLATE, MOUNTING, LONG .....ouvviiiiiiiiiiiiieieieeeeeeeeeeee e e eeeeeeeeeeaeeeae e e e e 1 1
11 0007473 NUT, NYLON LOCK, 5/16 = 18 ..eiriniiiiii e 4 4
12 1011697 WASHER, FLAT, 5/16 oo e e e e ean 6 6
13 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 ...vcivvieveiiieenieineennns 4 4

2-23



N 2
9 o
@@@Q%VQ 5




WHEELS AND TIRES n

ITEM | PARTNO. | DESCRIPTION ax S_TE\E;

1 2 3 4
1 | 1010984 NUT, LUG ettt ettt 16 | 16
2 | 1016514-02 | ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8)

(CARRYALL I ONLY) ..ot 2 2
2 | 1016514-06 | ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 6-PLY

(18X 8.5 = B) oottt 2 2
2 | 1016514-07 | ASSEMBLY, WHITE WHEEL AND TIRE, EXTRA TRACTION, 6-PLY (18 x 8.5 - 8) 2 2
2 | 1014983 ASSEMBLY, WHITE WHEEL AND INDUSTRIAL TIRE (18.5 x 5.7 - 8)

(CARRYALL T ONLY) oottt ettt 2 2
3 | 1014771 WHEEL RIM, WHITE (8 INCHES WIDE) ...t 4 4
4 | 1015672-02 | TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8)

(CARRYALL TONLY) oot 2 2
4 | 1017370-02 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 8.5 8) ...evvveveviereeereeens 2 2
4 | 1017693-02 | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X8.5-8) ...coceveviererreeen 2 2
5 | 0007310 STEM, VALVE ... 4 4

2-25






SAFETY DECALS




OPERATING

VEHICLE LOADING INSTRUCTIONS
DECAL DECAL

VEHICLE LOADING

OPERATING INSTRUCTIONS

« Read owner's manual prior to operation.
« Study and understand controls. Be sure everyone is seated.
« Before driving, read safety warnings located above pedals.

Vehicle rated capacity - 800 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and

gross trailer weight. See Owner's Manual. KEY SWITCH

Maximum cargo load - 300 Ibs. Weight to include
cargo bed load and gross trailer weight.

Maximum trailer hitch tongue weight - 150 Ibs. DE CA L
No more than two people in each passenger seat.

+To start engine:
Place shiftlever in "N - Neutral posistion,

Depress brake pedal.
~Tum key switch to “START* position and releaso.
+To operate vehicle:
e sure nothing i in your path.
~Select vehicle direction by placing shift lever in desired position.
F-Forward N-Neutral R-Reverse
Park brake wil elease when accelerator pedal is pushed.
~Slowly push accelerator pedal to increase speed.
Accelerator pedal must be released to shift vehicle to neutal,
+To stop vehicle:
Release accelerator pedal and push brake pedal.
After stopping, firmly push park brake unti it locks.
tion, remove key and place shift
lever in siraight up neutral position when ot n use.

Cargo should be evenly spread over the floor of cargo

bed as far forward as possible and secured.
For vehicle stability, drive slowly and avoid stopping
or backing down steep hills when fully loaded.
Avoid top heavy loads. See Owner's Manual.

' ' CARRYALL | AND I
CARRYALL |

OFF ON START
VEHICLE LOADING

Vehicle rated capacity - 1200 Ibs. on level surface only.
Yatlelereac sapecky - 1200 o, on evel surtece o CARRYALL Il PLUS
gross trailer weight. See Owner's Manual.
Maximum cargo load - 800 Ibs. Weight to include
cargo bed load and gross trailer weight.
Maximum trailer hitch tongue weight - 150 Ibs.
No more than two people in each passenger seat.

CARRYALL | AND Il

OPERATING INSTRUCTIONS

Cargo should be evenly spread over the fioor of cargo
bed as far forward as possible and secured.

For vehicle stability, drive slowly and avoid stopping

or backing down steep hills when fully loaded.

Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain, reduce speed and load.

« Read owner's manual prior to operation
« Study and understand controls. Be sure everyone is seated.
« Before driving, read safety wamings located above pedals.
+ Make sure wheels are turmed in desired direction
« Tum key to “ON" position and be sure nothing is in your path
« Select direction by placing shift lever in desired position
F - Forward N - Neutral R - Reverse
“Vehicle wil start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed
« To stop, release accelerator pedal and depress brake pedal.
« Ater stopping, firmly depress park brake unti it locks.
« Place forward and reverse swilch in neutral postion
Tum key “OFF" and remove key when not in use.

CARRYALL Il AND Il PLUS

CARRYALL Il PLUS

/1\ WARNING

No persons in
cargo bed.

=
BED LOAD WARNING
DECAL
/\WARNING
b
PINCH WARNING
DECAL
Keep hands, body and other
persons away when closing bed.
BED LATCH WARNING DECAL

« Read operating instructions before « Do not use on public roads. * Remain seated and hold on in moving vehicle. « Drive slowly straight up and down slopes.
AWARN ING using vehicle. « Only two persons per front seat. « Keep arms, legs, feet and body inside vehicle. « Set park brake before leaving vehicle.
« Never stand in front or behind vehicls « Operate vehicle from driver's side onl| * Stop vehicle before changing direction. * Remove key when vehicle is not in use.
ﬁi‘lv“.ff.fgn'é"é‘é“n' ;haissz * Vehicle should be driven only in specified + Do not start vehicle until all people Buzzer will sound in reverse. * Place shift lever in neutral when vehicle
severe injury or death. areas by trained persons. are seated. ive slowly in turns. is not in use.

SAFETY WARNING DECAL



SAFETY DECALS
CARRYALL I, Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1015884 | DECAL, VEHICLE LOADING (CARRYALL I) .ooorroooioooeoooceeeeeeceesssesss 11
1 | 1015717 | DECAL, VEHICLE LOADING (CARRYALL Il AND Il PLUS) wrrooccccccverrrrsr 1] 1
2 | 1018251-01 | DECAL, KEY SWITCH (CARRYALL | AND 1) ......ooooooiooooooeeceessoooeeeessenn 1] 1
2 | 1018251-02 | DECAL, KEY SWITCH (CARRYALL Il PLUS) w.....oooooovveveeeeeesessessoosonenenee 1

3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (CARRYALL | AND Il) w...ooooooovvverercre 1] 1
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS) w.oooocccccccverrre.. 1

4 | 1015539 | DECAL, BED LOAD WARNING .....oooorrrrossesecccooooreoneeesssssssssooooseneeees s 11
5 | 1016094 | DECAL, PINCH WARNING ........ovvvorrorrsossessoooooosssneneeeessssssssoossssesneeesss 1] 1
6 | 1015437 | DECAL, BED LATCH WARNING ...ooorrrroooooececoooooeeeeenensssssssoooseneeereess 11
7 | 1014883 | DECAL, SAFE OPERATION WARNING .oooocccccoooooorssoooceeness oo 1] 1
8 | 1015397 | DECAL, CARRYALL | (LEFT SIDE) woooooooooeccciccooovoeeeeeesssessessooossseneeeesss 11
8 | 1015396 | DECAL, CARRYALL I (RIGHT SIDE) rooooooieciioiooooveeeneesssssssssooooossennnneeesss 11
8 | 1015394 | DECAL, CARRYALL Il (LEFT SIDE) ....ooooorooieoooocoemossssoooooeensssssoosseeessesen 1] 1
8 | 1015395 | DECAL, CARRYALL Il (RIGHT SIDE) oooooocecccccocoorooeeeeessseeesesoosoreneeeese 11
8 | 1016086 | DECAL, CARRYALL Il PLUS (LEFT SIDE) w...oooooovovovrereerssssssssosoonooononnnerersos 1

8 | 1016085 | DECAL, CARRYALL Il PLUS (RIGHT SIDE) ........ooovvvvrmrrrsssssssoooooonenneeesrs 1

3-3



/A CAUTION

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.

ELECTRIC COVER
CAUTION DECAL

THE REACH OF CHILDREN — DO NOT TIP — KEEP VENT CAPS TIGHT AND L

f N BATTERY DANGER DECAL

.

(( INGERSOLL-RAND
/ DECAL

MOVING PARTS DECAL

ELECTRIC
VEHICLE

GASOLINE DANGER DECAL
* Gasoline — extremely flammable.
A * Keep heat, sparks and open flame away from fuel
tank and fuel lines.
* Do not add fuel while engine is running or hot.
DANG ER * Service by trained personnel.

HOT MANIFOLD AND
MUFFLER DECAL

TRAILER HITCH
DECAL

MAXIMUM TONGUE

WEIGHT - 150 LBS.

/\ WARNING

HOT manifold and muffler

q ‘&\‘kﬂ‘d‘ /] -
N i
(\ / \¥~ §i ARRYALL . N\
GASOLINE g’ L — ‘\\( ‘

VEHICLE =

I/ ——— —" PERIODIC SERVICE
SCHEDULE DECAL

Periodic Service Schedul
' (8)| (Nl Conecic S senene

1. Check Oil Level
Checking Engine Oil Level 2.0l and Filer Change

FRAME GROUND WARNING DECAL O e
BATTERY DANGER DECAL . e
l | /\ WARNING j I

Negative frame ground. Do not contact positive (+) /\ DANGER / POISON issio
q e : /N\ WARNING
®

battery post or cable to frame as this can cause
Governor is factory adjusted for
SAE 30 above 32°F (0°C) or

12 - 15 mph max. Do not tamper with
KEEP OUT OF THE REACH OF CHILDREN — DO NOT TIP ~ KEEP VENT CAPS TIGHT AND LEVEL
SAE 5 W20 below 32°F (0°C)

battery explosion, electrical shocks, and burns.

adjustment. To do so:
1) will void the warranty; 2) may result in
damage to the engine or components;

Classification SE, SF, SG or Higher 3) could result in severe personal injury.

*Whichever comes first

(ON FRAME)

(ON INTAKE BOX)

3-4



SAFETY DECALS
CARRYALL I, Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1019315-01 | DECAL, ELECTRIC COVER CAUTION (CARRYALL Il ONLY) ....oovvvvrrrrrrreee.. 1
2 | 10138677 | DECAL, BATTERY DANGER/POISON ....ooorioieioovoeressssoooeseeesssssoooeeeese 11
3 | 1019219-01 | DECAL, INGERSOLL-RAND ...ooooocccceooeoosrssocooeeneesssoosseees oo 2| 2
4 | 1017257 | DECAL, HOT MANIFOLD AND MUFFLER WARNING ....oooosososecccccccooovorererers 1
5 | 1015476 | DECAL, GASOLINE DANGER w....ooororrriossesecooooosoenenessssssssssooononeeeeeesss 1
6 | 1015475 | DECAL, MOVING PARTS WARNING .....oosrsoecicoeoemorssssoooosenesssssoooosneesssne 1
7 | 1011553 | DECAL, TRAILER HITCH (CARRYALL Il AND Il PLUS ONLY) ...............cooorrrr 11
8 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...........ooooormrrrsrssssssooovesenerersss 1
9 | 1015474 | DECAL, FRAME GROUND WARNING ......coooooooooovveeeereessssssssooononneeneesrs 1

3-5



3-6

OPERATING
INSTRUCTIONS
DECAL

OPERATING INSTRUCTIONS

« Read owner's manual prior to operation.
« Study and understand controls. Be sure everyone is seated.
+ Before driving, read safety wamings located above pedals.

+To start engine:
-Place shiftlever in "N* - Neutral posistion.
Depress brake pedal
“Tum key switch to "START" position and release.
+To operate vehicle:
~Be sure nothing s in your path.
~Select vehicle direction by placing shift lever in desired position.
F-Forward N-Neutral R-Reverse
Park brake wil release when accelerator pedal is pushed.
~Slowly push accelerator pedal to increase speed.
~Accelerator pedal must be released to shift vehicie to neutral
+To stop vehicle
“Release accelerator pedal and push brake pedal
After stopping, firmly push park brake uni i locks.
“Tur;n key 1o "OFF" position, remove key and place shift
lever in straight up neutral position when not in use.

KEY SWITCH
DECAL

OFF ON START

GASOLINE VEHICLE

GASOLINE VEHICLE

VEHICLE LOADING
DECAL

VEHICLE LOADING

Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

Maximum cargo load - 1000 Ibs. Weight to include

cargo bed load (500 Ibs. MAX) and gross trailer wei
Maximum trailer hitch tongue weight - 150 Ibs.

No more than two people in each passenger seat.

Cargo should be evenly spread over the floor of cargo
bed as far forward as possible and secured.

For vehicle stability, drive slowly and avoid stopping

or backing down steep hills when fully loaded.

Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain, reduce speed and load.

OPERATING INSTRUCTIONS

ELECTRIC VEHICLE

« Read owner's manual prior to operation.
« Study and understand controls. Be sure everyone is seated.
« Before driving, read safety warnings located above pedals.
« Make sure wheels are turned in desired direction.
«Turn key to “ON" position and be sure nothing is in your path
« Select direction by placing shift lever in desired position:
F-Forward N-Neutral R - Reverse
“Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
«To stop, release accelerator pedal and depress brake pedal.
« Atter stopping, firmly depress park brake until it locks.
« Place forward and reverse switch in neutral position,
Turn key “OFF" and remove key when not in use.

ELECTRIC VEHICLE

* Remain seated and hold on in moving vehicle. « Drive slowly straight up and down slopes.
+ Only two persons per front seat. + Keep arms, legs, feet and body inside vehicle. « Set park brake before leaving vehicle.

* Operate vehicle from driver’s side only. * Stop vehicle before changing direction. *Remove key when vehicle is not in use.
Buzzer will sound in reverse. * Place shift lever in neutral when vehicle

+ Read operating instructions before * Do not use on public roads.
using vehicle.
«Never stand in front or behind vehicle.
Failure to follow these + Vehicle should be driven only in specified « Do not start vehicle until all people

instructions can cause N N ot
govers Injury or death. areas by trained persons. are seated. « Drive slowly in turns. is not in use.

SAFETY WARNING
DECAL



SAFETY DECALS
CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION ary | amy
1 2 3 4
1 | 1017160 | DECAL, VEHICLE LOADING -oorrosrsoeeceiccccooeoooeeeeeeeeeeeeesooeeeeeeeeee e 11
2 | 1018251-02 | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) w.oooccccocoorreeeeeee 1
2 | 1018251-01 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) cooocccccccoooerreeoeeeee 1
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHIGLE ONLY) ............. 1
3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) ............. 1
4 | 1014883 | DECAL, SAFE OPERATION WARNING .oooooiccccccoooorsseeoeeeees oo 11

3-7



/\CAUTION

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.

ELECTRIC COVER
CAUTION DECAL

: /1\ WARNING
M Bed hold down bolts must be

securely fastened before loading.

BED BOLT
WARNING DECAL

/\ DANGER / POISON
- H

Q

THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

BATTERY DANGER DECAL

(ON FRAME)

BED LOAD
WARNING DECAL

ELECTRIC

VEHICLE K{- ARN'NG

SIDE FRONT
DECAL e
INGERSOLL-RAND
DECAL CARRYALL VI
DECAL

« Gasoline - extremely flammable

«Keep heat, sparks and open flame away from fuel
tank and fuel ines.

+Donot add fuel whie engine i running or hot,

DANGER | i35 venea e

GASOLINE DANGER DECAL
(ON FRAME ADJACENT
TO FUEL TANK)

GASOLINE
VEHICLE

HOT manifold and muffler
can cause severe burns.

HOT MANIFOLD
AND
MUFFLER DECAL
(ON ENGINE)

Periodic Service Schedule
ice Regular Interval

[Cuca §

Checking Engine Oil Level

»

_Cfgj /\ WARNING
‘ MOVING PARTS

MOVING PARTS

/\ WARNING

actory adjusted for
SAE 30 above 32°F (0°C) or
SAE 5 W20 below 32°F (0°C)
Classification SE, SF, SG or Higher
“Whichever comes first

PERIODIC SERVICE

WARNING DECAL
(ON FRAME ADJACENT
TO DRIVE CLUTCH)

SCHEDULE DECAL
(ON INTAKE BOX)

/\ DANGER / POISON
3 : X

/\ WARNING

Negative frame ground. Do not contact positive (+)
battery post or cable to frame as this can cause
battery explosion, electrical shocks, and burns.

H NO
@ FRAME GROUND
WARNING DECAL
BATTERY DANGER (ON FRAME)
DECAL
(ON FRAME)



SAFETY DECALS
CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION ary | amy
1 2 3 4

1 | 1019315-01 | DECAL, ELECTRIC GOVER CAUTION .........orooooooroeseseees oo 1
2 | 1017078 | DECAL, BED BOLT WARNING -ooooooccccccccorreeeeooeeees oo 1] 1
3 | 1013677 | DECAL, BATTERY DANGER/POISON ..oooocccccccoomorooeeooeees s 11
4 | 1015539 | DECAL, BED LOAD WARNING .....ooorrrisssoeeereoeocooooeoeeeeeeee oo 11
5 | 1016971-02 | DECAL, CARRYALL VI (LEFT SIDE) .oooooiieececccccoooeeeeeeseseeseesereeeeees s 11
6 | 1016726-01 | DECAL, GARRYALL VI (RIGHT SIDE) ....oovrsieccccoooeeeeseooeeeeeseeoeeeeee 11
7 | 1019219-01 | DECAL, INGERSOLL-RAND ......ooooorsrosoeeeeeceeoeoeeeeeeeeeee e 2| 2
8 | 1016757 | DECAL, SIDE FRONT ..........oooomoooooeoosioooseeseeeeeeooeeeeeeeeeeeeeeee oo 4| 4
9 | 1015476 | DECAL, GASOLINE DANGER .....ooorrirooooeeeeccccocoooeoeeeeeeeeeeeessooereeeeee e 1

10 | 1017257 | DECAL, HOT MANIFOLD WARNING -.........ooorsreeeccooooersesesoooeeeseeeoeeee 1

11 | 1015475 | DEGAL, MOVING PARTS WARNING .....ooorrssssseeseeeceoooooooeeeeeee e 1

12 | 1015474 | DECAL, FRAME GROUND WARNING ......ooorrrsssseeeeeeececcooooeeeeeeesseeeeee 1

13 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...ooooiiiccccooooeeeeooeeeeeeeeee 1

3-9






BRAKES, PEDAL,
AND CABLE ASSEMBLIES



4-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING
CARRYALL | n

ITEM PART NO. DESCRIPTION (Q;Ig &EYC
12 3 4

1018233-01 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ...oiiiiiiiiiiiiiiiiicieeeeeeeeeeee 1 1
1018233-02 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 -9) .....oiiiiiiiiiiiiiiiiiiiiiiiieeee, 1 1

1 1018240-01 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3 AND 4) ....... 1 1
1 1018240-02 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3 AND 4) ......... 1 1
2 1018165-01 MECHANISM, ADJUSTING, RIGHT ... 1 1
2 1018165-02 MECHANISM, ADJUSTING, LEFT ..ot 1 1
3 1018239-01 WASHER . 1 1
4 1018238-01 WASHER, PLATE ..o 1 1
5 1010850 COVER, DUST .o 1 1
6 1018232-01 PACKAGE, BRAKE SHOE (FOUR PIECES) ... 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) ......cooiiiiiiiiiii e, 1 1
8 1018163-01 PACKAGE, BRAKE SPRING (FOUR PIECES) ... 1 1
9 1018155-01 ASSEMBLY, LEVER, RIGHT ... 1 1
9 1018155-02 ASSEMBLY, LEVER, LEFT oo 1 1
10 1013924 NUT, HEX CONE, 5/16 - 24 ... ..ot 8 8
11 1014153 BOLT, BRAKE CLUSTER MOUNTING ....coooiiiiiiiiiiiii 8 8
12 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 13, 14 AND 15) ..... 2 2
13 1010829 PIN, CLEVIS, 5/16 ... e 2 2
14 0001035 PIN, COTTER, 3/32 X 1 ..o ettt 2 2
15 1011779 CLIP, “E”, 1/2 s 2 2
16 1013207 HANGER, BRAKE CABLE ........ooiiiiiiiiiiiiiiis 2 2
17 1017911-01 | DRUM, BRAKE ... e 2 2







REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED
CARRYALL 1L, 1 PLUS AND VI n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1= 14) ..o, 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......oomomioeoeeeeeeeeeeeeeeeeee e 1 1
1 | 1011154 PLATE, BACKING, RIGHT SIDE .......ovuveeieeeeeeeeeeeeeeee e 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ......oovovoeereeseeeceseeeeeeeeeeeneeseesees e 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) .....oooimivoereeeeeeeeeeeeeeene 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...oooeceoeeoeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR .....ooovoiviieiieeeeeoeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR ......ooovioieeeeeeeeeeeeeeeeee e 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT ...cooviceoeeeeceeeeeeeeeeeee e 1 1
10 | 1011463-02 PACKAGE, BRAKE SHOE (FOUR PIECES) ......ovivoioeeceeeeeeeeeeeeeeeeeeen. 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) ......oooovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovuvereeereeceeeeeeeeeeeeeeeneen. 1 1
13 N/A ARM, BRAKE LEVER ........ovuiveeeeireeeeeseseesseseeeeesseseesssseeeseeseeesee e 1 1
14 | 1010850 COVER, DUST ..o 1 1
15 | 1011403 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 16, 17 AND 18) ..... 2 2
16 | 1010829 PIN, CLEVIS, 5/16 «..eevoveoceoeeeeeeeeeeeeeeeeeeeees e 2 2
17 | 0001035 PIN, COTTER, B/82 X 1 oooooooeooeeeeeeoeeeeeeeeeeeee e 2 2
18 | 1011779 CLIP, “E”, /2 oo 2 2
19 | 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 ........oooroeoeeeeeeeeeeeeeeeeeeeeeeee e 8 8
20 | 1014153 BOLT, BRAKE CLUSTER MOUNTING .....oooveoeeceeeeceereeceeeeeeeesee e 8 8
21 | 1017911-01 | DRUM, BRAKE ... iomomeooeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
22 | 1013207 HANGER, BRAKE CABLE ........ovmoeieeeeeeeeeeeeeeeeeeeee e 2 2







BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLE WITH 2-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ..ooovoeoceeeeeeeeeeeeenae 1 1
2 | 0001032 BUSHING, NYLON .....ooomiiieioeeeeoeeoeeeeee oo, 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...oo.ovoevveveeeeeeenn.. 2 2
4 | 1013876 NUT, PUSH, B/8 ...eoeoeeeeeeeeeeeeeeeee e 1 1
5 | 1013870 PAD, PARK BRAKE ........coooiveieieioeeeeeeeeeeeeeeeeeeee s 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovvoveeeeeeeeeeieeeeeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ooovvcvereeeeeeenne. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......ovovmeeeeeeeoeeeeeeeeeeeeeeeeee oo 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ....coocovvnnene.. 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 oo.ooeeeeeooeeeeeeeeeeeeeee e 1 1
11 | 1010877 NUT, PUSH, 5/16 «..o.voveeeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD ......oooveveeeeeieeeeecesseeseeseereeeeeeseeeess e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 15 - 17) w..ocvvoeveveeceeeeerean. 2 2
15 | 1011779 CLIP, “E”, /2 oo 2 2
16 | 0001035 PIN, COTTER, B/82 X 1 oooooooeooeeeeeoeeeeeeeeeeeeee e 2 2
17 | 1010829 PIN, CLEVIS, 5/16 w..eocvoveeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
18 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) ....oooovvuiriennnne. 1 1
19 N/A PIN, EQUALIZER PIVOT ..ooooieicieeeeeeeeeeeeeeeeeeeeee e 1 1
20 | 1010933 SPRING, PARK BRAKE TORSION .......ooovmriieeeeeeeieeeeeos e, 1 1
21 | 1010927 SPACER, PARK BRAKE ......oourviiieeeceeseeeseeseeseesiessesees e, 1 1
22 | 1010878 STOP, BRAKE .....o.ooooeoeeeeeeeeeeeeeeeeeeee e eneee e 1 1
23 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......ooveoeeeeeoeeeoeeeeeeee e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 ......veceoeeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ....oooeeeoeeeeeeeeeeeeeeeeeeeeeee e 4 4
26 | 1010808 ROD, EQUALIZER, REAR (CARRYALL 1) w....ovoovoeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
26 | 1013236 ROD, EQUALIZER, REAR (CARRYALL 1) ...cooveeeceoeeeeeeeeeeeeeeeee e 1 1
27 | 1013532 SPRING, BRAKE RETURN (GASOLINE CARRYALL | AND CARRYALL Il) ....... 1
27 | 1013531 SPRING, BRAKE RETURN (ELECTRIC CARRYALL | ONLY) ....coovvrreeinnannn. 1
28 | 1010921 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 <...ooooeoeoeeeeeeeeeeeeeeeeeen. 4 4
29 | 1018653-01 | SPACER, EQUALIZER ......coovvueeceeieeeeeeeeeeeeeeeeseesaeeeesss s 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 +.oooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 ..o, 1 1

4-7






BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLE WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ...cooovoeeieeeeeeeeeeeeen 1 1
2 | 0001032 BUSHING, NYLON .....ooomiiieioeeeeoeeoeeeeee oo, 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...oo.ovoevveveeeeeeenn.. 2 2
4 | 1013876 NUT, PUSH, B/8 ...eoeoeeeeeeeeeeeeeeeee e 1 1
5 | 1013870 PAD, PARK BRAKE .........oooiveveieeoeeeeeeeeeeeeeseeeees e 1 1
6 | 1018782-01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovvoiveeeceieeeeeeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ooovvcvereeeeeeenne. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......ovovmeeeeeeeoeeeeeeeeeeeeeeeeee oo 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ....coocovvnnene.. 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 oo.ooeeeeeooeeeeeeeeeeeeeee e 1 1
11 | 1010877 NUT, PUSH, 5/16 «..o.voveeeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD ......oooveveeeeeieeeeecesseeseeseereeeeeeseeeess e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 16, 17 AND 18) ......cc.ccco.......... 2 2
15 | 1018746-01 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .......cc........... 2 2
16 | 1011779 CLIP, “E”, /2 oo, 2 2
17 | 0001035 PIN, COTTER, 3/82 X 1 oooooovoeeceeeeeeeee e 2 2
18 | 1010829 PIN, CLEVIS, 5/16 w...ocvoveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
19 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 20) .....cccovvvrrerenenn. 2 2
20 N/A PIN, EQUALIZER PIVOT ..o 1 1
21 | 1010933 SPRING, PARK BRAKE TORSION .......coovurieieiicisseesesseseesesseeses e, 1 1
22 | 1010927 SPACER, PARK BRAKE ........ouimiieieeeeeeeeeeeeeeeeeseee e, 1 1
23 | 1010878 STOP, BRAKE ..o, 1 1
24 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......cooovereoieeeeeeeeeeees e 1 1
25 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooveeeceeeeeeeeeeeeeeeeeeeeeee e 6 6
26 | 0001241 WASHER, FLAT, 5/16 ..e.cvoveeeeeeeeeeeeseeeeeeeeeee e, 4 4
27 | 1018687-01 | ROD, EQUALIZER, FRONT ......ooiimmiieooeceeeeeeeeeeeeeeeeeeeeeeeseeeee e 1 1
28 | 1013236 ROD, EQUALIZER, REAR (CARRYALL Il AND CARRYALL Il PLUS) ................ 1 1
28 | 1016708-01 | ROD, EQUALIZER, REAR (CARRYALL VI) ..oooooeeoieeeeceeeeeceeeeeeeeeeeees 1 1
29 | 1013532 SPRING, BRAKE RETURN .......oooimmieieieeeeeeeeeeeeeeeeeeee e, 1 1
30 | 1010921 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 c....ooveeveveeeeeeeeeeeeeeeeeeeee e, 4 4
31 | 1018653-01 | SPACER, EQUALIZER .......oooiimioeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
32 | 0001242 NUT, HEX, 5/16 = 18 w.oooooveeeeeeeeeeeeeeeeeeeeeee e 2 2
33 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1

4-9



4-10



FRONT BRAKE ASSEMBLY

VEHICLE WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1= 14) ..o, 1 1
1 | 1011154 PLATE, BACKING, RIGHT SIDE .......ovoomeieeeeeeeeeeeeeeeeeeeeee e 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......ouoveoeceeeeeeeeeeeeeeeeee e 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ......oovovoeereeseeeceseeeeeeeeeeeneeseesees e 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) .....oooimivoereeeeeeeeeeeeeeene 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...oooeceoeeoeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR .....ooovoiviieiieeeeeoeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR ......ooovioieeeeeeeeeeeeeeeeee e 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT ...cooviceoeeeeceeeeeeeeeeeee e 1 1
10 | 1011463-02 PACKAGE, BRAKE SHOE (FOUR PIECES) ......ovivoioeeceeeeeeeeeeeeeeeeeeen. 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECE) ......ovmoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovuvereeereeceeeeeeeeeeeeeeeneen. 1 1
13 N/A ARM, BRAKE LEVER ........ovuiveeeeireeeeeseseesseseeeeesseseesssseeeseeseeesee e 1 1
14 | 1010850 COVER, DUST ..o 1 1
15 | 1018746-01 | KIT, BRAKE CABLE (INCLUDES ITEMS 16, 17 AND 18)......ooooviveieecrereeeann. 2 2
16 | 1010829 PIN, CLEVIS, 5/16 «..eevoveoceoeeeeeeeeeeeeeeeeeeeees e 2 2
17 | 0001035 PIN, COTTER, B/82 X 1 oooooooeooeeeeeeoeeeeeeeeeeeee e 2 2
18 | 1011779 CLIP, “E”, /2 oo 2 2
19 | 1018727-01 | NUT, HEX, 5/16 = 24 ...oooovooeeeeeoeeeeeeeeeee e 8 8
20 | 0007174 WASHER, LOCK, 5/16 X 24 ......ooooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
21 | 1018690-01 | WASHER, CONE ....ooimmoeeeieeeeeeeeeeeoeeeeeeee e 8 8
22 | 1017232 BOLT, HEX HEAD, 5/16 = 24 X 1 ooooooeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
23 | 1011137 DRUM, BRAKE ......oooeieieeeeieeeeeeeeeeeeeeee e 2 2







ACCELERATOR PEDAL ASSEMBLY
GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ........ 1
2 | 1013871 PAD, PEDAL ...ooooeeoceoeeeeeeeeeeeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ovoovvoeeeveeeeeenn. 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X 1 1/4 —...ooooooooeoeeoeeeeeeeeeeeeeeeeeee. 1
5 | 0001241 WASHER, FLAT, 5/16 ....oeeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeees e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ....c..ouevareeeeeeeeeeeeeeeeeeeenenen. 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooooeeeeeeeeeeeeeeoeeeeeee e, 2
8 | 0000332 WASHER, FLAT, 1/4 .oooooooeoeeeeeeeeeeeeeeeeeeeeee e 5
9 | 1017424 BEARING, PIVOT SUPPORT ....ooovmeeieeeeeeeeeeeeeeseeseeseee e 1
10 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....oooveeeceeeeeeeeeeeeeeesesee e 1
11 | 1018174-01 | RETAINER, SPRING .......cooovoieeieeoeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1017962-01 | SPRING, RETURN .......cooiimoieiieeoeeeeeeeeoeeeeeeeeee e 1
13 | 1017378 CUP, SPRING w....eovoveceeceee oo eeeeeee e 1
14 | 1017380 BUMPER, RETURN SPRING .....oooovuiveieieeoeeeeeeeeeeeeeeeeeeeees e, 1
15 | 1018188-01 | STUD, BALL ..oooooeeeeeeeeeeeeee oo 1
16 | 1016168 ASSEMBLY, ACCELERATOR ROD (CARRYALL 1)
(INCLUDES ITEMS 17 AND 18) ...coooveoceeeeceeeeeeeeeeeeeesee e 1
16 | 1013233 ASSEMBLY, ACCELERATOR ROD (CARRYALL I1)
(INCLUDES ITEMS 17 AND 18) ....ooooeoceoeeeeeeeeeeeeeeeeee e 1
16 | 1018220-01 | ASSEMBLY, ACCELERATOR ROD (CARRYALL Il PLUS)
(INCLUDES ITEMS 17 AND 18) ..ovoooeoieoeeceeeeeeeeeeeeeeee e 1
16 | 1016747-02 | ASSEMBLY, ACCELERATOR ROD (CARRYALL VI)
(INCLUDES ITEMS 17 AND 18) ...oooeieoeeeeeeeeeee oo 1
17 | 1011084 NUT, UNF HEX JAM, 1/4 = 28 ...oooooiooiooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
18 | 1011734 JOINT, SPRING-LOADED BALL .....ooovreeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | 1011700 SPACER ..ottt 1
20 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooiooeeeeeeoeeoeeeeeeeeeeeeeeeeeee e 4
21 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD ......ovoiieoeeeeeeeceeeeeeeeee e 2
22 | 1018619-01 | SCREW, HEX CAP, 1/4 =20 X 1 1/8 w..o.ovoveeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4
23 | 1017322 RATCHET, PARK BRAKE ......coooiviieieoeeoeeeeeeeeeeeee e 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 .....reoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1







ACCELERATOR PEDAL ASSEMBLY
POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ........ 1
2 | 1013871 PAD, PEDAL ...ooooeeoceoeeeeeeeeeeeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ovoovvoeeeveeeeeenn. 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X 1 1/4 —...ooooooooeoeeoeeeeeeeeeeeeeeeeeee. 1
5 | 0001241 WASHER, FLAT, 5/16 ....oeeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeees e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ....c..ouevareeeeeeeeeeeeeeeeeeeenenen. 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooooeeeeeeeeeeeeeeoeeeeeee e, 2
8 | 1018620-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/8 ...ooovoveeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | 1017424 BEARING, PIVOT SUPPORT ....ooovmeeieeeeeeeeeeeeeeseeseeseee e 1
10 | 1015661 NUT, FLANGE LOCK, 1/4 = 20 .......ovmiveeeoeeeeeeseeeeeseeeeeeeee s 2
11 | 1018174-01 | RETAINER, SPRING .......cooovoieeieeoeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1017962-01 | SPRING, RETURN .......cooiimoieiieeoeeeeeeeeoeeeeeeeeee e 1
13 | 1017378 CUP, SPRING w....eovoveceeceee oo eeeeeee e 1
14 | 1017380 BUMPER, RETURN SPRING .....oooovuiveieieeoeeeeeeeeeeeeeeeeeeeees e, 1
15 | 1017400 LEVER, ACTUATOR ....ooomieieeeeeeeeeeeeeeeeeee e 1
16 | 1018042-01 | WASHER, PLASTIC, 1/2 w.oooooieoeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 1017743 COVER, ACCELERATOR ......couveeeeeeceeeeeeeeee e 1
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
19 | 0000332 WASHER, FLAT, 1/4 .oooooooeooeeeeeeoeeeeeeeeeeeeeeeeee e 4
20 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ..oooovuoeeieeeeeeeeeeeeeeeeeeeee e, 2
21 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD .....cooovuveceeeeeeesieeeeseesseees e 1
22 | 1018619-01 | SCREW, HEX CAP, 1/4 =20 X1 1/8 .o..ovooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeea. 4
23 | 1017322 RATCHET, PARK BRAKE .......oovmimieeeeeieeeeeeeeeeeeeees e 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 +....cvoveeerceeeeeeeeeeeeeeseeseeeees e 1







STEERING, FRONT AND REAR
SUSPENSION




5-2



STEERING COLUMN ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1 | 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......cooovvrnrennn. 1 1

2 | 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .....co...cvorverrereeeeeeseseeenenn 3 3

3 | 0007174 WASHER, LOCK, 5/16 ....eooveoveorresresseesseessesesess s 3 3

4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND ........coooiverrerreeeeeceeeeeeeneeenes 1 1

5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND .........covvrvrmrecrereeceeeeneeees 1 1

6 | 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 .....ccooovvennv. 2 2

7 | 0000334 WASHER, FLAT, 3/8 ....vooveoveoeeeoseesseeseeseeseessess s 4 4

8 | 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 ......ovooeveeeeeeeeeeeeeeeeeeeeeeeenes 2 2

9 | 0008754 NUT, NYLON LOCK, 3/8 - 16 w.....cvooreereeeeeoeeeereseeeseeeseeesseseessess e 2 2
10 | 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | 1011697 WASHER, FLAT, 5/16 .....vvorveoeeeceeseoeeesessessseessees s 1 1
12 | 1012499 BOOT, STEERING COLUMN ........ovmriieeireeeeeeeseeeeeeeseeseeeeeee e 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ......ocovovnrennnn. 1 1
14 | 1012605 RING, RETAINING .....ooorveoeeeceeeeeeeeeeeeeeeeeeeeseee e 1 1
15 | 1012604 WASHER, STEEL, 5/8 .....ccouvvuieoeieeiesseeessesssesssesssessssss s 1 1
16 | 1014217 SPRING, COMPRESSION .......ooorvieieeeeeesseesseessesseseesseseesss e 1 1
17 | 1014125 WEDGE .....oovooceeoeocee e 2 2
18 | 1014213 ASSEMBLY, BEARING .......oouveeeeeeeeeeseeeseeeseeeseeeseeseess e 2 2
19 | 1014126 SEAT, BEARING .....oooooeoeeoieeeee e 2 2
20 | 1015545 SHAFT, STEERING COLUMN ......ooooioeeireseeeeeseeseeseeseeneee e 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING ......cvooirmriieiieiecioneiessessssisess oo 1 1
22 | 1014214 RING, RETAINING .....ooorveoeeceeceeceee e 1 1
23 | 1014211 SEAL, BEARING .....oooooeeoeeoeeeeeoeeeeeeeeeeeeeeeeeseeeeee e ene e 1 1
24 | 1016263 COVER, STEERING COLUMN ......ooviiiemieoiesiessessesseesssessee s 1 1
25 | 1016156 WHEEL, STEERING «....oeoveoeveeeeceeceeeeeeeeeeeeeee e 1 1
26 | 1012604 WASHER, STEEL, 5/8 ......vvorveorieociieiscssnesesssssssss s 1 1
27 | 1017273 NUT, NYLON LOCK, 5/8 - 18 ......voorveeeeeeeereeeeeseeseeseeseeseeeeese e 1 1
28 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 33) .......cooourennnnn. 1 1
29 N/A PLATE, STEERING WHEEL .......o.ovvovvirieeeeeeeeeeseeeseeseeseeeeeseeeeeeenenes 1 1
30 | 1012565 SCREW, ROUND HEAD, #12 - 14 X 1 coovooveeveeeeeseeseeseeesenee e 2 2
31 | 1012566 SPRING, TAPERED COMPRESSION .......cooorvuiiirieeioeiinniensesisess s 2 2
32 | 1016214 GRIP, PENCIL .ooooooceoeeeeeeeeeeeeee e 2 2
33 | 1016154 CLIP, SCORE CARD ......ovvooeareereeeoeseeesseeseeseese s ese s 1 1
34 | 1010715 SCREW, PHILLIPS, #10 - 14 X 3/8 w.....oooveoveereeeeseeseeeeseseesses e 2 2

5-3






STEERING GEAR ASSEMBLY ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1018783-02 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1-22) .....cooovvurennn. 1 1

1 | 1013035 SEAL, DUST, RIGHT ..o 1 1
2 | 0008990 WRAP, TIE .oooooceoeeeeeeeeeeeee e 2 2
3 | 1018802-01 ASSEMBLY, INNER BALL JOINT .....oovviieoiereeseeeeeeessessesseesseseese s 1 1
4 | 1018803-01 WASHER, TAB .....ooooviiiiieiesee s 2 2
5 N/A BUSHING, RACK .....oeoceoceoceeeeeeeeeeeeee e 1 1
6 N/A BOX, STEERING GEAR .......ovurveeeeeeeeeeeesseeseeessesseseens s 1 1
7 N/A BEARING, LOWER PINION .......o.ovvuiieieiieosresseessessoessessessesss s 1 1
8 N/A PINION, STEERING .....covooieeeiociociosisessesseses s 1 1
9 | 1018794-01 BEARING, UPPER PINION .......oouiviiieeeeoeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeese e 1 1
10 | 1018799-01 RING, C-TYPE STOP .....ooiveieeceeceeeeeeeioeeeeeseee e 1 1
11 | 1013051 RING, SNAP ..o 1 1
12 | 1013052 SEAL, DUST, STEERING PINION ......covuiioiiiieiieeiesiessesseesieseesieeieeeons 1 1
13 | 1018797-01 GUIDE, STEERING RACK ......ooovveveceeceeeeeeeeseeeeeees e 1 1
14 | 1018798-01 SPRING, YOKE .....ooovvoeeeeeoeeesseosseesseseeeseeess s 1 1
15 | 1013044 NUT, LOCK, RACK SCREW ........o.ovuiieieiieisieeieeseeesssesssessensesse oo 1 1
16 N/A SCREW, RACK GUIDE .......comoveeeeeeeeeeeeeeeeseeeeeeeeeeee e 1 1
17 N/A RACK, STEERING .....ooorveoceeoreeceeceeessesieeseeesees e eeessess s 1 1
18 | 1018795-01 WASHER, STOP ......ooooiiiietieeeessees s 2 2
19 | 1018796-01 RING, C-TYPE STOP .....ooiiiiiiiieeiesiesiesseesee s 1 1
20 | 1018800-01 SEAL, DUST, LEFT ..o 1 1
21 | 1018801-01 O-RING, DUST SEAL RETAINING .....oovvovvereoeeoseeseesseessessessesseese oo 1 1
22 | 1019260-01 CAP, RACK END DUST ..ocoooieoiecieciociesiesis s 1 1
23 | 0001035 PIN, COTTER, 3/32 X 1 w.ocoooeeriirieeiee s 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27)............... 1 1
25 | 1015597 FITTING, THREAD FORM GREASE, 1/4 - 28 .......ovvoveeeeereerereseeesenen 1 1
26 | 0007602 NUT, HEX SLOTTED, 3/8 - 24 .....ouvvmeveeeeeiociseeieessssseesses s 1 1
27 | 1011930 BOOT, DUST ..o 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 w......ovuvvoeeeeeeeeeseeeseeesseseeseeneeenes 1 1
29 | 1012467 LINK, RACK AND PINION DRAG: ....coovoveoierreceeceeesesesses s 1 1
30 | 1013042 NUT, HEX, M12 X 1.75 ..o 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 oocvooiveceeeeeeceeeeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, 3/8 .....oooveoveoeeeoeeesseeseeeseeessessess e 3 3
33 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......oouveeverereoereseeseesssesssessessess s 3 3

5-5



5-6



FRONT SUSPENSION, UPPER

VEHICLE WITH 2-WHEEL BRAKING ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....cooccvvvrrennn. 2 2
2 | 1016346 BUSHING, URETHANE .......ooviiioiiiiiiieiseesisessessesisessse e 6 6
3 | 1016350 SLEEVE, DELTA OUTER .....oovuoivoceoeieeeeeeee e 1 1
4 | 1016349 SLEEVE, DELTA INNER ......ovmivieieeeeeeseesseesseessessessess e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......voorverrieieoereeressesiesisesssessessess s 8 8
6 | 0007539 BALL JOINT ..o 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oooocooceeceeeeecee e 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 ..oooooeeiveeveeeeeeeeeeeeeeeeesesee s 2 2
9 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .......ooviorerieaeiesiesiesisesssensessessssssssessessenes 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 w..ooovooeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
11 | 1010219 ROD, TIE ooovooceeeeeeeeeeeeeeee e 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .......vvurvoeeoreeneseeseeessessessesisenens 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD .....coooiomiieiocioeieeiseis e 1 1
14 | 1017266 STRAP, A-PLATE ...ooooioiveceeeeeeceeeeeeeeeeeeeeeeeee e 2 2
15 | 1014235 SHOCK ABSORBER, FRONT ........covuriiieireaesessessesseessessessess s 2 2
16 | 1010124 PLATE, SPRING MOUNTING ......oooveoieiieosieseeeeseesessseese e 1 1
17 | 1010200 BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ...ooovoeveeeeeeeeeeeeeeeeeeeee e 4 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......co.cvvvrverieceeeeerenenn. 1 1
19 | 1011930 SEAL, DUST oo 3 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 - 24 ....ooovvomiiierieeiesiesisesesssessessess s 3 3
21 | 0001035 PIN, COTTER, B/82 X 1 w.oeoveoeeeeeeeeeeeeeeeeeeeeeeee e 1 1

5-7



5-8



FRONT SUSPENSION, LOWER

VEHICLE WITH 2-WHEEL BRAKING ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1 | 1010348 ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .......coocvvvrrenrn. 1 1

2 | 1010347 ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....c..ccooevvenrn. 1 1

3 | 0008067 BUSHING, BRONZE SPINDLE ........ovuveoveereeseeeseeeseeeseeessenseseeeeseees e 1 1

4 | 0007048 BUSHING, BRONZE .......oocvoeeveceeeeeeeiseesees oo 1 1

5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovvoiioveoeieeeeseos s 1 1

6 | 1012030 SPRING, TAPERED LEAF ........oomimiomeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1

7 | 0008745 ASSEMBLY, ECCENTRIC .....oooveoveoeeeeeeeeeeeeeeeeseese e 1 1

8 | 0000706 NUT, HEX, B/8 = 16 .oooveocveeceeceeceoe s 1 1

9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) w..ocovvorverierieeeenieeieesseeae 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ovuoovereeceeceeeeeeeeeeeeeeeeeeee e 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 ..o 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST ..ot 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ....oooeoveereeeeeeeeeeeeeceoeeeeeeeeeeeee s 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 ....oovvoeeeeeeeeeeeseeseesseseessenseenns 2 2
16 | 1016384 CLEVIS, UPPER DELTA ...oooioiieeieeeeeieciesee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ooooooceoceeeeeeeeeee e 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ...ooovoeveeeeeeeoeeeeeeeeeeee e 2 2
19 | 1010150 BEARING, THRUST ..o 2 2
20 | 1016389 WASHER, KINGPIN WAVE ........oooiioiiieineiesesiesiees s 2 2
21 | 1010984 NUT, LUG ..o 8 8
22 | 1010005 WASHER, FLAT, 3/4 ....ooooooiveoeoeeeeseeseeee oo 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...coovveieererevesreeeeesiesssessessessess s 2 2
24 | 0007910 PIN, COTTER, 5/32 X 1 w..cooieoieeiesiesioesisesiessess s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 ........ooueveeeeeeeeeseeeseeseeseeeeeneeenns 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE .......oovviiiiiriieesssseesssesssessessesse s 4 4
28 | 1012303 BUSHING, STEEL ..voocveoeeeeeoeeoeee e 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER ........ovmrverreceeceeeeeeneeeeeses e 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ...oooeveeeoeeeeeeeeeseeeeesseseeesennnes 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....covvorieoeieeioeeoscieeseeisssess s 4 4
32 | 0000706 NUT, HEX, B/8 = 16 oovocveoceeoceeceoeeeeeeeeeeeeeeeees e 4 4

5-9



5-10



FRONT SUSPENSION, UPPER

VEHICLE WITH 4-WHEEL BRAKING ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....cooccvvvrrennn. 2 2
2 | 1016346 BUSHING, URETHANE .......ooviiioiiiiiiieiseesisessessesisessse e 6 6
3 | 1016350 SLEEVE, DELTA OUTER .....oovuoivoceoeieeeeeeee e 1 1
4 | 1016349 SLEEVE, DELTA INNER ......ovmivieieeeeeeseesseesseessessessess e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......voorverrieieoereeressesiesisesssessessess s 10 | 10
6 | 0007539 BALL JOINT ..o 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oooocooceeceeeeecee e 1 1
8 | 0000334 WASHER, FLAT, 3/8 .....oooveoieoeeeeeeseeesseesesesesessesse s 2 2
9 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .......ooviorerieaeiesiesiesisesssensessessssssssessessenes 2 2
10 | 0002402 BOLT, HEX HEAD, 3/8 - 16 X 2 1/4 ...ooovoceeceeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
11 | 1010219 ROD, TIE ooovooceeeeeeeeeeeeeeee e 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .......vvurvoeeoreeneseeseeessessessesisenens 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD .....coooiomiieiocioeieeiseis e 1 1
14 | 1017266 STRAP, A-PLATE ...ooooioiveceeeeeeceeeeeeeeeeeeeeeeeee e 2 2
15 | 1018706-01 | SHOCK ABSORBER, FRONT ........cevmuirererreoressesseesseessessessessensssse s 2 2
16 | 1010124 PLATE, SPRING MOUNTING ......oooveoieiieosieseeeeseesessseese e 3 3
17 | 1018705-01 | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ....oovooveoeeeeeeeeeeeeeeseeeeeeeeeeeeeeee e 4 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......co.cvvvrverieceeeeerenenn. 1 1
19 | 1011930 SEAL, DUST oo 3 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 - 24 ....ooovvomiiierieeiesiesisesesssessessess s 3 3
21 | 0001035 PIN, COTTER, B/82 X 1 w.oeoveoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 | 0000706 NUT, HEX, 3/8 = 16 .ovoveocveeceeceecioeseeeieeeeseessees s sees s 2 2
23 | 1019353-01 | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) .......ccc.ovvv..... 2 2







FRONT SUSPENSION, LOWER

VEHICLE WITH 4-WHEEL BRAKING ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1 | 1018769-01 | ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ....c...covooverrennn. 1 1

2 | 1018770-01 | ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ........cccoovvnnrn.. 1 1

3 | 0008067 BUSHING, BRONZE SPINDLE ........ovoveoeveeeeeeeeeseeeseeseeesseneeeees s 1 1

4 | 0007048 BUSHING, BRONZE .......ooveoceeeeeeeeeeiseeeeesseessessesseese s ens e 1 1

5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovoovoieoeeeeeeeseee s 1 1

6 | 1012030 SPRING, TAPERED LEAF ........oouiiiiiiiaeeeesesssesisesieesssessess s 1 1

7 | 0008745 ASSEMBLY, ECCENTRIC .....oeoveoveeeeeeeeeeeeeeeeeeeeeee e 1 1

8 | 0000706 NUT, HEX, 3/8 = 16 w..ooveoceeeceeceeceeesee e eeesees s sees s 1 1

9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) w..ocvvocvecieeeeeieeeee s 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ooomvumrirmeioeiicieeiseieessssesss s 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 oo 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 - 16 w.....cvorveeeeeeeeeeeeeeeeeeeseeeseeeeeeeese e 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 ...coooovoeeeeeeeeeeeeeeeeesseseenseneeenes 2 2
16 | 1016384 CLEVIS, UPPER DELTA ....ooovooieecieeeeeeeeeeeee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ooooooieciociecie s 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ..o 2 2
19 | 1010150 BEARING, THRUST ..o 2 2
20 | 1016389 WASHER, KINGPIN WAVE ........oooiimiiaeeineissessessees s 2 2
21 | 1010984 NUT, LUG oot 8 8
22 | 1010005 WASHER, FLAT, 3/4 ..o 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...cooovvoeeeeeoeeeeveeseeseeeseeesseseessess s 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 w..oooveoveorieosiesioesssessessessssssss s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 8 3/8 ......oovvoeeeeeeeeeeeseeesesseeseeseereeenns 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE ......oovviiioieoieseeessessee s 4 4
28 | 1012303 BUSHING, STEEL ...oooveoieiiaiiiise st 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER ........rvuiveerecreeceeeeieeeeeeeeees e 1 1
30 | 1010177 SCREW, HEX HEAD CAP, 3/8 - 16 X2 w...eevvorveeceeeeoeeeeeeeeessesseessessessersennes 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....covvorvirieeiocioecioeeisssssss s 4 4
32 | 0000706 NUT, HEX, B/8 = 16 oov.veoceeceeeeeeeeeeee oo 4 4







REAR SUSPENSION ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1012304 SHACKLE, REAR SPRING (GASOLINE VEHICLE ONLY) .....c.vvvorveeierinieans 4
1 | 0007569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE ONLY) .....oooiioiieeinieeians 4
2 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......cverreeeeeeeoereeeeeeeeseeeseeeseeseeseeee e 6 6
3 | 1012303 BUSHING, STEEL w..vvoveoveoceeceecsee s 6 6
4 | 1015583 BUSHING, URETHANE ......coooovimiiiiiaieiiesesee e 12 | 12
5 | 1010145 NUT, UNF HEX, 3/8 - 24 ....oooiiiiioiioiioeieeeee s 4 4
6 | 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) ....ovvoocveciieceeeans 1 1
7 | 1014236 SHOCK ABSORBER, REAR ..........ooueiaieareasiesssosseessoesssessessessssss s 2 2
8 | 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10) ....cocovvn.. 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ........co.ovvmrvecieecreeeeeenans 8 8
10 N/A CUSHION, SHOCK ABSORBER ..........c..rverrerreereeriseeessessseesseessereeernen. 8 8
11 | 1014902 BOLT, “U” oo 2 2
12 | 1014675 SPRING, REAR LEAF .......oooiiiiiiiioiieieeeee s 2 2
13 | 1014557 WASHER, FLAT, 7/16 ..cvoocvoceeeeeeeeeeeeeee e 4 4
14 | 1014555 NUT, NYLON LOCK, 7/16 = 24 ....ooovooeeoeeeeesreeeeseeseeseeseeeses s 4 4
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ......vvvurveerieriereecieesssississssennean 6 6
16 | 1012182 BRACKET, SHOCK MOUNT, LEFT .....oomiiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | 1012181 BRACKET, SHOCK MOUNT, RIGHT ......ooovvoveiieeeeeeeseeeeeseese e 1 1
17 | 1013207 HANGER, BRAKE CABLE ..........oooivurveceieeeeseeeseses s 2 2
18 | 1014573 RETAINER, SPRING ..o 2 2
19 | 1017235 BUMPER, JOUNCE .......oovuiovoceieeeeeoeeeeeeeeeeeeeeee s 2 2
20 | 1014546-02 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) ...oooovooiveoeecieceeceeeeeeres 2
20 | 1014549-02 | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) ...oooovooiveeioiecieeioeeienienies 2
21 | 1014901 SPACER, OVERLOAD BUMPER .........coovuiiiiiisioseeesisessesiesiesi s 2 2




5-16



STABILIZER BAR, GASOLINE VEHICLE

CARRYALL I, 1l PLUS AND VI ﬂ

ITEM | PARTNO. | DESCRIPTION | See n
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE E
BEGINNING OF THIS MANUAL.
1 | 1015760 BAR, STABILIZER, 3/4 DIAMETER .......co.evveveeveeeeseeesseneesseseesssssensessnnes 1
2 | 1015457 SPACER ..occeoieeeeeeeeee s 4
3 | 1015453 MOUNT, COMPRESSION ......ooovoivieeoeeeeeeseseeeseeseeseeee e 8
4 | 0000808 WASHER, FLAT, 3/8 ....ovooeoveoeeeoeeoseeseeeseoessessess e 8
5 | 1016814 LINK, STABILIZER BAR .....oouovimiieiienioseeses s 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ...ooorioiieeierienieeieeeeeeenees 4
7 | 0000357 WASHER, LOCK, B/8 ......oooeoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
8 | 1016813 BRACKET, STABILIZER BAR MOUNTING ... 2
9 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....oovvviveeverieerioeeieeieeissessssienioan 8
10 | 0007174 WASHER, LOCK, 3/8 ......cveorveeeeeeoeeeeeeeeeeeeeeeeee e 8
11 | 0001242 NUT, HEX, 5/16 = 18 ...vooceeoceeceeceoe oo 8
12 | 1015614 SUPPORT, STABILIZER BAR BUSHING .......c..coourvrriereeresecseeesssesseneenees 2
13 | 1015613 BUSHING, STABILIZER BAR ......oovmmiirieeiieieesiseeiessesse s 2
14 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 w...oovvoeeeeeeeeeeeeeeeeeeeeeeeeeseeseee e 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 w.....oooveoereereeeeeeseeseeeeeeeeesee s 8







ELECTRICAL SYSTEM
GASOLINE VEHICLE







FORWARD AND REVERSE SHIFTER ASSEMBLY
GASOLINE VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 -17) ............ 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 ...oiiiiiiiiiiiiieeeeeeeeeeee e 2
2 1016342 BASE, FORWARD AND REVERSE SHIFTER ..., 1
3 0008057 NUT, HEX HEAD, #4 - 40 ..o 4
4 1012431 WASHER, FLAT, #4 e e e e e e e e e e e e e e e e e e e e e e e 2
5 1014808 SWITCH, LIMIT e e e e e e e 1
6 1014727 WASHER, NYLON FLAT, #4 .. 2
7 1014807 SWITCH, LIMIT oottt 1
8 0008058 WASHER, LOCK, #4 e e e e e e e e e 2
9 1014145 BUSHING, BRONZE .......iiiiiiiiiiiiiiiiiiiiiiiin s 2
10 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ..o, 1
11 1014065 WASHER, FLAT Lo 1
12 1013590 SPRING, FORWARD AND REVERSE CAM .....ooiiiiiiiiiiiiiiiiiiiiciineceeee 1
13 1013589 RING, RETAINING ... e e e 1
14 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ..., 1
15 1013591 PIN, ROLL, 1/8 .. 1
16 0008717 NUT, NYLON LOCK, 1/4 =28 ...oooiiiiiiiiiiiiiiiiiiii s 2
17 1010954 STUD, BALL, 1/4 - 28 X 1/4 .o 2
18 1013085 CABLE, TRANSMISSION (INCLUDES ITEMS 19 - 21) (CARRYALL I ONLY) ... 1
18 1015409-01 | CABLE, TRANSMISSION (INCLUDES ITEMS 19 - 21) (CARRYALL Il AND Il PLUS) ......... 1
18 1016727-01 | CABLE, TRANSMISSION (INCLUDES ITEMS 19 - 21) (CARRYALL VI ONLY) ................ 1
19 1019319-01 BRACE, SHIFTER CABLE ..o 1
20 0007893 NUT, HEX, #10 - 32 .. 2
21 1012333 JOINT, BALL e 2
22 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X5/8 .......ccvvvviiiiinieenees 1
23 1012987 HANDLE, FORWARD AND REVERSE SHIFTER ......ooiiiiiiiiiiiiiiieiiieeeeeeeeeeeeeeeeee e 1
24 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 3/4 ... 4
25 0008233 NUT, NYLON LOCK, 1/4 =20 ..coooiiiiiiiiiii s 4
26 1016201 WASHER, WAVE ... e e e 1

6-3



6-4



WIRING, GASOLINE VEHICLE - CARRYALL | n

ITEM PART NO. DESCRIPTION QTY n

12 3 4
1018893-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1-10) ...ooooiiiii, 1

1 1013723 WIRE ASSEMBLY, #18 RED/WHITE ... 1
2 1015781 WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..., 1
3 1013601 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ........ooiiiiiiiiiiiiiiiiiiiiiiiieeeieeeeeeeeee e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ... . 1
5 1015780 WIRE ASSEMBLY, #18 BLACK ... 1
6 1015779 WIRE ASSEMBLY, #18 GREEN ......ouiiiiiiiiii e 1
7 1018850-01 WIRE ASSEMBLY, #18 YELLOW ..o 1
8 1015738 WIRE ASSEMBLY, #16 YELLOW ... 1
9 1018282-01 WIRE ASSEMBLY, #16 RED, #16 ORANGE .........cccccviiiiiiiiiiiiii, 1
10 1018930-01 WIRE ASSEMBLY, #18 YELLOW ....oeeii e 1
11 1014119 WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) .................... 1
12 1013469 WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiiiiiiiiii e 1
13 1012396 WIRE ASSEMBLY, #18 BLACK ... 1
14 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) ....ccccoeeeiiiiiiin. 1
15 1013463 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiiie e 1
16 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
17 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
18 1015035 WIRE ASSEMBLY, #18 ORANGE ... 1
19 1015921 WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiiiiiiiiiiiie e 1
20 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND .........cotiiiiiiiiiiiiiiiiiiiiiiccceee, 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ooiiiiiiiiiiiiiiiiiiiiiee e 1
23 1018373-01 | WIRE ASSEMBLY, #6 GREEN .......oooiiii s 1
24 1012382 WIRE ASSEMBLY, #6 BLACK ...ttt 1

6-5



6-6



WIRING, GASOLINE VEHICLE - CARRYALL Il n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016299-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1-11) ..., 1

1 1016404 WIRE ASSEMBLY, #16 RED/WHITE ... 1
2 1016292 WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..., 1
3 1016295 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ........ooiiiiiiiiiiiiiiiiiiiiiiiieeeieeeeeeeeee e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ... . 1
5 1016297 WIRE ASSEMBLY, #16 BLACK ... 1
6 1016298 WIRE ASSEMBLY, #16 GREEN ......oouiiiiiii e 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ...t a e e e e e e 1
8 1018850-01 WIRE ASSEMBLY, #18 YELLOW ... 1
9 1015738 WIRE ASSEMBLY, #16 YELLOW .......ccciiiiiiiiiiiiiiiiiiiiicceeerenenn e 1
10 1018282-02 WIRE ASSEMBLY, #16 RED, #16 ORANGE ... 1
11 1016294 WIRE ASSEMBLY, #16 YELLOW ... 1
12 1014119 WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) .................... 1
13 1013469 WIRE ASSEMBLY, #18 BLACK ... 1
14 1012396 WIRE ASSEMBLY, #18 BLACK ..ottt e e e e e e e e 1
15 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) ............... 1
16 1013463 WIRE ASSEMBLY, #18 BLUE ........oiiiiiiiiiiiiiiiiiiiiieeeee e 1
17 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
18 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
19 1015035 WIRE ASSEMBLY, #18 ORANGE ........ooiiiiiiiiiiiiiiiieeee e 1
20 1015921 WIRE ASSEMBLY, #18 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiiiiiiiceieeee e 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ooiiiiiiiiiiiiiiiiiiiiiee e 1
23 1018373-01 | WIRE ASSEMBLY, #6 GREEN .......oooiiii s 1
24 1012382 WIRE ASSEMBLY, #6 BLACK ...ttt 1

6-7



6-8



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
CARRYALL | AND CARRYALL I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018276-01 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 31 AND 1018893-02 - SEE PAGE 6-5) (CARRYALL I ONLY)...... 1
1018276-02 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 31 AND 1016299-02 - SEE PAGE 6-7) (CARRYALL Il ONLY)..... 1
1 1015372 COVER, ELECTRICAL COMPONENT BOX ....oiiiiiiiiiiiiiiiiiiiiiieeee et 1
2 1015752 SCREW, HILO, #12 - 168 X 5/8 ..., 5
3 0001242 NUT, HEX, 5/16 = 18 ..oiiiiiiiiiiiiiiiiiiicecee e, 2
4 0007893 NUT, HEX, #10 - 32 . 2
5 1013609 SOLENOID, 12 VOLT ..ot 1
6 1015371 BOX, ELECTRICAL COMPONENT ..o, 1
7 1012295 FUSE, 10 AMP oo 1
8 1015737 WIRE ASSEMBLY, #10 RED ...t 1
9 1015741 BLOGCK, FUSE ... 1
10 1013589 RING, RETAINING ..o 1
11 1015373 CAM, ELECTRICAL BOX ...eiiiiiiiie et e e enans 1
12 1014145 BUSHING, BRONZE ......oiiiiiieeeeeeeee e 2
13 1014065 WA SHER, FLAT oo e e e e e e e e e e e e e e e e e e e e e e e e 1
14 1010954 STUD, BALL, 1/4 =28 ... 1
15 0008717 NUT, NYLON LOCK, 1/4 =28 ... 1
16 1018213-01 ASSEMBLY, BELL CRANK SHAFT (CARRYALL I ONLY) ..o 1
16 1015345 ASSEMBLY, BELL CRANK SHAFT (CARRYALL I ONLY) ..cooiiiiiiiiiiii, 1
17 1013509 SCREW, HEX HEAD CAP, 1/4 =20 X 1 3/4 oo 1
18 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ...oiiiiiiiiiiiiiei e 1
19 1015343 STRAP, GROUND ...t 1
20 1015777 ASSEMBLY, VOLTAGE REGULATOR ......citiiiiiiiiiiiiiiiiiiiiiiccen e, 1
21 1015919 NUT, HEX JAM, 1/4 = 20 oo e 1
22 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o, 1
23 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 15/8 ..., 2
24 1016402 WIRE ASSEMBLY, #16 BLACK ... 1
25 1012431 WASHER, FLAT, #4 e 2
26 0008057 NUT, HEX, #4 - 40 ..o e 4
27 1014808 SWITCH, LIMIT e e e e e e e e e e e e e e e e e e e e e e e 1
28 1014807 SWITCH, LIMIT e e e e e e e e e e e e e ennns 1
29 1016401 WIRE ASSEMBLY, #16 ORANGE ... 1
30 0008058 WASHER, LOCK, #4 oo e e e e e e e e e e 2
31 1014119 WIRE ASSEMBLY, #6 RED ......cooiiir e 1

6-9






ELECTRICAL COMPONENTS
GASOLINE VEHICLE - CARRYALL |, Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
1 | 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....cooviuieeeeeeeeeeeeeeeeeeeen 1
2 | 1016851 BUZZER, REVERSE .....ovieieieeeeeeeeeeeeeeeee oo, 1
3 | 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....cvovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
4 | 1016857 WIRE ASSEMBLY, #18 BLACK ......veeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1018263-01 | SWITCH, KEY (CARRYALL I AND 1) .oooioieieoeoeeeeeeeeeeeee e 1
5 | 1018264-01 | SWITCH, KEY (CARRYALL Il PLUS ONLY) ..vviieiiieieeeeeeeeeeeeeeeeeeeee e 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 FOR CARRYALL Il PLUS) ....... 4
7 | 1018511-01 | WASHER ..ottt ettt ettt 1
8 | 1018307-01 | NUT, KEY SWITCH ..oovioeieeoeeoeeeeeeeeeee e 1
9 | 1018345-02 | CAP, KEY SWITCH ..oviveieeeeeeeoe oo 1
10 | 1012505 KEY (PAIR) ettt 1
11 | 1016630 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) ....veviveeeeeeeeeeeeeesee e 1
12 | 1015103 GAUGE, FUEL (INCLUDES ITEMS 13 AND 14) ..oooieeioeieeeeeeeeeeeeeeeee e 1
13 N/A NUT, BRASS .ottt ettt ettt ettt ettt ee et 6
14 N/A WASHER, EXTERNAL TOOTH LOCK ...t 3
15 | 1015104 BRACKET, FUEL GAUGE ... ee e 1
16 | 1011610 WASHER, LOCK, #8 ....vooeeooeeeeeeeeeoeeeese e eeeeseeee e e se e seee s s s ee s ee e 2
17 | 1011571 NUT, HEX, #8 = B2 oo eeee et see e eeeeee e es s ee e es e ee s es e s eeseees e seeees e 2







WIRING, GASOLINE VEHICLE
CARRYALL Il PLUS n

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.

1016895-02 | WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 -12) ............. 1

1 1016404 WIRE ASSEMBLY, #16 RED/WHITE ... 1
2 1017309 WIRE ASSEMBLY, #18 ORANGE/WHITE ........cccciiiiiiiiiiiiiiiiiiiiicee, 1
3 1017007 WIRE ASSEMBLY, #18 YELLOW/#18 GREEN .........cooiiiii e 1
4 1017009 WIRE ASSEMBLY, #18 RED ... 1
5 1017008 WIRE ASSEMBLY, #18 BROWN .......ccoiiiiiiiiiiiieeeeee e 1
6 1015769 WIRE ASSEMBLY, #6 WHITE ..o 1
7 1017011 WIRE ASSEMBLY, #18 WHITE/BLACK ......ooiiiiiiiiiiiiiiiiieeeieeeee e 1
8 1016380 WIRE ASSEMBLY, #6 BLACK ... ..o 1
9 1016294 WIRE ASSEMBLY, #16 YELLOW ... 1
10 1015738 WIRE ASSEMBLY, #16 YELLOW ....ooei e 1
11 1018282-02 WIRE ASSEMBLY, #16 RED, #16 ORANGE .........oomiiiieie 1
12 1018850-01 WIRE ASSEMBLY, #18 YELLOW ... 1
13 1014119 WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) .................... 1
14 1013469 WIRE ASSEMBLY, #18 BLACK ... . e 1
15 1012396 WIRE ASSEMBLY, #18 BLACK ..ot 1
16 1016857 WIRE ASSEMBLY, #18 BLACK ......iiiiiiiiiiiiiiiiiiiiiiiie e 1
17 1013463 WIRE ASSEMBLY, #18 BLUE ... e 1
18 1017006 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
19 1015035 WIRE ASSEMBLY, #18 ORANGE ... 1
20 1015921 WIRE ASSEMBLY, #18 BLACK ......iiiiiiiiiiiiiiiiiiiiiiiiiiieceeeeierence e 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......coooiiiiiiiiiiiiiii e 1
22 1018373-01 | WIRE ASSEMBLY, #6 GREEN ......ooo e 1
23 1012382 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii e 1
24 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .........cccceeu. 1
25 1017010 WIRE ASSEMBLY, #18 WHITE (PART OF ELECTRICAL COMPONENT BOX) .............. 1
26 1017005 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1




MNVL13Nd

HOLIMS
1NN

woz_xmo

d3zzng
3SH3IA3Y

Ad3llvd

JLHWA3Y |J

NS
=
vv/%z
NOLLNg

HOLIMS
H3Iwwia

1

@ ﬂw/

T 3LHM

=

MOTI3A

3LIHWNI3HD

aNnoyo

ENASE]

MOVI8/3LIHM

Hvag

SIHOLIMS
Ll

3SH3IA3H / QHVYMEO4

30019
IVYNINGTL
aNnoyo

ang @
Sovg
[ | /
W NMOHE
— Y ane
T a3y
MOTI3A
o
I 3LHWa3
— - MOVI/ALIHM
v _ e mtxz\ommo )z
EE
[ [
—(~ : MOTIZA
JONVHO @
e HOLIMS
1HOM
)
2 =
Fil @ FRE
9 = m| 3
H m m
I
m Ble
o c
Q|
y3zzng
e/mmmmsmm
A\
HOLIMS
A3
\4
; ‘

H3LINIT
JOVLI0A

1HOMNAv3H
LHOIH

6-14


J_Baker
6-14


WIRING, GASOLINE VEHICLE
CARRYALL VI n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1017669-02 | HARNESS, WIRE (INCLUDES ITEMS 1 -29) ..o, 1
1 1016323 WIRE ASSEMBLY, #16 WHITE ... 1
2 1017679 WIRE ASSEMBLY, #18 BLUE ... 1
3 1016763 WIRE ASSEMBLY, #18 YELLOW ... 1
4 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
5 1016326 WIRE ASSEMBLY, #16 BLACK ... 1
6 1016308 WIRE ASSEMBLY, #16 BLACK ... 1
7 1016776 WIRE ASSEMBLY, #14 BLACK, #18 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiniiee 1
8 1017681 WIRE ASSEMBLY, #18 RED .....oiiiiiiiiiiie e 1
9 1017677 WIRE ASSEMBLY, #18 BROWN ... 1
10 1016770 WIRE ASSEMBLY, #14 YELLOW ... 1
11 1016775 WIRE ASSEMBLY, #18 BROWN ..ot 1
12 1017676 WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......ooiiiiiii, 1
13 1018282-03 WIRE ASSEMBLY, #16 RED AND #16 ORANGE ... 1
14 1016765 WIRE ASSEMBLY, #18 RED/WHITE ..o 1
15 1016778 WIRE ASSEMBLY, #18 ORANGE ... 1
16 1015738 WIRE ASSEMBLY, #16 YELLOW ... 1
17 1016380 WIRE ASSEMBLY, # 6 BLACK ... 1
18 1015769 WIRE ASSEMBLY, # 8 WHITE ... 1
19 1018850-01 WIRE ASSEMBLY, #18 YELLOW ...t 1
20 1017678 WIRE ASSEMBLY, #18 WHITE/BLACK ..o 1
21 1016771 WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE ..., 1
22 1016774 WIRE ASSEMBLY, #18 YELLOW ... 1
23 1016773 WIRE ASSEMBLY, #18 WHITE ..o 1
24 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ... 1
25 1016314 WIRE ASSEMBLY, #16 BROWN .......cccciiiiiiiiiiiiiiieeeeree e 1
26 1016409 WIRE ASSEMBLY, #18 RED ... 1
27 1016772 WIRE ASSEMBLY, #16 RED/WHITE ..o 1
28 1016307 WIRE ASSEMBLY, #16 ORANGE ........cccciiiiiiiiiiiiieeeeeere e 1
29 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ..o 1
30 1014119 WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) .................... 1
31 1013469 WIRE ASSEMBLY, #18 BLACK ......iiiiiiiiiiiiiiiiiiiiiie e 1
32 1012396 WIRE ASSEMBLY, #18 BLACK ... . 1
33 1016857 WIRE ASSEMBLY, #18 BLACK ..o 2
34 1013463 WIRE ASSEMBLY, #18 BLUE ........oiiiiiiiiiiiiiiiiiiiiiiieieee e 1
35 1017005 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
36 1017006 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
37 1017010 WIRE ASSEMBLY, #18 WHITE (PART OF ELECTRICAL COMPONENT BOX) .............. 1
38 1015921 WIRE ASSEMBLY, #18 BLACK ... . 1
39 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........coooiiiiiiiiii 1
40 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
41 1018373-01 | WIRE ASSEMBLY, #6 GREEN ... 1
42 1012382 WIRE ASSEMBLY, #6 BLACK .....ooiiiiiiiiiiiiie e a e 1




6-16



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1018277-01 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 38 AND WIRE HARNESS 1016895-02 - SEE PAGE 6-13)
(FOR CARRYALL I PLUS ONLY) oo 1
1018277-02 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 38 AND WIRE HARNESS 1017669-02 - SEE PAGE 6-15)
(FOR CARRYALL VIONLY) <. 1
1 1017239 RE LAY e 1
2 0008450 SCREW, HEX HEAD MACHINE, #10-24 X 1/2 ..., 1
3 0000183 WASHER, FLAT, #10 ..o 1
4 1017243 BRACKET, RELAY MOUNTING ... 1
5 0001016 WASHER, LOCK, #10 .o e e e e e e e e e e e e e e e e e e e e e e e 1
6 0001017 NUT, HEX, #10 - 24 ..o 1
7 1015372 COVER, ELECTRICAL COMPONENT BOX .....coiiiiiiiiiiiiiiiiiiiiiiiiiniiieceeeeeeeee 1
8 1015752 SCREW, HILO, #12 - 16 X 5/8 ...oiiiiiiiiiiiiiiiiii, 5
9 0001242 NUT, HEX, 5/16 - 18 .. 2
10 0007893 NUT, HEX, #10 - 32 . e 2
11 1017006 WIRE ASSEMBLY, #18 ORANGE ... 1
12 1014948 ASSEMBLY, DIODE ... 1
13 1013609 SOLENOID ..o 1
14 1017010 WIRE ASSEMBLY, #18 WHITE ... 1
15 1013589 RING, RETAINING ... e 1
16 1015373 CAM, ELECTRICAL BOX ...ttt e e e e e e e e e e e e e e e e e e e e e e e e 1
17 1014145 BUSHING, BRONZE ......oiiiiiiiiiiiiiiiiiiiiciiin s 2
18 1014065 WASHER, FLAT e 1
19 1015345 ASSEMBLY, BELL CRANK SHAFT ..o 1
20 1010954 STUD, BALL, 1/4 = 28 ..o, 1
21 0008717 NUT, NYLON LOCK , 1/4 - 28 ..., 1
22 1016997 BOX, ELECTRICAL COMPONENT ....oooiiiiiiiiii s 1
23 1012295 FUSE, TOAMP ..o 1
24 1015737 WIRE ASSEMBLY, #10 RED ... 1
25 1015741 BLOGCK, FUSE ... 1
26 1013509 SCREW, HEX HEAD CAP, 1/4-20 X1 3/4 ..o, 1
27 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ..ooiiiiiiiiiiiiiiiiiii, 1
28 1015343 STRAP, GROUND ... 1
29 1017238 REGULATOR, VOLTAGE ... e 1
30 1015919 NUT, HEX JAM, 1/4 = 20 ..o, 1
31 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooooieieeeeieeeeeeeeee e, 1
32 1016896 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 ...ooiiiiiiiiiiiiiii 2
33 1012431 WASHER, FLAT, #4 .. e 2
34 0008057 NUT, HEX, #4 = 40 ..o e 4
35 1014807 SWITCH, LIMIT et 1
36 0008058 WASHER, LOCK, #4 oo e e e e e e e e e e e e 2
37 1017005 WIRE ASSEMBLY, #18 BLACK ..o 1
38 1014119 WIRE ASSEMBLY, #6 RED ......cooiiiiiiiiirirn e 1
39 1016423 FUSE, 20 AMP (CARRYALL VI ONLY) ..o 3







ELECTRICAL COMPONENTS, FRONT BODY
GASOLINE VEHICLE - CARRYALL VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 0008639 WIRAP, TIE e e 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) .....ooiiiiiiiiiiiiiiiiiiciiiieeeeeeeee 1

3 1016851 BUZZER, REVERSE ......ooiiiiiiiiiiiiiiiiiiicin 1

4 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ..ccooiiiiiiiiiiaia e, 2

5 1016857 WIRE ASSEMBLY, #18 BLACK ... 1

6 1017721 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .............. 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1 1/4 . o 1

8 0000183 WASHER, FLAT, #10 oo e et e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaans 4

9 0001016 WASHER, LOCK, #10 ..o e e e e e e e e e e e e e e e e e e e e e e e 1
10 0007893 NUT, HEX, #10 - 32 ..o 1
11 1016356 BLOCK, TERMINAL ..o e e 1
12 1013357 RIVET, ALUMINUM POP, 5/32 .. ..o a e e e e 2
13 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 14, 15 AND 16) ....cocooviiiiiiiiiiiiiiiiiiii, 1
14 0007820 WASHER, INTERNAL TOOTH, 5/16 ...euiiiiiiiiiiiie e 1
15 1012528 NUT, MB X 1.25 o e 1
16 1011825 BRACKET, HORN ...t 1
17 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 oo 2
18 0000332 WASHER, FLAT, 1/4 e 2
19 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
20 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 22 - 31) .....cccooiiiiiiiiis 1
21 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 22 - 30 AND 32) ............. 1
22 1017066 HARNESS, HEADLIGHT WIRE ... e 1
23 1017059 LOCK, BULB COLLAR ...ttt 1
24 1017060 BULB, HALOGEN ..ottt 1
25 1017061 LENS, HEADLIGHT ..o 1
26 1017064 BRACKET, MOUNTING ....eiiiiiiiiiieiiie ettt 2
27 0007893 NUT, HEX, #10 - 32 .. 2
28 1013461 SCREW, HI-LO, #10 - 16 X 7/16 ...ooviiiiiiiiiiiiiiiiiii s 2
29 1017065 RETAINER, HEADLIGHT ... e 1
30 1017062 ASSEMBLY, TURN SIGNAL LENS ... 1
31 1016880 BEZEL, HEADLIGHT, LEFT HAND ...ooooiii s 1
32 1016879 BEZEL, HEADLIGHT, RIGHT HAND ..., 1
33 1015787 FLAP, SWITCH PROTECTOR ... e 1
34 0001606 RIVET, POP, 3/16 ..o e e e e e e e e e e e e aaaaaaaeas 3







CONTROLS AND GAUGES, GASOLINE VEHICLE
CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016630 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) ......ouveeeieeeeeeeseeeseeseesseeeeneeen. 1
2 | 1015103 GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) ...oveoioeereeeeeeeeeeeeseeeeeeeeeeeeeee s eseee 1
3 N/A NUT, BRASS ..ottt 6
4 N/A WASHER, EXTERNAL TOOTH LOCK ...eeieeeeeeeeeeeeeeeeeeeeee et 3
5 | 1015104 BRACKET, FUEL GAUGE ....ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e seseeeses e seeseeeeeseee e s eee e eeseeeseseens 1
6 | 1011571 NUT, HEX, #8 = B2 ...oooeeoeeeeeeeeeeeeeeeeeeeseeeeeeeee s s seeeesessse s see e eeseeses e ee s ee s 2
7 | 1011610 WASHER, LOCK, #8 .voooveeeeeveeeeeeoeeeseeeeeeseeeseeeesessesssseeseeseeesesssesesssesees s eesseseseseeseessseesseeeee 3
8 | 1016092 SCREW, PAN HEAD MACHINE, #8 - 32 X 7/16 ....evveeeeeeeeeeeeeeeeeeeeeeee e eeeeees e, 1
9 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......oouiviuiieeeeeeeeeeeeeeeeeeeseseees s 4
10 | 1018264-01 | SWITCH, KEY .oooeeieeeeeeeeeeeeee oot 1
11 | 101851101 | WASHER ..ottt e e et e et e et e e s een e 1
12 | 1018307-01 | NUT, KEY SWITCH ...oueeeieeeeceeeeeeeeeee oottt ee e 1
13 | 1018345-02 | CAP, KEY SWITCH ...ooeoieieeeeeeeeeeeeeeeeeeeeeeeee et 1
14 | 1012505 KEY (PAIR) .ot e et e et e et e s s e s ees s e e e ee e e s ee s 1
15 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) ..eveeieeeeeeeeeeeeeeeeeee e sees s es s 1
16 | 1013857 KNOB, LIGHT SWITCH .ottt 1
17 | 1011439 SWITCH, LIMIT oottt 2
18 | 1011557 SCREW, MACHINE, #6 = 32 X 1 o.eveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeees e e eese s sees s eeseseseens 6
19 | 1011229 NUT, “K” LOCK, #6 = B2 ..ot eeeeeeeeeeee e eee e ee et eee e s e 6
20 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....vuveieieeeeeeeeeeeeeeeeeeee oo, 1
21 | 1010889 SWITCH, DIMMER ...ttt 1
22 | 1018713-01 | STAND-OFF, DIMMER SWITCH ....voveieieeeeeeeeeeeeeeseeeeeeee et sees e ses e 2
23 | 1018712-01 | SCREW, MACHINE, #10 = 32 X T +oooouvoieeieieeeeeeeeeeeeseeeeeeee e eee e s es e 2
24 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ....cvoeeeeeeeeeeeeeeeee oo 2
25 | 0007893 NUT, HEX, #10 = B2 oveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e et es e e eee et e s ees e ees e s ee e es e eeeseeseeeeeees 2
26 | 1013443 BUTTON, HORN ...ttt ettt e e e e eeen e 1

6-21






ELECTRICAL COMPONENTS, REAR BODY

GASOLINE VEHICLE - CARRYALL VI n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) ...oeeiiiiiiiiiiiiiiiieicieeeieeeeeeeeeeeee e 2
2 N/A HOUSING, TAILLIGHT ..o 1
3 1011582 BULB e 1
4 N/A GASKET .ttt et oo et oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
5 N/A LN S e 1
6 N/A SCREW, LENS ..o 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ...ciiiiiicii e 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 11) ..oiiiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeee e 1
9 1016851 BUZZER, REVERSE ... e, 1
10 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......coooooiiiiiiii, 2
11 1016857 WIRE ASSEMBLY, #18 BLACK ... 1
12 1015720 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ... o i e 1
13 0007591 WASHER, FLAT e e e e e e e e e 1
14 1011622 WASHER, LOCK, #6 ...ttt e e et et e e e e e e eeaens 1
15 1011558 NUT, HEX, #6 = B2 ..o e 1

6-23



6-24



STARTER/GENERATOR ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1018337-01 | STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......... 1
1 | 1018752-01 HOUSING, FIELD COIL ...ooveoveoieecieceeeseeeseeiesssesssse s 1
2 | 1018751-01 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ........cooourierirrieninienenns. 1
3 | 1018750-01 RETAINER, BEARING .......ooveoireeeeceeeceeeeeeeeeeeeees s 1
4 | 1013001 BALL BEARING, OUTPUT SHAFT ..o 1
5 | 1013005 COMMUTATOR, BALL BEARING ......covoveoieaieniesiesssesssessessessesse s 1
6 | 1019399-01 SPACER ..o 1
7 | 1013003 KEY, WOODRUFF ......oovmmiveiveeeeeeeeeseeeeeeseese s 1
8 | 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) w..ooovoeveeeeeeeeseeae 1
9 N/A WASHER, LOCK, M4 ......ooioiiiiieiieioeees s 1
10 N/A NUT, HEX, M4 X 2 ..o 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ........vvvrverrecreceeeeeceeeseeeeon. 3
12 | 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
13 | 1018749-01 END BELL, OUTPUT SHAFT ..ot 1
14 | 1018753-01 SET, POLE (SET OF 4) woooooooeeeeeeeeeeeeeeeee e 1
15 | 1018754-01 SCREW, POLE PIECE (SET OF 4) ...ooovocoeceeeeesiseeses s 1
16 | 1018755-01 ASSEMBLY, FIELD COIL w..ooveoveocieciiciicieeie s 1
17 | 1018756-01 SET, FINSULATOR ... 2
18 | 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) .......oooovorveseeseeeeeeseeseeeeeenenes 2
19 | 1018757-01 SET, DF INSULATOR ...ooveoieoeeeecee e 1
20 | 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) .......ovvoiiiiiiiieeeniesissiees s 1
21 | 1013011-02 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) .........ovorveereereseeeeeeeeeeseesseeeenseeens 1
22 | 1018781-01 SPRING, BRUSH .....oomvoieeeeeeieeeeees e 4
23 | 1018693-02 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
24 | 1018762-02 ASSEMBLY, BRUSH CONNECTOR ........oooveioeeeeeeeoeeeeeeeeeeeeeeeeee e 2
25 | 1018758-02 A CONNECTOR (SET OF 2) ..ooooeooeoeeoeeeeeeseeseeeee s 1
26 | 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) .......oovoveoresieseeeeseesresseeseenienees 2
27 | 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .................. 1
28 | 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....o.ovverveeieeeereeeeeenenn.. 1
29 | 1018764-02 END BELL, COMMUTATOR ......oooomivireeneeeeeeeeeeeseeeeeeeseessees s 1
30 | 1018790-01 BOLT, CLAMP, M6 X 1 X 180MM ......cooovomieeoceoesissesiesse s 2
31 | 1014289 PULLEY oottt 1

6-25



[ o
GARRYALL I, o E =)
CARRYALL Il PLUS = il
AND CARRYALL VI j x| T
L

6-26




STARTER/GENERATOR MOUNTING n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1018337-01 | STARTER/GENERATOR (CLOCKWISE ROTATION) .........cooomvvrrrrrioiesreseeeecieenene. 1
2 | 1015240-01 | BRACKET, MOUNTING, FE 290 (CARRYALL | AND I1) ©...oovvoiveierieciocieeeieeiesienies 1
2 | 1015240-02 | BRACKET, MOUNTING, FE 350 (CARRYALL Il PLUS AND VI .....ovoniioiieiicinieninns 1
B | 0T9167-01 | BELT ooveoceeceeeeeeeeeeeeeeeeeeee e 1
4 | 1016883 BRACKET, ADJUSTING: ....ooeveoeeoceeceecseeseeesese e 1
5 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 .....oovoevioeveeiesieoseeseeseesses s 2
6 | 0000357 WASHER, LOCK, B/8 ....ocveoreeeeeeeoeeeeeeeeeeeeeee e 2
7 | 0000706 NUT, HEX, B/8 = 16 c..ecvoocveeceeceeceoeeeeeeeeeeeeeee oo 2
8 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM .......ooomrveorrereeceoneeensesisseseeseesee e 2
9 | 0007174 WASHER, LOCK, 5/16 ......vvoveoceeoeiieiseeioeeseeee s 3
10 | 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM .........oorvmrveoreaereseeeseeeseesseeeeene e 1
11 | 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 cvvecvvocveceeceeeeeeeieeee e 1
12 | 0001242 NUT, HEX, 5/16 = 18 ..oooveocveoceeceoceseseeesesse s 1
13 | 1018373-01 | WIRE ASSEMBLY, #6 GREEN .........o.ovoiiiiieerieosiseiseesessses i 1
14 | 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL | ONLY) ......cooovvorerrerreaenns. 1
15 | 1016380 WIRE ASSEMBLY, #6 GROUND (CARRYALL Il, [l PLUS, AND V1) .....coovvoirirrinnan.. 1
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....ooorveereeeirciiieieeioeeieseseess s 1
17 | 0001241 WASHER, FLAT, 5/16 (QUANTITY 2 FOR CARRYALL | ONLY) .....ovuveeeeeeeceeeeean.. 1
18 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ......ovvoeveeeveereeeeoseeesseeeesseeseeeees e 1

6-27






BATTERY MOUNTING - GASOLINE VEHICLE ﬂ

ITEM PART NO. DESCRIPTION QTY n

12 3 4

1 1012328 BATTERY, 12 VOLT oo 1
2 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ......cccccciiiiiiiiiiiiiiiieieies 2
3 1014374 SPACER, BATTERY TERMINAL BOLT, STAINLESS STEEL ......ccccccociiiiiiiiiiiiiiiiiiieies 2
4 1013882 HOLD-DOWN, BATTERY, STAINLESS STEEL ......ouutiiiiiiiiiiiiiiiieieieieeeeeeee 1
5 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ...oooeieeeeeeeeeeeeeeeeee e 2
6 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4 -20 ......ccccoiiiiiiiiiieeeeeeeeeeeeee 2

6-29






ENGINE
_G



FE 290 ENGINE

7-2



FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018335-01 | FE 290 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION)

(DOES NOT INCLUDE ITEMS 15 - 18)...cciiiiiiiiiiiiii e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ......cccoiiiiiiiiiiii s 1
2 1016512 WASHER, FLAT, BMM ..o 1
3 1016524 SHROUD, ENGINE, FE 290 ..o, 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....coooiiiiii e, 15
5 1016547 NUT, IMB X T oot 3
6 1019097-01 BOLT, 2-ENDED, M6 X 1 X 27MM .....ccoiiiiiiiiiiiiiiiiiai e, 2
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ....cooiiiiii s 1
8 1017221 SCREW, 2-ENDED, M6 X 1 X 46MM .......ccoooiiiiiiiii s 1
9 1019156-01 HOUSING, FAN .o e e s 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ...cooiiiiiiiiiiii s 1
11 1016443 BRACKET ..o e e e e e oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
12 1016539 O-RING s 1
13 1016536 TUBE, OIL FILLER, FE 290 ... 1
14 1016531 DIPSTICK ..o 1
15 1011114 NUT, MB X T e 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......cootiiiiiiiieiiieiieie e 1
17 1015969 SCREW, PAN HEAD, M6 X 1 X TAMM ... e 4
18 1015649 SHROUD, FAN .. 1

7-3



FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1019157-01 FLYWHEEL ..o 1
2 1019158-01 FAN, FLYWHEEL, GRAY ... 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 x 1 x 1TOMM ............cccs 3
4 1016548 WASHER, FLAT, T8MM ...ttt e et e e e e e e e e e e e e e e e e e e e aaaaaans 1
5 1016505 NUT, HEX, MTB X 2 .ooeei e 1
6 1017455 PLATE, FLYWHEEL FAN ... 1
7 1016562 KB Y e e e e 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM .....coooiiiiiiiiiiiiiiiaeee e 2
9 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) ....otiiiiiiiiiiiiiiiiiiiecieeiieeeeeeeeee 1
10 1016578 GROMMET ... 1
11 1016588 TUBE, 7MM X 70MM ..o 1
12 1016493 ASSEMBLY, PLUG CAP ..o a e e e e e e e e e e e e e 1
13 1016111 SPARK PLUG - OHV .o a e 1
14 1016456 BOLT, FLANGED, M6 X 1 X 12MM ....coiiiiiiiiiiii e 2
15 1012981 (O | PP T U U TP 1
16 1016579 MOUNT, RPM LIMITER ..., 1
17 1016586 DAMPER, RPM LIMITER ..., 1
18 1019094 -01 LIMITER, RPM - OHV e 1
19 1016445 BRACKET, RPM LIMITER ..o, 1
20 1019095-01 L0 | PR T 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8BMM ..., 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ..., 1
23 1016561 L0 | T T 1
24 1016587 L0 0 | T 1
25 1019093-01 WIRE, LEAD oo e e e e e e e e 1

7-5



FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ... 1
2 1016502 BRACKET, OIL FILTER ...iiiiiiiiiiiieeeee e, 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 x 40MM ..., 2
4 1017507 PLUG .o 1
5 1016570 O-RING, OIL FILTER MOUNT ...ttt e e e e e e e e e e e e e e 1
6 1016576 PLUG, DRAIN, FE 290 ....coooiiiiii e 1
7 1016432 GASKET, DRAIN PLUG ...oeiieiee e e 1
8 1016498 SCREW, CROSS PAN HEAD, M6 X 1 X 12MM ... 6
9 1016484 COVER, PUMP ..ot e e e e e e e e e e e e e e e e e e e e e e e e e 1
10 1016435 GASKET, OIL PUMP ... 1
11 1016473 PLATE, OIL PUMP ..o 1
12 1016482-03 PUMP, OIL, AND ROTOR ... e 1
13 1016429 SEAT, VALVE e 1
14 1016537 BALL, STEEL, PRESSURE RELIEF .....oomi e 1
15 1016581 SP RING L. e e e e e e e e e e e e 1

7-7



FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... oo oo e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...ttt 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiiis 2
4 1016569 O RIN G e e e e e e e e e e e e e 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...ttt e e e 2
7 1016451 ARM, ROCKER ... . e e e e e e e eaans 2
8 1016450 L0708 I LU T TP U TP 2
9 1016449 RETAINER, VALVE SPRING ... e 2
10 1016523 SPRING, ENGINE VALVE ......ooiiiiiiiiiiiiiii s 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .....cccceeeiiiiiins 1
12 1016560 RING, SNAP e 2
13 1016519 GUIDE, VALVE ... e e e 2
14 1016479 SEAT, SPRING ..o e 2
15 1016566 SEAL, VALVE .ottt e e e e e e e e e e e e e e e e e e e e e 2
16 1016448 VALVE, EXHAUST ..o e e e e e e e e e e e e e e e e e e e e e e e e e e 1
17 1016447 VALVE, INTAKE .. 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .........ccooiiiiiiiiiinne. 1
19 1016474 P L A T E e 1
20 1016483 VALVE L 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 x 1.25 X 29MM ..o 2
23 1016452 SHAFT, ROCKER ...ttt 1
24 1016471 ROD, PUSH ..o 2
25 1016549 WASHER, FLAT, M2 e e e e eaens 1
26 1016517 CIRCLIP, TYPE-E .. ettt e e e e e e e e e e e e e e e e e e e 1
27 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ..., 6
28 1016430 GASKET, HEAD ... 1

7-9



FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016535 CONNECTOR, CORD ... et e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1
2 1016538 O-RIN G e 1
3 1016506 CLAMP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM .............oooeiiiiie. 1
5 1016564 PN 2
6 1016565 BEARING, BALL ..ottt 1
7 1016567 SEAL, CRANKSHAFT . e 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM .....oooiiiiiiiiiiiiii s 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ..., 6
10 1016520 COVER, CRANKCASE ... 1
11 1016446 GASKET, CRANKCASE COVER ..ot 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..., 2
13 1016510 BRACKET, OIL LEVEL SWITCH ...oooiiiiiii s 1
14 1016494 SENSOR, OIL LEVEL oottt e e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ......ooiiiiiiiiiiiiiiiiiieeeeeeeeeeeeee 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ..., 2
17 1016472 PLATE, OIL FILTER SCREEN ... 1
18 1016521 SCREEN, OIL FILTER oot e enans 1
19 1019154-01 CAMSHAFT, COMPLETE ...t e e e e e e e e e e e e e e e e e e aaaaaans 1
20 1016453 TAPPET o 2




FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016568 ] N I O | T 1
2 1019155-01 CRANKCASE, COMPLETE, OHV (CLOCKWISE ROTATION) ...............ooooiiiii, 1
3 1016558 RING, SNAP ..o 2
4 1016460 PIN, PISTON e 1
5 1016459-01 PISTON, STANDARD ... e 1
5 1016459-02 PISTON, .25MM OVERSIZED ........cooooiiiiii e 1
5 1016459-03 PISTON, .50MM OVERSIZED ......oiiiiiiiiiiiiiiee e 1
6 1016461-01 RING SET, PISTON, STANDARD ... 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED ........cccoiiiiie e 1
6 1016461-03 RING SET, PISTON, .50MM OVERSIZED ..........ccooiiiiiiiiiiiieeeeees e 1
7 1016475-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..o, 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM .......oiiiiiiiiiiiiiiiiiiiiiiiiiiccccccn e 2
9 1019223-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ..oooiiiiiiiiiiiiiiiee e 1
10 1016533 GEAR, HELICAL ... e e e e e e e e e e e e e e e 1
11 1016532 GEAR, SPUR ... 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ..covviiiiiiiiiiiiiiiiiieee e 2
13 1016580 BEARING, PLAIN L. e e e e e e e e e e e e e eee s 2
14 1016562 KB Y 1
15 1016550-01 SHIM, CRANKSHAFT, 1.13MM THICK ..., A/R
15 1016550-02 SHIM, CRANKSHAFT, 1.18MM THICK ... A/R
15 1016550-03 SHIM, CRANKSHAFT, 1.23MM THICK ..., A/R
15 1016550-04 SHIM, CRANKSHAFT, 1.28MM THICK ......coooiiiiiiii, A/R
15 1016550-05 SHIM, CRANKSHAFT, 1.33MM THICK .......ccooiiiiiiiiiiii, A/R
15 1016550-06 SHIM, CRANKSHAFT, 1.38MM THICK ..o A/R
15 1016550-07 SHIM, CRANKSHAFT, 1.43MM THICK ..., A/R
15 1016550-08 SHIM, CRANKSHAFT, 1.48MM THICK ..., A/R
15 1016550-09 SHIM, CRANKSHAFT, 1.53MM THICK ..ot A/R
16 1016559 SP ACER et e e e e e e 1
17 1016541 BOLT, STUD, M8 X 1 X 22MM  .....coiiiiiiiiiiiieieeeeee e, 4
18 1016547 NUT, FLANGED, MB X 1 ..cooiiiiiiiiiii s 4
19 1016470 SHAFT, GUIDE COUNTERBALANGCE ... 1
20 1016571 O RIN G e e e e e e e e e e e e e e e e e e e e 1
21 1016469 WEIGHT, COUNTERBALANGCE ...t 1

7-13



FE 350 ENGINE

FOSITERE

- e, ; 1-: “ hE'—E‘-' o3

i




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1018338-01 | FE 350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION)
(DOES NOT INCLUDE ITEMS 18 - 16).....ouvvoveoeeoreeseeseeeseeeseseeeessee s 1
1 | 1016507 SCREW, 2-ENDED, M6 X 1 X 29MM .....cooovomririioieiniesiesiesisesssessesse s 3
2 | 1016512 WASHER, FLAT, 8 MM ......ooovooiveeeeeeeeeeeeeeeeees e 3
3 | 1017474 SHROUD, CYLINDER HEAD ......ooveocveceeceeceeees s 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 1T2MM +......oovomirrieieiriseesies s 14
5 | 1019161-01 HOUSING, FAN ..o 1
6 | 1017476 SHROUD, LOWER CYLINDER ........oovmiieceeceeeeeeeeseee e 1
7 | 1016547 NUT, IMB X T oo 3
8 | 1017500 SPACER ... 2
9 | 1017475 SHROUD, UPPER CYLINDER .....c..ovurveceeeeeeeeoeeeeeeeeees s 1
10 | 1016539 O-RING oot 1
11 | 1017486 TUBE, OIL FILLER ....oovoocveoeeceoceoseeese s 1
12 | 1016531 DIPSTICK .. oeoieoie e 1
13 | 1011114 NUT, MB X T ooveoceeceecee e 1
14 | 1015332 WIRE ASSEMBLY, #10 BLACK w....ooooveocveeeiceeceseeseeeseeseessees s 1
15 | 1015649 SHROUD, FAN .....oooioiiieciocie s 1
16 | 1015969 SCREW, PAN HEAD, M6 X 1 X 14 MM _.....oovoiioiiiieeiieeieies s 4




FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1019162-01 FLYWHEEL ....oovooveoceeeeecee e 1
2 | 1019163-01 FAN, FLYWHEEL ....oovvoveoieossessoesss s 1
3 | 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM w.......ovuuimrienienioeieeieeeeeeeeineons 3
4 | 1017467 NUT, HEX, 18MM FINE ......coooivorveceeceeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1017490 WASHER, FLAT, 18MM ......ooooeoieeeeeeeseeesseeseeessee s 1
6 | 1017455 PLATE, FLYWHEEL FAN ..ottt 1
7 | 1016562 (=3 28OSO 1
8 | 1016455 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM ...........ovoorverrereeeceeerseeeeeeeeeenenn. 2
9 | 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) ......ovovvorveoseeseeseseesessesie s 1
10 | 1016578 GROMMET ..o 1
11 | 1016588 TUBE, 7MM 1.D. X 10MM O.D. X 7OMM LG «....oveoveoceeceeeeeeeeeeeeeeeee e 1
12 | 1017463 ASSEMBLY, PLUG CAP ......ooooomoeoeeeeeeeeeseeeeeeessesee s 1
13 | 1018811-01 PLUG, SPARK ..ot s 1
14 | 1016445 BRACKET, RPM LIMITER ..ot 1
15 | 1019094-01 LIMITER, BPM ..o 1
16 | 1016579 BAND, RPM LIMITER MOUNT .....ooooviiiaiiaieeneessesses s 1
17 | 1012981 CLAMP oo 1
18 | 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .........ovmiveirereeseeeeeeeeeeeeeeeeon. 2
19 | 1016586 DAMPER ... 1
20 | 1019095-01 CLAMP ..o 1
21 | 1016497 SCREW, CROSS PAN HEAD, M5 X .08 X 8MM ...........oveuiemrierieninsieenssassnneeeeoneeons 1
22 | 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ........co.ovverrecreceeeenenean. 1
23 | 1016561 CLAMP ..o 1
24 | 1016587 CLAMP ... 1
25 | 1019093-01 WIRE, LEAD ....oooooeeoeeeeoe oo 1




FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1016467 OIL FILTER oot 1
2 | 1016502 BRACKET, OIL FILTER ...ovoieoeieeeecsecseecee e 1
3 | 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM .......covvoiiaienienisiesioesieeeeeeeeeoeeons 2
4 | 1017507 PLUG <ovooeeoeeoeee e 1
5 | 1016570 O-RING oooeooeeeeeee e 1
6 | 1016432 GASKET, DRAIN PLUG ....oooooieocienitceecieciesis s 1
7 | 1016576 PLUG, DRAIN <....ooooeoeeeeeeee et 1
8 | 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....c..oovmverreneeeeeeseeeeseeeeeeeeeeean. 6
9 | 1017460 COVER, PUMP ......ovmioiieeeeeeeee e 1
10 | 1017442 GASKET, OIL PUMP ... 1
11 | 1016473 PLATE, OIL PUMP ..ot 1
12 | 1016482-03 PUMP, OIL, AND ROTOR ......ooourvoerveareereeeeseeseeessesseesesses s 1
13 | 1017458 FILTER v 1
14 | 1016429 SEAT, VALVE ..ot 1
15 | 1016537 BALL, STEEL, PRESSURE RELIEF .........ovuoveeeeeeoeeeeeee e 1
16 | 1016581 SPRING ..o 1

7-19



FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1016442 CASE, ROCKER ......ooooveireoeeeseeeeseeeseeseese s 1
2 | 1016436 GASKET, ROCKER CASE ......ovooveociieeeeeeeieecs e 1
3 | 1016583 BOLT, FLANGED, M6 X 1 X 35MM ........ooooivoniieioiesice s 2
4 | 1016569 O-RING oo 2
5 | 1017446 ARM, ROCKER ......ooovuriieieeeoeseseesseeesees s sees oo 2
6 | 1016450 COLLET oottt 4
7 | 1016449 RETAINER, VALVE SPRING .......ovurveceeoeeoeeeoeeeeeeeeeeeeeeeeeeeeee e 2
8 | 1017473 SPRING, ENGINE VALVE .....ooovorveceeceeeeeeeeeeeeesees e 2
9 | 1017435 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) ...ococoun.n... 1
10 | 1016560 RING, SNAP ...t 2
11 | 1016519 GUIDE, VALVE ..o 2
12 | 1016479 SEAT, SPRING «...ocoeoveoeeeceeceeeeeesee e 2
13 | 1016566 SEAL, VALVE ...oooooioceoeeoeeese s 2
14 | 1017445 VALVE, EXHAUST ....oooioiieiieeieeisesieeseei e 1
15 | 1017444 VALVE, INTAKE ..o 1
16 | 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .........cccoevvrrrrrrannnn. 1
17 | 1016474 PLATE ooocvoietieeie e 1
18 | 1016483 VALVE ..o 1
19 | 1016563 PIN oo 2
20 | 1016489 BOLT, STUD, M8 X 1.25 X 2OMM .......cooovomrvemreoeeosrisscsses s 2
21 | 1016452 SHAFT, ROCKER .....covoiiemiaeiisioe st 1
22 | 1017454 ROD, PUSH ..o 2
23 | 1016549 WASHER, FLAT, M12 <...oooooooeoeeeseeeeeeeeeeeeeees s 1
24 | 1016517 CIRCLIP, TYPE-E w.ooooooieoieeeeeeeeeeeeeeeee e 1
25 | 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM _..........oovmvmoreeeeeeeeeeeeeeeseeseeee e 6
26 | 1017434 GASKET, HEAD ...ooooooeeoeeeeeeeeeeee e 1

7-21



FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1016538 O-RING oot 1
2 | 1017508 PLUG <.voocvoeeoieeie e 1
3 | 1016535 CONNECTOR, OIL SENDING UNIT ... 1
4 | 1016538 O-RING oo 1
5 | 1016506 CLAMP ..o 1
6 | 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........cooovvvrrerrrnenn. 1
7 | 1016564 PIN oo 2
8 | 1017487 BEARING, CRANKSHAFT ......ooviiviieiceeeceeeeeeeeseee e 1
9 | 1017504 SEAL, CRANKSHAFT .....oovoieiiiieeeseeeeeeee e 1
10 | 1016584 SCREW, 2-ENDED FLANGED, M8 X 1.25 X 8IMM ..........oooorvomrirreenieeireesnneseennenns 2
11 | 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM _..........ovuveereeeeoseeseeseeeseeseesee e 6
12 | 1017472 COVER, CRANKCASE ......ooveoveeeeceieeeeeeeeeeees e 1
13 | 1017443 GASKET, CRANKCASE COVER .....oooviocioiiociosissesses s 1
14 | 1017513 BOLT, FLANGED, M6 X 1 X 12MM .......ooovomiieiiiiiiieiee e 2
15 | 1016510 BRACKET, OIL LEVEL SWITCH .....oovocveeeeceeeeeeeeeeeee e 1
16 | 1016494 SENSOR, OIL LEVEL ..o 1
17 | 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ........covmmrvirienirsiseeesesiesiesisseessennenn 3
18 | 1016454 BOLT, FLANGED, M5 X .8 X BMM .........coooveeeeeeoeeeseeeeee s 2
19 | 1016472 PLATE, OIL FILTER SCREEN .......rvuiieieeceoeceeeeeeeeseeeeeeeesee s 1
20 | 1016521 SCREEN, OIL FILTER ...vvoveoieoeeeee e 1
21 | 1017518-01 SHIM, 0.3MM THICK ... AR
21 | 1017518-02 SHIM, 0.4MM THICK ..o AR
21 | 1017518-03 SHIM, 0.5MM THICK ... AR
22 | 1019159-01 CAMSHAFT, FE 350 (INCLUDES ITEM 23) w....ooovioveoiinieseeesesessense s 1
23 | 1017511 SPRING ..o 1
24 | 1017447 LIFTER, HYDRAULIC ......ovvoveoeeeeeoeceeceoeceeeeeeeee s 2

7-23



FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1017503 SEAL, OIL oo 1
2 | 1019160-01 CRANKCASE, COMPLETE, FE 350 (CLOCKWISE ROTATION) .......ccc.ccooovvrriannnnn. 1
3 | 1017502 RING, SNAP ...t 2
4 | 1017450 PIN, PISTON ..o en e 1
5 | 1017449-01 PISTON, STANDARD .......oocvvmrvemrieceeneeeeseeseesesssessseee s 1
5 | 1017449-02 PISTON, .5OMM OVERSIZED .......ovumriemriieiieioeionessessssssees s 1
6 | 1017451-01 RING SET, PISTON, STANDARD ......c.oovuimiiioeeeeeeeeeeeeeeeeeeeees s 1
6 | 1017451-02 RING SET, PISTON, .50MM OVERSIZED .........coooovmoreeereeresreeseeseesseseessessenseeenn 1
7 | 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ... 1
7 | 1017457-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) w..ooooooeeoeeeeeeeeeeeeeeeeeeeee e 1
8 | 1017512 BOLT, HEX HEAD, M7 X 1 X 36MM ......oooieoieoeeceeseeeseeseeeee e 2
9 | 1019223-02 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10 - 13) ....ooovvvrviciciennn. 1
10 | 1016562 KEY oot 1
11 | 1017484 GEAR, HELICAL ....ooooeeoeeeeeeeeseeeeeeeeeeeeeeeeee e 1
12 | 1017483 GEAR, SPUR ... 1
13 | 1017471 ROD .o 2
14 | 1017733-01 SHIM, CRANKSHAFT, 1.18MM THICK ..o AR
14 | 1017733-02 SHIM, CRANKSHAFT, 1.25MM THICK .........vorverveeeeeeceeeeeeeeeeeeee e AR
14 | 1017733-03 SHIM, CRANKSHAFT, 1.32MM THICK ........oovvrverreceeeeeeeeeeesese s AR
14 | 1017733-04 SHIM, CRANKSHAFT, 1.39MM THICK ........ovvrieirririieineieeiesse s AR
14 | 1017733-05 SHIM, CRANKSHAFT, 1.46MM THICK .........ovorvoreeeeeeeeeeeeeeeeeeeeee s AR
14 | 1017733-06 SHIM, CRANKSHAFT, 1.53MM THICK .........ovurverreceeeeieeeeeeeeeeeeses s AR
14 | 1017733-07 SHIM, CRANKSHAFT, 1.60MM THICK .........vvorverreeeeeieeeeeeeseeeses s AR
14 | 1017733-08 SHIM, CRANKSHAFT, 1.67MM THICK ........ovvrirriieieeioeieeeeesesss s AR
14 | 1017733-09 SHIM, CRANKSHAFT, 1.74MM THICK ........oovurvemeeoeeeeeeeeeeeeeeeeeee e AR
14 | 1017733-10 SHIM, CRANKSHAFT, 1.11MM THICK ..o AR
14 | 1017733-11 SHIM, CRANKSHAFT, 1.8 1MM THICK ........ovviveirrieieciocieeeesie s AR
15 | 1017501 SPACER ... 1
16 | 1016541 BOLT, STUD, M6 X 1 X 22MM ..o 4
17 | 1016547 NUT, FLANGED, M6 X 1 ...cvoovvooioceoeeseee s 4
18 | 1016470 SHAFT, GUIDE COUNTERBALANCE .........ovvmiiiiiieieeiineiesiessssses s 1
19 | 1016571 O-RING oo 1
20 | 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ...oooveoveoeeeeceeceeeeeees 1
21 | 1017510 BEARING .....ooooeoeecio e 1

7-25



7-26



ENGINE MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1018271-01 | PLATE, MOUNTING ....covuiveocieeceeceaeeee s 1
2 | 1018327-01 | STIFFENER, FLYWHEEL SIDE .....ooouovoiiveeieeeeecseceosieeesessessesee s 1
3 | 1018326-01 | STIFFENER, DRIVE CLUTCH SIDE ......oovoiioiieirieeiesiosiesieecisesiesse i 1
4 | 1018848-01 | SCREW, HEX HEAD, 5/16 = 24 X 7/8 w...oovooeveeeeeeeeeeeoeeeeeeeeeeeeeeee e 8
5 | 1013924 NUT, HEX LOCK, CONE, 5/16 - 24 .....o.cvoeeeeeeeeeeeeeseseeosseesseesseessesses s 8
6 | 1018559-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .......cooourvemrrrriecirninessesienesees s 4
7 | 1012571 WASHER, HEAVY FLAT, 5/16 ....cvuoeveceoeeoeeeeeeseeeseeeeeeeseeeeeseesa e 4
8 | 1018330-01 | NUT, FLANGE, M8 X 1.25 .....ooouoiiiieeieeoeeeeeeseeeseeeseeeseeesese e 6
9 | 1018321-01 | SPACER ....o.ooomiveocieeeeeeeeiee e 2
10 | 1018332-01 | STUD, M8 X 1.25 ..oo.ooooiioeiieieecee e 2
11 | 1018346-01 | BRACKET, SNUBBER ........cooorvureeeeeeeeeeeeeeeeeseeesseeseesses s esseeneeese s 1
12 | 1018347-01 | SCREW, HEX HEAD CAP, 5/16 - 18 X 7/8 .....ooveeveerreereereeeseseeeeeseesessssesnesses s 2
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....ooorveorieeeecerceeeeioseeecseeis s 2
14 | 1012164 SNUBBER .....coieuiieaiaaiee e 1
15 | 1018333-01 | SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM ......coooorvvorveereceeeeeeeeeeeeeeeeeeeee e 4
16 | 1018329-01 | NUT, FLANGE, M10 X 1.25 ...oooiuiveieeeeoeeeeeesses s 4

7-27






FUEL, INTAKE,
AND GOVERNOR SYSTEMS






FUEL SYSTEM n

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
1 | 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2-9) .vovvivieeeeeeeeen 1
2 | 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) ....vviuiveeeeeeieeeereeeeeeenns 1
3 | 1014535 GASKET, FUEL CAP ..ot 1
4 | 1015143 ASSEMBLY, FUEL TANK VENT ..ot 1
5 | 1015139 GROMMET, INSULATION ..ot 1
6 | 1015137 LINE, BULK (FUEL TANK VENT) ..ooiviiieeceeeeeeeeeeeeeeee e, A/R
7 | 1016059 CLIP, STUD ettt ettt eens 1
8 | 1018244-01 BARB, VENT .ottt ee et 1
9 | 1012619 TUBE, FUEL PICK-UP ..o 1
10 | 1014928 ASSEMBLY, REAR FUEL STRAP .....ooviiieieieeeeeeeeeee oo 1
11 | 1014927 ASSEMBLY, FRONT FUEL STRAP ...ttt 1
12 | 1014523 PUMP, FUEL IMPULSE, SQUARE BODY  .....oovivteeeeeeeeeeeeeeeeeeee e 1
13 | 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT .....oovivieiiieeeeeeeeeeeeees 1
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ..ot 3
15 | 0000451 WASHER, LOCK, 1/4 ..o, 2
16 | 0001028 NUT, HEX, 1/4 = 20 oo 2
17 | 1013134-01 | CLAMP, HOSE (BLACK) ....ovoeieieeeeeoeeeeeeeeeeeeeeeeeeeeee e een e, 2
18 | 1013684 FILTER , PRIMARY FUEL (WHITE) .evieiteeeeeeeeeeeee et 1
19 | 1012293 LINE, BULK FUEL (YELLOW) ...t A/R
20 | 1013692 LINE, BULK FUEL (BLACK) ...eeeieeeeeeeeeeeee oo A/R
21 | 1012649 CLAMP, HOSE (RED) .....voeeoeeeeeeeeeee oo ee e 3
22 | 1014522 FILTER, SECONDARY FUEL (BLUE) ....veeieeeeeeeeeeeeeeeeeeeee e 1
23 | 1013687 CLAMP, HOSE, B/8 ...ttt 1
24 | 1014116 NUT, U-TYPE SPEED, 1/4 = 20 ....oovoveeeoeeeeeeeeeeeeeeeeeeeee e 2
25 | 1013176 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/2 +.eevevoeeeeeeeeeeeeeeeeeeeeeeee e 1
26 | 0000332 WASHER, FLAT, 1/4 oot 1
27 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 1
28 | 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 ..oooooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
29 | 1016666 CLIP, BLACK FUEL (QUANTITY OF 4 FOR CARRYALL Il AND Il PLUS VEHICLES) ..... 2
30 | 1013134-02 | CLAMP, HOSE (GREEN) ....o.omimieieeeeeceeeeeeeee oo 4
31 | 1015921 WIRE ASSEMBLY, #16 BLACK ......vouieieieieeeseeeeeeee e, 1
1015014 KIT, FUEL TANK SERVICE
(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) .....coevvvveeeeeererenns

8-3



8-4



CARBURETOR ASSEMBLY, FE 290
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016478 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW ... 1
3 1016500 ASSEMBLY, PILOT AIR SCREW .......iiiiiiiiiiiiiiiiiiiiiiiiccceiirin e, 1
4 1016574 JET, PILOT, #45 et e e e e e e e e e e e e e e 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e e e e e e e e e 1
6 1016530 NOZZLE, MAIN ..ottt 1
STANDARD JETTING:
7 1016425-80 JET, MAIN, 0 - 3,000 FEET ... A/R
7 1016425-78 JET, MAIN, 3,000 - 5,000 FEET .....outiiiiiiiiiiiii e A/R
7 1016425-75 JET, MAIN, 5,000 - 8,000 FEET ......oviiiiiiiiiiiiiiiii e A/R
7 1016425-72 JET, MAIN, 8,000 - 10,000 FEET ....ouuiiiiiiiiii e A/R
7 1016425-70 JET, MAIN, 10,000 FEET AND ABOVE ......ooiiiiiiiiiiiiiiieie oo A/R
BEST COLD STARTING:
7 1016425-82 JET, MAIN, 0 - 3,000 FEET ..o e e A/R
7 1016425-80 JET, MAIN, 3,000 - 5,000 FEET ..ot A/R
7 1016425-78 JET, MAIN, 5,000 - 8,000 FEET .....cuvuiiiiiiiiiiiiii s A/R
7 1016425-75 JET, MAIN, 8,000 - 10,000 FEET .....ccooiiiiiiiiiiii s A/R
7 1016425-72 JET, MAIN, 10,000 FEET AND ABOVE ..o A/R
8 1016437 GASKET, FLOAT CHAMBER ... 1
9 1016487 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ovuiiiiiiiiiiiiiiiiiiiiciieeeeeeee 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT .. 1

8-5



8-6



CARBURETOR ASSEMBLY, FE 350
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1017465 ASSEMBLY, IDLE SCREW ... 1
3 1016500 ASSEMBLY, PILOT AIR SCREW .......iiiiiiiiiiiiiiiiiiiiiiiiccceiirin e, 1
4 1016574 JET, PILOT, #45 et e e e e e e e e e e e e e e 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e e e e e e e e e 1
6 1017480 NOZZLE, MAIN ..ottt 1
7 1016425-92 JET, MAIN, 0 - 3000 FEET ....oiiiiiiiiiiie e A/R
7 1016425-90 JET, MAIN, 3000 - 5000 FEET ....oooiiiiiii e A/R
7 1016425-88 JET, MAIN, 5000 - 8000 FEET .....oooiiiiiiiiiii e A/R
7 1016425-85 JET, MAIN, 8000 - 10,000 FEET .....ooiiiiiiiiiii e A/R
7 1016425-82 JET, MAIN, 10,000 FEET AND HIGHER ......cooiiiii e A/R
8 1016437 GASKET, FLOAT CHAMBER ... 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ouuiiiiiiiiiiiiiiiiiiiiieiieeeeee 1
10 1016499 ASSEMBLY, SCREW ...t 1
11 1016585 ASSEMBLY, BOLT . e e e e 1

8-7






CARBURETOR INSTALLATION n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016440 GASKET, INSULATOR ... 1
2 1016481 INSULATOR, CARBURETOR ... 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ........coooeeiiiiiiiin, 1
4 1016444 BRACKET, THROTTLE ... 1
5 1018202-01 | GUARD, GOVERNOR (CARRYALL I AND HI) oo 1
6 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (CARRYALL I AND II) ......... 2
7 0000332 WASHER, FLAT, 1/4 (CARRYALL T AND 1) oo 1
8 0000334 WASHER, FLAT, 3/8 (CARRYALL I AND 1) ..eeiiiiiiiiiieeeieeeeeeeeeeee e 1
9 0000451 WASHER, LOCK, 1/4 (CARRYALL I AND ) ..eeiiiiiiiiieeeeee e 1
10 1018876-01 | NUT, NYLON LOCK, M6 x 1 (CARRYALL I AND 1) ..cooooviiiiiis 1
11 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ... 1
12 1016582 SPRING, THROTTLE RETURN ... e 1
13 1016478 ASSEMBLY, CARBURETOR (FOR CARRYALL I AND ) ..oooiiiiiiiiiiiiii, 1
13 1017459 ASSEMBLY, CARBURETOR (FOR CARRYALL Il PLUS AND VI) ...cooiiiiiiiiiiiieeeeeees 1
14 1017466 CLAMP, HOSE ...ttt ettt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 2
15 1015877-01 | TUBE, AIR VENT oo 1
16 1016572 TUBE, CRANKCASE VENT ..o 1
17 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ......coiiiiiiiiiiiiie e 1
18 1016480 PIPE, INTAKE . e 1
19 1016490 SCREW, 2-ENDED STUD, M6 x 1 X 92MM ..ot 2
20 1016547 NUT, FLANGED, MB X 1 ..o 2
21 1016059 CLIP, STUD e e et e e e e e e e e aa e e e e e 1
22 1013746 CLAMP, HOSE ...t e e e e e e e e e e e e e e e e e e e e e e 1

8-9



25
w3
o
%E

SECTIOH 3

8-10



GOVERNOR AND ACCELERATOR CABLES n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1018325-01 | CABLE, ACCELERATOR ......oomiveeieeoceeceecioesesessseessees s sees s 1
2 | 1018324-01 | CABLE, GOVERNOR (CARRYALL | AND 1) ©..oooovoeiieocieceicieeseecee e 1
2 | 1018324-02 | CABLE, GOVERNOR, (CARRYALL Il PLUS AND VI) ....oooiioiiiiiiicsisisesienieeens 1
3 | 1013700 CLAMP, CABLE RETAINING ......ooovoeveceeceoeceeeeeseeseeee s eees oo 2
4 | 1016546 NUT, FLANGED HEX, M8 X 1.25 ........coourvueeeeeeeieeeeoeseseeesseesseessees s 2
5 | 1018323-01 | BRACKET, ACCELERATOR SUPPORT ......ooovvmmiieiieariersisieenisssssesssessssssssnssssseseon 1
6 | 1012285 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .......cooveoeveeeeereseeoseeeseeseeeseeeseseeneeaneeenes 4
7 | 1016202 SE” RING oo 3
8 | 1015408 PIN, GOVERNOR CABLE CLEVIS .......ooveoiveoeeeeseceeeceeeeeeseesssses s 2
9 | 1014413 PIN, HAIR SPRING COTTER, 1/8 1.D. X 5/8 .......ovuevoeieeieeeeeeiseeseeseeseeesesseseseeienees 2
10 | 1018322-01 | BRACKET, SUPPORT ......c.oovmeieceeeeeeeeeeieeeeeeeseeesseessessee e 1
11 | 1015845 BRACKET, GOVERNOR CABLE ENGINE ........cooovvreieeeoeeenesees s 1
12 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM .......coooorvorverrerieneoeiensesssneesses s 1
13 | 0007174 WASHER, LOCK, 5/16 ......ovoveoreenciieiseiseesesss s 1
14 | 1011697 WASHER, FLAT, 5/16 ......veorveoeeeeeeeeeeeeeeeeeeee s 1







EXPANSION CHAMBER, CHOKE, AND FILTER
CARRYALL |, Il AND Il PLUS n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015431 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 -12) .................... 1

1 1015291 RETAINER, STUD, #6 ...oooiiiiiiiiii e 2
2 1015290 STUD, WING HEAD, #6 ......ccouiiiiiiiiiiiiiiiiiiiiiciiiccceee s 2
3 1015292 SPRING, RECEPTACLE, #6 ....eeiiiiiiiiiiiiiieeeee e, 2
4 1015727 RIVET, POP, 1/8 e 4
5 1015293 COVER, EXPANSION CHAMBER ........ottiiiiiiiiiiiiiiiiiiiiiieeiieeee e 1
6 1015426 ELEMENT, AIR FILTER ... 1
7 1015542 BAFFLE, SECONDARY AIR BOX ...ttt 1
8 1015541 BAFFLE, PRIMARY AIR BOX ..., 1
9 1016062 DECAL, SERVICE ....oooiiiiiii 1
10 1015425 O-RING e e 1
11 1015540 CHAMBER, EXPANSION ... e e e e e e e e e e e e e e e e e e e e e e 1
12 1015289 SCREW, HI-LO HEX, #10 = 16 X 5/8 .....iiiiiiiiiiiiiiiiiiiiieeeceeee e 9
13 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 - 17) .oeeiiiiiiiiiiiei e 1
14 1012629 COVER, CHOKE ... .ottt e et e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
15 1012633 SPRING, CHOKE ...t 1
16 1015485 BASE, CHOKE ..ottt 1
17 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 =20 X 2 ....ccovvitiiiieieeereeeeeiee e 1
18 1015430 CLAMP, AIR INTAKE HOSE ..., 2
19 1016228 HOSE, INTAKE (CARRYALL I ONLY) ..ot 1
19 1016300 HOSE, INTAKE (CARRYALL I AND Il PLUS) .....ciiiiiiiiiiiiiiiiiiiiiiiiiicicieicccceeeecnee e 1
20 1015577 STRAP, EXPANSION CHAMBER RETENSION ..o 1




8-14



EXPANSION CHAMBER, CHOKE, AND FILTER
CARRYALL Vi n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015430 CLAMP, AIR INTAKE HOSE ..., 2
2 1016228 HOSE, INTAKE ... e r e e e e e e e e e e 1
1016787 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 3 - 13) ....ccccccinnnnnns 1

3 1015291 RETAINER, STUD, #6 ...ooiiiiiiiiiiiai e 2
4 1015290 STUD, WING HEAD, #6 ......euiiieiiiiiieeieeeee e, 2
5 1015292 SPRING, RECEPTACLE, #6 .........ciiiiiiiiiiiiiiiiiiiiiieieii e 2
6 1015727 RIVET, POP, 1/8 .o 4
7 1015293 COVER, EXPANSION CHAMBER ......ouiiiiiiiiiiiiiiiieie ettt 1
8 1015426 ELEMENT, AIR FILTER ..o 1
9 1015542 BAFFLE, SECONDARY AIR BOX ....cooiiiiiiiiiiiiiiiis 1
10 1015541 BAFFLE, PRIMARY AIR BOX ... 1
11 1016062 DECAL, SERVICE ... e 1
12 1016788 CHAMBER, EXPANSION ... 1
13 1015289 SCREW, HI-LO HEX HEAD, #10 - 16 X 5/8 ....eeiiiiiiiei e 9
14 1015577 STRAP, EXPANSION CHAMBER RETENSION ......coooiiiiiiii s 1
15 1015716 CLAMP, AIR INTAKE HOSE ..., 1
16 1016786 PLENUM, AIR INTAKE ..o 1
17 1012349 CLAMP, HOSE ..ot e et e e e e e e e 1
18 1016804 GROMMET, FLEXIBLE ..o, A/R
19 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 20 - 23) ....cooiiiiiiiiiiiiiiiiiiiiiiicieeeeeceeeeeeeee e, 1
20 1012629 COVER, CHOKE ... 1
21 1012633 SPRING, CHOKE ... . e e e 1
22 1015485 BASE, CHOKE ...ttt 1
23 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4-20 X2 ..., 1







EXHAUST SYSTEM u
G






EXHAUST SYSTEM, FE 290
CARRYALL | AND Il BN

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018593-01 | SYSTEM, EXHAUST ..o e e e e e e e e e e e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .ttt ettt e e e e e e e e e e e e e e e e e e e e e aaaa e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 . oo e 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ccoiiiiiiiiiiiie e 1
8 0007174 WASHER, LOCK, B/16 ...ttt e e e e e e e e e e e e e e e e e e e aaaaaaaaeans 1
9 1011697 WASHER, FLAT, 5/16 ..ot e e e e e e e e e e e e e e e e e e e e aaaaa s 1
10 1012528 NUT, HEX, M8 X 1.25 ... 2
11 1013734 WASHER, LOCK, BMM ... 2
12 1015330 GASKET, EXHAUST ...t 1

9-3






EXHAUST SYSTEM, FE 350
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1018594-01 | SYSTEM, EXHAUST ..o e e e e e e e e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .ttt ettt e e e e e e e e e e e e e e e e e e e e e aaaa e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 . oo e 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ccoiiiiiiiiiiiie e 1
8 0007174 WASHER, LOCK, B/16 ...ttt e e e e e e e e e e e e e e e e e e e aaaaaaaaeans 1
9 1011697 WASHER, FLAT, 5/16 ..ot e e e e e e e e e e e e e e e e e e e e aaaaa s 1
10 1012528 NUT, HEX, M8 X 1.25 ... 2
11 1013734 WASHER, LOCK, BMM ... 2
12 1016904 GASKET, EXHAUST ...t 1

9-5






TORQUE CONVERTER m
_G






DRIVE CLUTCH m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1018339-02 | ASSEMBLY, DRIVE CLUTCH (CARRYALL | AND Il) (INCLUDES ITEMS 1 - 17) ........... 1
1018339-04 | ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1-17) ... | 1
1 | 1016801 KIT, DRIVE CLUTCH WEIGHT ..o 1
2 | 1019298-01 ASSEMBLY, FIXED FACE (CARRYALL | AND Il) (INCLUDES ITEMS 3AND 4) ........ 1
2 | 1017383-01 ASSEMBLY, FIXED FACE (CARRYALL Il PLUS AND VI)
(INCLUDES ITEMS 3 AND 4) w....ooovooriocioceoeeesis s 1
3 N/A PULLEY oottt 1
4 N/A SCREW, WASHER HEAD HEX MACHINE ......o..oveiveeeeeeeeeeeeeeeeeeeeeeeeeeon 3
5 | 1014049 BEARING, IDLER .....oovoveoieoeeeceeecee s 1
6 | 1014050 SPRING, RETAINER .....ovuuiiorieieiecisessessessesss s 1
7 | 1014051 SPRING, DRIVE CLUTCH, BLACK (CARRYALL | AND 1) .....ovvoeeeeeeeseeseeeenene. 1
7 | 1016901 SPRING, DRIVE CLUTCH, DARK GREEN (CARRYALL Il PLUS AND VI) ................. 1
8 | 1016289 SPACER, FIXED FACE SHAFT .....oomiiiiieieeceeeeeeeseees e 1
9 | 1014057 RING, RETAINING ......oooveoieoeeeiecesseseneeese s 1
10 | 1014059 ASSEMBLY, DRIVE HUB .......oovoiveoeeieeeeeeseeeeeeessesee s 1
11 | 1019256-01 PLUG, DRIVE CLUTCH ...ooveoiveeeeceeceeceeeseeee e 1
12 | 1014453 KIT, DRIVE CLUTCH BUTTON .....oooiioieioccecie e 1
13 | 1014058 WASHER, THRUST ...t 1
14 | 1014056 RING, SPIRAL BACK-UP .....cooomvoreereeeeeeeeeeeeeeeeeeee e 2
15 | 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) ...ovvuovveveereereaean.. 1
16 N/A BUSHING: <..oovooieoeeiecie s 1
17 | 1014055 RETAINER ...oooceoeeeeeeeeee e 1
18 | 1016203 BELT, DRIVE (CARRYALL 1) .oooveocveieeceeceeeeeeeeeee e 1
18 | 1017188 BELT, DRIVE (CARRYALL 11, 11 PLUS AND VI) <..ooovoiiieceeeeeeee s 1
19 | 1019167-01 | BELT, STARTER/GENERATOR .....ooouiimiiiieiieoississssssses s 1
20 | 1019165-01 | SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 - 24 X 5 1/2 ....oooovvoerrcrreann. 1
21 | 1017328 WASHER, MOUNTING: .....cooveoiveceiceeceeeeeesie s 1

10-3






DRIVEN CLUTCH m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1018340-01 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL I, [l AND VI) ........ 1
1 | 1018340-03 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL Il PLUS ONLY) ... | 1
2 | 1014080 RING, RETAINING ......ooovvoieerieniaciocesecseesesse e 1
3 | 1014078 (=3 20O 1
4 | 1017686 CAM oo 1
5 | 1018362-01 SPRING (CARRYALL I, 11 AND V1) ..o 1
5 | 1018362-02 SPRING (CARRYALL I PLUS ONLY) ..ooooeoeeieeeeeeeeeeeee e 1
6 | 1014454 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) .......ovvuvveeeereereeeeeeenenae 1
7 | 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .........ovvumevereeeeeniseeneseeeeseo 1
8 | 1014070 ASSEMBLY, FIXED FACE .....covuiieieieeseeeeieies s 1
9 | 1018334-01 | KEY, SQUARE TRANSMISSION ........ivmmiveieeeeeceeeeeeeseeeeeeseeeeeseeee e 1
10 | 1016203 BELT, DRIVE (CARRYALL | ONLY) ..oooveoceeeeeeeeeeeeeeeee e 1
10 | 1017188 BELT, DRIVE (CARRYALL 11, 11 PLUS AND VI) <.cooooiiieeoieeiieis s 1
11 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .......oovooeeeieeeeeeeeioesiees s 1
12 | 1017327 WASHER, MOUNTING: .....ooovooceeceeceeeeeeeeeee e 1

10-5






UNITIZED TRANSAXLE
GASOLINE VEHICLE






UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | 1019226-01 | BRACKET, TRANSMISSION CABLE SUPPORT .......ooivmiveieeieeieseeeeeeeeeeeeenensnenees 1
2 | 1012285 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .......ovoevoeveeeeeeeeeseeeeeeeeeeeeeeeeeseeeeee 3
1018336-01 | TRANSAXLE, UNITIZED (INCLUDES ITEMS 3 - 90) (CARRYALL | AND I} .....cocvvne.... 1
1018336-02 | TRANSAXLE, UTILITY, UNITIZED (INCLUDES ITEMS 3 - 90)
(CARRYALL 11 PLUS AND V1) ...oooooeoeeeeeeeeeeeeeeee e 1
3 | 1013061 NUT, NYLON LOCK, #10 = B2 ....ooooieeeeoeeeeeseseeeeeeeeeeeeeee e 1
4 | 0000183 WASHER, FLAT, #10 c..vooeeeeeeeeeeee e, 1
5 | 1010954 STUD, BALL, 1/4 = 28 X 9/16 ..o 1
6 | 1016341 LEVER, TRANSMISSION SHIFTER ......ovoovoveieeseeoeeeeeeseeeeeeeeeee e 1
7 | 1017082 SCREW, HEX WASHER HEAD, #10 - 832 X 3/4 ...oovooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1
8 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ..o 1
9 | 1018902-01 SHAFT, SHIFTER ..o 1
10 | 1017231 KEY, WOODRUFF ..o 1
11 | 1019273-01 RING, SNAP ..ot 1
12 | 1018929-01 WASHER, FLAT oo, 1
13 | 1019272-01 SEAL, OIL oo 1
14 | 1018901-01 LEVER, SHIFTER ....oovioveieeeeeeeee e ene e 1
15 | 1012752 PIN, ROLL oot 1
16 | 1018348-01 ARM, GOVERNOR LEVER ......ovoivoieeieoeeeeese e, 1
17 | 1018861-01 SCREW, SQUARE HEAD, 1/4 = 20 X 1 ..oooovoeieeeeooeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 0000332 WASHER, FLAT oo, 1
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....voooeeoeeeeeoeeeeeeeeeeee e 1
20 | 1019286-01 PIN, COTTER oo 1
21 | 1016513 WASHER, FLAT oovoieoeeeeeeeeee e 1
22 | 1019271-01 SEAL, OIL oot 1
23 | 1018938-01 WASHER ..o, 1
24 | 1018913-01 ARM, PIVOT oo, 1
25 | 1018906-01 GEAR CASE (RIGHT) oot 1
26 | 1018905-01 GEAR CASE (LEFT) oo 1
27 | 1019269-01 BOLT, FLANGED, M8 X 1.25 X 40MM .......o.ovoivoioeoeoeseeeeeeeeeeeeeee e 15
28 | 1012896 PIN, DOWEL ..o 2
29 | 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ....veveiveeeeeeeeeee e 2
30 | 1016432 GASKET ..o 1
31 | 1012711 BREATHER ..ot 1
32 | 1019287-01 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .......covvoveerereeeesesesesesssesesnseeeeneenone A/R







UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY

1 2 3 4

BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE

BEGINNING OF THIS MANUAL.
33 | 1018920-01 ROD, SHIFT ..o 1
34 | 1018900-01 FORK, SHIFT ooovooieoieeieeee st 1
35 | 1012748 SPRING ..ot 1
36 | 1012747 BALL, STEEL oo 1
37 | 1018894-01 GUIDE oo 1
38 | 0007336 BEARING, BALL ...ooooveoieoieciecesesse i 4
39 | 1016338 WASHER, SPRING ......oovooveoeeoeeeeeeeeoeseeeeeeeeeesee s 2
40 | 1018924-01 GEAR, SPUR ..o 1
41 | 1018922-01 PLATE, THRUST ..o 3
42 | 1018897-01 ASSEMBLY, GEAR, INPUT, 28 TOOTH ......oouiiiiiiieirieniesieesisessesie e 1
43 | 1019276-01 BEARING, NEEDLE .........oouoveereeeeeeeeceeeeeeeeeeee e 3
44 | 1019275-01 BEARING, NEEDLE .........oouoveirveeeesseseeeseessesssses s 1
45 | 1012742 RING, SYNCHRONIZER ......oovooieorieareoseeeseecssesssessesse s 2
46 | 1012741 SPRING, SYNCHRONIZER ......oooiomiiiiiieoeiecieeisesssss s 2
47 | 1019280-01 HUB, SYNCHRONIZER CLUTCH ......coooivoieeeeeeeeeeeeeeee e 1
48 | 1012740 INSERT, SYNCHRONIZER ......oovooivroreereicsecsoeeseesseesesseses s 3
49 | 1019279-01 SLEEVE, SYNCHRONIZER .......oorvumriieeieieiiiesisssssssssessses e 1
50 | 1019277-01 PIN, DOWEL ..o 1
51 | 1018899-01 SHAFT, INPUT oo 1
52 | 1018896-01 ASSEMBLY, GEAR, INPUT, 25 TOOTH ......oooivirieorieseesesseseseessesse s 1
53 | 1016337 WASHER, THRUST .....oooiiimiiiiaceieieeee s 1
54 | 1019278-01 BEARING, BALL w...oooeoeeoee oo 1
55 | 1012714 SEAL, OIL, INPUT SHAFT ..o 1
56 | 1018926-01 GEAR, 17 TOOTH oooeoieoiiieeeeeieeeeeeee s 1
57 | 1018932-01 KEY oot 1
58 | 1018925-01 GEAR, 81 TOOTH .oooooeoieoeeeeeeeeeeceeeee e 1
59 | 1019281-01 BEARING, BALL ....oooveoeeoeeeiesesee s 1
60 | 1018895-01 GUIDE, OIL oot 1
61 | 1019282-01 SCREW, M8 X 1.25 X 10 MM .....ooveoeeoceeceeeeeeee e 1
62 | 1018939-01 WASHER ..o 1
63 | 1018923-01 ASSEMBLY, GOVERNOR .......oooovviieiieiieosiessssssessse s 1
64 | 1018916-01 SLEEVE ..ot 1
65 | 1018919-01 GEAR, CLUSTER IDLER .......ooveoiveeetceeeceeeeeeeee e 1
66 | 0007335 BEARING, BALL w...oooveoveoeeoceeseesee s 2







UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY

1 2 3 4

BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE

BEGINNING OF THIS MANUAL.
67 | 1018914-01 ASSEMBLY, AXLE, RIGHT (INCLUDES ITEMS 69 - 74) w.......ovvrverrrrieerireniensenines 1
68 | 1018915-01 ASSEMBLY, AXLE, LEFT (INCLUDES ITEMS 69 - 74) .....ovvouirieniesiosieesieneeneenn. 1
69 | 1013787 STUD, LUG oot 4
70 | 1013792 RING, RETAINING .......oovvoreoieo e 1
71 | 1011291 BEARING, OUTER AXLE TUBE ......ovvuiieieocieciicioesessessesss s 1
72 | 1013794 SEAL, OIL oo 1
73 | 1014207 BUSHING, 25 MM L. D. w..ooovoceoeeeeeeeeeeeeeee s 1
74 | 1016672 RING, RETAINING ......coovvoieoeeoesesseseee s 1
75 | 1018910-01 ASSEMBLY, AXLE TUBE, LEFT SIDE (CARRYALL I) «...ovooierieeieeeiecieeeenon 1
75 | 1018912-01 ASSEMBLY, AXLE TUBE, LEFT SIDE (CARRYALL II, Il PLUS AND V1) .....cc..coo......... 1
76 | 1018909-01 ASSEMBLY, AXLE TUBE, RIGHT SIDE (CARRYALL 1) .....oovvvocvrceeceeeieeeeeeeeenon 1
76 | 1018911-01 ASSEMBLY, AXLE TUBE, RIGHT SIDE (CARRYALL II, Il PLUS AND VI .................. 1
77 | 1013790 BOLT, M10 X 1.5 X B0MM ..o 14
78 | 1013791 WASHER, LOCK, MT0 ....vooeoeoeeeeeeeeeeeee e 14
79 | 0007330 BEARING, INNER AXLE TUBE .....o.oovomrveceeceecioeses e 2
80 | 1019283-01 BOLT, M8 X 1.25 X 37MM ...coooeoveoieiecieeieesesie s 8
81 | 1018927-01 GEAR, OUTPUT ..o 1
82 | 1014193 PIN, DOWEL ..o 1
83 | 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ......ovoorverrececeenenn. 1
84 | 1013768 CASE, GEAR CARRIER ......ooouiiiiiiiiiiieieseiesieesises s 1
85 | 1013774 PLATE, THRUST (IDLER GEAR) ......oooovereeeeeceeeeeeeeeeeeeeeee s eeseeeseee e 2
86 | 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) .......vvuvvoreeseeeeresieseeeseeessessessseseeeon. 1
87 | 1013769 COVER, GEAR CASE .....oomvoeieeieoeiseeeees s 1
88 | 1013772 PIN, DIFFERENTIAL ....oovooveoieeeeeeeeeeeseeeeeeeeeeeee e 1
89 | 1013770 GEAR, DIFFERENTIAL IDLER .....ooorvvoeeeceeceoceoeeeeeee s 2
90 | 1013771 GEAR, DIFFERENTIAL .....ooovooieieieceteeecee e 2







ELECTRICAL SYSTEM
POWERDRIVE ELECTRIC VEHICLE




12-2



FORWARD AND REVERSE SWITCH
POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017530-05 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) ............... 1
2 1014807 SWITCH, LIMIT e e e e e e e e e e e e e e e e e e e e e e e 1
3 1014808 SWITCH, LIMIT oottt 2
4 0008057 NUT, HEX, #4 - 40 ..o e 2
5 0008058 WASHER, LOCK, #4 e e e e e e e e e e e e e e 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ....outiiiiiiiiiiiiiiiiiiiiiiccnen e 2
7 1017799 BAR, BUS . e 2
8 0000451 WASHER, LOCK, 1/4 et e e e e e e e e e e e e e e e e e e e e 4
9 0001028 NUT, HEX, 1/4 - 20 oo 4
10 1012987 HANDLE, FORWARD AND REVERSE SWITCH .......coviiiiiiiiiiiiiiiiiiiiniie, 1
11 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....ouiiiiiiiiiiiiiii e 1
12 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 1/8 ... 3
13 0008233 NUT, NYLON LOCK, 1/4 =20 ..ccoiiiiiiii e 3

12-3



12-4



CONTINUOUSLY VARIABLE POTENTIOMETER

POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 3 4
1017392-01 | ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1 - 13) ..vvoveoveceeceeeeeeesesse e 1

1 N/A HOUSING, POTENTIOMETER .......oooiuiiiiiieiaieoneseeeessesss s 1
2 | 1017830 SWITCH, LIMIT oo 1
3 | 1018226-01 SCREW, HEX HEAD, #4 = 24 ......oovoiooceoeoeeeeeoeeees e 2
4 | 1018090-01 LEVER, POTENTIOMETER ....oovvoieociecieceosssesse e 1
5 | 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 .......ovoiioeieeeeiieeesees s 1
6 | 1011229 NUT, LOCK, “K”, #6 - B2 ....oooeveoeeeceeeeoeeeoeeeeeeeeeeeees e 1
7 | 1017393 WIRE ASSEMBLY, #18 BLUE ......oooovviveeeeoeceseessesee s 1
8 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .....c.orvurierierieseosioessessessssseseensesseseon 1
9 N/A POTENTIOMETER .....oooveoiveoceeceeceeeseeeeeeeeee e 1
10 | 0008168 WRAP, TIE .ooocoeceoeeoeeee e 3
11 N/A CONDUIT, ELECTRICAL ..o 1
12 | 1017424 BEARING, PIVOT SUPPORT ......ooumiiimiiaiiiiiieeieses s 1
13 | 1018951-01 HOUSING, FEMALE, 3-WIRE, GRAY ..........oorververeeomeeeseeeseeeeeeeeeseeeeeeseeesees e 1
14 | 1019201-01 | HOUSING, MALE, 3-WIRE, GRAY ........o.ceooimrerremeereeoseessesseosseesseesseessesseessessssnssnsnns 1
15 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 1...vooovoorveeieeeeeesoeeseeceesie e 2
16 | 1017743 COVER, ACCELERATOR ......oooivmieoceeeeeeeeeeeeeeeeeeeeee e 1
17 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooooiveeeeeeeeeeeeeeeeseeeeeeeeee e 4
18 | 0000332 WASHER, FLAT, 1/4 ....oooooeeoeeoeseeeeeee e 4
19 | 1018619-01 | SCREW, HEX HEAD CAP, 1/4 = 20 X 1 1/8 ...ooovoorveeieeieeioeeisceoeeieeiesiesee s 4

12-5



12-6



WIRING - CARRYALL |
POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1017942-05 | WIRE HARNESS (INCLUDES ITEMS 1 - 16) ..ooooiiiiiiiiiii s 1

1 1017956 WIRE ASSEMBLY, #18 BROWN ... 1
2 1016121 WIRE ASSEMBLY, #18 GREEN .......cccciiiiiiiic e, 1
3 1016135 WIRE ASSEMBLY, #18 RED ...t 1
4 1016134 WIRE ASSEMBLY, #18 ORANGE ... 1
5 1018651-01 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 6) .. 1
6 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. 1
7 1018403-01 WIRE ASSEMBLY, #18 GREEN ...t 1
8 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ..o 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ... 1
10 1015856 WIRE ASSEMBLY, #6 WHITE ... 1
11 1014854 WIRE ASSEMBLY, #6 ORANGE ... 1
12 1017993 WIRE ASSEMBLY, #18 RED/WHITE ... 1
13 1015858 WIRE ASSEMBLY, #6 YELLOW ..ot 1
14 1018109 WIRE ASSEMBLY, #6 BLUE ...t e e 1
15 1015860 WIRE ASSEMBLY, #6 GREEN ... ... 1
16 1015865 WIRE ASSEMBLY, #18 RED ..o 1
17 1015861 WIRE ASSEMBLY, #6 WHITE ... 1
18 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .........ccccocnaee. 1
19 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ..., 1
20 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) .... 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK ......oooiiiiiiiiiiiii, 1
28 1018376-01 | WIRE ASSEMBLY, #6 RED .....ouuiiiiiiiiii e 1
29 1014948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e e 1
30 1014947 ASSEMBLY, RESISTOR ...ttt 1
31 1017957-01 | WIRE ASSEMBLY, #6 BLACK .......iiiiiiiiiiiiiiiiiiiiiiicciii e, 5

12-7






ELECTRICAL COMPONENTS, FRONT BODY
CARRYALL | POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....outiiiiiiiiiiiieieeeeeeeeeeeeeeee e 1
2 1016851 BUZZER, REVERSE ......oiiiiiiiiiiee e, 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o, 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER .....ooiiiiiiiiiiii e, 2
5 1018262-01 | SWITCH, KEY ..o e oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e a e 1
6 1018511-01 | WASHER ... 1
7 1018307-01 | NUT, KEY SWITCH ..o e e e e 1
8 1018345-02 | CAP, KEY SWITCH ..o e e e e e e e e e e e e e e e e e e e 1
9 1012505 KEY (PAIR) e a e e e e e e e e 1
10 1018025-01 | LIGHT, BATTERY WARNING .......oiiiiiiiiiiiiiiiiiiiiiis 1

12-9



CONTROLLER
o MOLIMT PG

12-10



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL | POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) ... 1
2 1016631 NUT, PUSH ..o 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oo 4
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...coiiiiiiiiiiiiee et 8
5 0007174 WASHER, LOCK, B/16 ... e e e e e e e e e e e e e e e e e e aaaaaaeans 4
6 0001242 NUT, HEX, 5/168 = 18 ..ot e e e 4
7 0001241 WASHER, FLAT, 5/16 ..o e e e e e e e e e e e e e e e e e aaaaaaaaaaeans 8
8 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ... 3
9 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 L. e 1
10 1018836-01 | SOLENOID, 48 VOLT ...t e e e e e e e aees 1
11 1018837-01 | BRACKET, SOLENOID MOUNTING ....ooiiiiiiiiiiiiii e 1
12 0007847 BOLT, HEX HEAD, 1/4 - 20 X B/4 ..o 4
13 0000332 WASHER, FLAT, 1/4 et 4
14 0007893 NUT, HEX, #10 - 32 ..o e e e e r e 2
15 1014947 ASSEMBLY, RESISTOR ... e e e e e e e e e e e e e e e e e e 1
16 1014948 ASSEMBLY, DIODE ... 1
17 1017237 NUT, FLANGED LOCK, 5/16 - 24 ... oo 2
18 1019026-01 | BOOT, WIRE ... 1
19 1019344-01 | WASHER, FLAT BRASS, 5/16 ....iitiiiiiiiiiiiiiiiiiiiiiiiiinccce s 2

12-11






ELECTRICAL COMPONENTS, REAR BODY
CARRYALL | POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oo 2
2 1016631 NUT, PUSH, B/16 ..o 2
3 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 .....coviiiiiiiiiiiiiiiiiiis 2
4 1018006-06 | COMPUTER, ON-BOARD (INCLUDES ITEMS 5 - 15) ...ccooiiiiiiiiiiii s 1
5 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ..., 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......ccciiiiiiiiiiieeeeee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY . 1
8 N/A WIRE ASSEMBLY, #10 BLACK ..ot 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #18 RED .....ccooiiiiiiiire e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ....ooiiiii e 1
12 1018949-01 FUSE ASSEMBLY, 3/8 AMP . e 2
13 1018844-01 LABEL oo 1
14 0008168 WIRAP, TIE o e e et e e e e e e e e e 2
15 1019349-01 LABEL e e 1

12-13



FUSE GHARGER
REZEFTACGLE
MCLIMTI RS

i, ol BATTERY
ez MOLINT ING

12-14



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL | POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2-12) ..., 1
2 1017965-01 BEZEL, RECEPTACLE ....ooiiiiiiiiieieeeeeeeee e, 1
3 N/A WIRE ASSEMBLY, #10 RED ......oiiiiiiiiiiiiiiiiiiiiiiiiiiieieieceeecen e 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY .....otiiiiiiiiiiiiiiiiieieeeee et 1
5 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..., 3
6 N/A WIRE ASSEMBLY, #10 BLACK ... 1
7 1017968-01 FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) ...ccoiiiiiiiiiiiiee e 1
8 1018038 WASHER, NARROW TYPE 13, #10 ..o 2
9 1018028 NUT, SERRATED, #10 - 32 ... 2
10 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... 1
11 0008168 WRAP, TIE e 1
12 1019349-01 LABEL oo e 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......oooiiiiiiiiiiiiiiiiiiiie s 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
15 1017977-01 | BATTERY, 8 VOLT POWERDRIVE ....oooi e 6
15 1017977-02 | BATTERY, 8 VOLT POWERDRIVE, DRY ..o 6
16 1017978-01 | CAP, BATTERY, 4 PORT GANG .....oottiiiiiiiiiiiiiiiiiiiiieee s 6
17 1017957-01 | WIRE ASSEMBLY, #6 BLACK .....ouiiiiiiiie e 5
18 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 ... 18
19 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....euuiiiiiiiiiiiiiiiiiiiiiie i 6
20 1010908-01 | HOLD-DOWN, BATTERY ..ottt 3
21 1013683 B O LT, U7 e 6

12-15






WIRING - CARRYALL Il
POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1019116-01 | WIRE HARNESS (INCLUDES ITEMS 1-9) ..o 1

1 1019305-01 WIRE ASSEMBLY, #18 GREEN ... 1
2 1019306-01 WIRE ASSEMBLY, #18 ORANGE ........cccoiiiiiiiiiiiiiiicee e, 1
3 1018651-06 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 4) .. 1
4 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. 1
5 1019307-01 WIRE ASSEMBLY, #18 RED/WHITE ... 1
6 1019309-01 WIRE ASSEMBLY, #18 GREEN ......ouiiiiiiiiii e 1
7 1019308-01 ASSEMBLY, 4-WIRE PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ... 1
8 1019310-01 WIRE ASSEMBLY, #18 RED ... 1
9 1019312-01 WIRE ASSEMBLY, #18 WHITE/BLACK .........iiiiiiiiiiiiiiiiiiiiiiiciinneeeeeeeee, 1
10 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) .... 1
11 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
12 1019123-01 | WIRE ASSEMBLY, #18 RED .....oiiiiiiiiiiiiiiiiiieie e, 1
13 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .....ccvciviiieine. 1
14 1019088-01 | WIRE ASSEMBLY, #6 BLUE .......ouiiiiiiiiiiiiieeeeeeee ettt 1
15 1016729 WIRE ASSEMBLY, #6 WHITE .....ooiiiiii e, 1
16 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
17 1016732 WIRE ASSEMBLY, #6 YELLOW ... e 1
18 1014948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e e e e e 1
19 1014947 ASSEMBLY, RESISTOR ...t 1
20 1017957-01 | WIRE ASSEMBLY, #6 BLACK ......ciiiiiiiiiiiiiiiiiiiiiiiiciinn e, 5
21 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
22 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
1019101-06 | WIRE HARNESS (INCLUDES ITEMS 24 - 30) ....coitiiiiiiiiiieee e 1

24 1019629-01 COMPUTER, ON-BOARD (SEE PAGE 12-23) (INCLUDES ITEM 25) ...........cceeennnn. 1
25 1018278-03 KIT, WIRE AND TERMINAL, #6 BLACK ..o, 1
26 1019045-01 WIRE ASSEMBLY, #6 RED ......coooiiiiir e 1
27 1019046-01 WIRE ASSEMBLY, #6 BLUE ... 1
28 1019047-01 WIRE ASSEMBLY, #6 ORANGE ... 1
29 1019089-01 WIRE ASSEMBLY, #6 WHITE ... 1
30 1019044 -01 WIRE ASSEMBLY, #6 GREEN ... 1

12-17






ELECTRICAL COMPONENTS, FRONT BODY
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....outiiiiiiiiiiiieieeeeeeeeeeeeeeee e 1
2 1016851 BUZZER, REVERSE ......oiiiiiiiiiiee e, 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o, 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER .....ooiiiiiiiiiiii e, 2
5 1018262-01 | SWITCH, KEY ..o e oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e a e 1
6 1018511-01 | WASHER ... 1
7 1018307-01 | NUT, KEY SWITCH ..o e e e e 1
8 1018345-02 | CAP, KEY SWITCH ..o e e e e e e e e e e e e e e e e e e e 1
9 1012505 KEY (PAIR) e a e e e e e e e e 1
10 1018025-01 | LIGHT, BATTERY WARNING .......oiiiiiiiiiiiiiiiiiiiiiis 1

12-19



12-20



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 0007174 WASHER, LOCK, B5/16 ... e e e e e e e e e e e e e e e aaaaaaaaaaeans 4
2 0001241 WASHER, FLAT, 5/16 ..ottt e e n e e e e e e e e e e e e e e e e e e 8
3 0007173 BOLT, HEXHEAD, 5/16 - 18 X 3/4 ..o 3
4 0001242 NUT, HEX, 5/16 - 18 .o 4
5 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 L. e 1
6 1019183-01 | CLAMP, WIRE ... 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 =20 X 5/8 .....ccciiiiiiiiiiiiii e 8
8 0000451 WASHER, LOCK, 1/4 ..ttt e et e e e e e e e e e e e e e e e e e e e aaaaaaaans 8
9 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) ..o 1
10 1019243-01 | BUSHING, SNAP ....ooii e 6
11 1019117-01 | PLATE, MOUNTING ..o 1
12 1019026-01 | BOOT, WIRE ... e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
13 1017237 NUT, FLANGED LOCK, 5/16 - 24 ... 2
14 1014947 ASSEMBLY, RESISTOR ..ottt e e eeens 1
15 0007893 NUT, HEX, #10 - 32 ..o e 2
16 1014948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e 1
17 1018836-01 | SOLENOID, 48 VOLT ....oiiiiiiiiiiiiiiiiiiieieieiee e 1
18 0000332 WASHER, FLAT, 1/4 e 4
19 1019344-01 | WASHER, FLAT BRASS, 5/16 .....eiiieieieieieeeeeeeeee e 2

12-21



12-22



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1019629-01 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 13) ... 1
2 N/A WIRE ASSEMBLY, #18 BROWN ... 1
3 N/A WIRE ASSEMBLY, #18 GRAY ...ttt 1
4 N/A WIRE ASSEMBLY, #10 BLACK ..ottt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ... 1
6 N/A WIRE ASSEMBLY, #18 RED ..o 1
7 N/A WIRE ASSEMBLY, #18 YELLOW ...ooeriiiiiiiii e 1
8 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... e 2
9 1019324-01 CONNECTOR, FOUR WIRE .....eiiiiiiiiiiiiii et 1
10 1018278-03 KIT, WIRE AND TERMINAL, #6 BLACK ..o, 1
11 0008168 WRAP, TIE e 2
12 1018844-01 LABEL oo e 1
13 1019349-01 LABEL oo 1
14 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ....cociviiiiiiiiiieeeieieicie e 4
15 0000451 WASHER, LOCK, 1/4 .. ettt e e e e e e e e e e e e e e e e e e e e e e e e e e 4
16 0000332 WASHER, FLAT, 1/4 et 3
17 1019117-01 | PLATE, MOUNTING .....ooiiiiiiiiiiiiiiiiiii e 1
18 1019243-01 | BUSHING, SNAP ..o e e e e 6

12-23



FUSE f CHARSER
REZEFTAZLE
LT I

12-24



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2-12) ..., 1
2 1017965-01 BEZEL, RECEPTACLE ....ooiiiiiiiiieieeeeeeeee e, 1
3 N/A WIRE ASSEMBLY, #10 RED ......oiiiiiiiiiiiiiiiiiiiiiiiiiiieieieceeecen e 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY .....otiiiiiiiiiiiiiiiiieieeeee et 1
5 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..., 3
6 N/A WIRE ASSEMBLY, #10 BLACK ... 1
7 1017968-01 FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) ...ccoiiiiiiiiiiiiee e 1
8 1018038 WASHER, NARROW TYPE 13, #10 ..o 2
9 1018028 NUT, SERRATED, #10 - 32 ... 2
10 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... 1
11 0008168 WRAP, TIE e 1
12 1019349-01 LABEL oo e 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......oooiiiiiiiiiiiiiiiiiiiie s 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
15 1017977-01 | BATTERY, 8-VOLT POWERDRIVE .....oooo e 6
15 1017977-02 | BATTERY, 8-VOLT POWERDRIVE, DRY ..ottt 6
16 1017957-01 | WIRE ASSEMBLY, #6 BLACK ......oiiieeeeeeeeee e 5
17 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 ...ooueiiiiiiiiiiiei e 20
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....uuiiiiiiiiiiiiieiieeeieeeeee e 8
19 1010908-01 | HOLD-DOWN, BATTERY, SHORT ..o 2
20 1010908-02 | HOLD-DOWN, BATTERY, LONG ....ooiiiiieie e 2
21 1016682-01 | ROD, BATTERY HOLD-DOWN ...ttt 8
22 1017978-01 | CAP, BATTERY, 4 PORT GANG ....cotiiiiiiiiiiiiiiiiiee et 6

12-25



RECENNR:]

HOLIMS
3SH3IA3Y
/ AdvM-O4d

d31NdWOD
advosg-NO

Movia

—

ILIHM L d
MOT13A ® Iw//®
JLHWNIZHD ,

HOLIMS o

LN
Mvdg

31IHWIONVHO

g
I
gl
s
Bt

HOLIMS
H3IAWIA

@

ALHWA3Y

MOTI3A
NMOH8g

N33O

JONVHO J/

NMmoY8a

3OVLI0A

Movig
T

oNnid
JHIM 33HHL

H313INOILNILOd
318VIdVA
AISNONNILNOD

Movia

%0078
YNINGTL
AaNNOHD

@

HOLIMS - c

1HOIN \ - b
e

\
JONVHO

HO

H3LIAM

1HOINAY3H
15931
%0078
TYNINGIL
aNNoYd (o]
Q
THOMaVaH A
1HSIH —



WIRING - CARRYALL VI
POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1019166-01 | WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 21) ooovoiooieeeeeeeeeeeeeeeeene 1

1 | 1016326 WIRE ASSEMBLY, #16 BLACK .......ovuveeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | 1016308 WIRE ASSEMBLY, #16 BLACK .......cooveveeceeeeeeceeseeeeeeeeeeeee s sesees e 1
3 | 1019333-01 WIRE ASSEMBLY, #14 BLACK .......ovvovooeeeeeeeeeeeeeeeeeeeee e 1
4 | 1016323 WIRE ASSEMBLY, #16 WHITE ......ovooooeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1017052 WIRE ASSEMBLY, #18 BLUE .......ovvuveeeceeeeeeeeeeeeeeeeeeeee s 1
6 | 1019334-01 WIRE ASSEMBLY, #16 BROWN ........oooovireereceeseeeeeseeeeeesessesees e eneesen 1
7 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ........oomivmioeieeeeeeeeeeeeeeeeeeeeeeeeeee 1
8 | 1016307 WIRE ASSEMBLY, #16 ORANGE .........ovmieeioeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | 1018182-01 WIRE ASSEMBLY, #18 BLACK .......ovuveeeceeeeeeeeeeeeeeeeeeeee e 1
10 | 1016314 WIRE ASSEMBLY, #16 BROWN ........coovmrveeeceeseeeeeseeeeesiessesees s eseess s 1
11 | 1016409 WIRE ASSEMBLY, #18 RED .....ooveoeoieeeeeeeeeeeeeeeeeeeee oo 1
12 | 1016696 WIRE ASSEMBLY, #16 RED/WHITE ........ooioeoieieeeeeeeeeeeeee oo eeeeeeee. 1
13 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......coooovmoeieeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeen. 1
14 | 1016700 WIRE ASSEMBLY, #16 GREEN/WHITE .......cooovuveeeieeeeeeeeeseeeeseeeeeeseeseseneenen. 1
15 | 1016697 WIRE ASSEMBLY, #14 YELLOW ........ovmomiioeeeeeeeeeeeeeeee e 1
16 | 1016698 WIRE ASSEMBLY, #10 RED ....oooveieoeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeneeee. 1
17 | 1016774 WIRE ASSEMBLY, #18 YELLOW ......ovooeoceeeeeeoeeeeeeeeeeeee e 1
18 | 1016695 WIRE ASSEMBLY, #18 WHITE ......ovoveeeoeeeececeeeeeeeeee e iessesees e 1
19 | 1019340-01 WIRE ASSEMBLY, #18 RED .....oovoieoieeeeeeeeeeeeeeeeeeee oo 1
20 | 1019339-01 WIRE ASSEMBLY, #18 ORANGE .........oomiveoeeeeeeeeeeeeeeeeee e 1
21 | 1019332-01 WIRE ASSEMBLY, #16 BLACK .......ovuveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
1019116-01 | WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 30) ......coovvueeereeereceeeeeeeeeee e 1

22 | 1019305-01 WIRE ASSEMBLY, #18 GREEN ........oooiomieieeoeeeeeeeoeeeeeeeeeeee e 1
23 | 1018651-06 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ....... 1
24 | 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ..... 1
25 | 1019306-01 WIRE ASSEMBLY, #18 ORANGE ........vvocveieceeseeeceseeeeeseessesees e 1
26 | 1019312-01 WIRE ASSEMBLY, #18 WHITE/BLACK ......c.ovmomeeeeeeieeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeee 1
27 | 1019310-01 WIRE ASSEMBLY, #18 RED ....ooveieoieeeeeeeeeeeeeeeeeeeeeeeeeeee e eneeee. 1
28 | 1019309-01 WIRE ASSEMBLY, #18 GREEN .........oouoeieeeeeeeeeeeeeeeeeeeeeeseeeeee e 1
29 | 1019307-01 WIRE ASSEMBLY, #18 RED/WHITE .......orvuveceereeeeeeeeeeeeeeeseseee e 1
30 | 1019308-01 ASSEMBLY, 4-WIRE PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ... | 1
31 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) ... | 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 - 38) ......cooveeeereceeereseeeeereereeeneneae 1

32 | 1019629-02 COMPUTER, ON-BOARD (SEE PAGE 12-35) (INCLUDES ITEM 33) ....cc.co.evvurennn. 1
33 | 1018278-02 KIT, WIRE AND TERMINAL, #6 BLACK ........ovmomioeoeeeeeeeeeeeeeeeeeeseeeeeeres e 1
34 | 1019045-02 WIRE ASSEMBLY, #6 RED ......oooeoieeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeneee s eeeneenen. 1
35 | 1019089-02 WIRE ASSEMBLY, #6 WHITE ......ooorvuveceoeeeeceeeeeeeeeseeeeeeeeeseeeee e, 1
36 | 1019044-02 WIRE ASSEMBLY, #6 GREEN ........oouovoivececeeeeeeesseeeeseesesses e, 1
37 | 1019046-02 WIRE ASSEMBLY, #6 BLUE ........ovoiveeeoeeoeeeeeeeeeeeeeeeeeeeee e eee e 1
38 | 1019047-02 WIRE ASSEMBLY, #6 ORANGE ...........oomivuooeeeeeeeeeeeeeeeeeeeeeeee e eeeee e, 1
39 | 1018291-01 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) ...........ccovveerrrerrrreeennee. 1
40 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
41 | 1018968-01 | ASSEMBLY, FUSE HOLDER ......cooiomiiieeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
43 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
44 | 1018181-01 | WIRE ASSEMBLY, #18 RED ....oouovumeeeceeeeceoeseeeeeeeeeeeeeeeeeseesseseees e, 1
45 | 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) ......c.cevver.n..... 1
46 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ........ooiimmioeiemoeeoeeeeeeeeeeeeeeeeeeeeeee e, 1
47 | 1019123-01 | WIRE ASSEMBLY, #18 RED .....ovuveeeeeeeeceoeeeeeeeeeeeeeeeeeeeeeeeeee e enese e 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) .................... 1
49 | 1019088-01 | WIRE ASSEMBLY, #6 BLUE .......oovoveveoeeeeeeeeeeeeeeeeeeeeee e, 1
50 | 1016729 WIRE ASSEMBLY, #6 WHITE ......ovovooeoieeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeeeee e, 1
51 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
52 | 1016732 WIRE ASSEMBLY, #6 YELLOW ......ovuoreoeveeeeceeieeeee e seesees e 1
53 | 1014948 ASSEMBLY, DIODE ......oovvooeveeoeeeeeeeeoeeeeeeeeeeeeeee e eee oo eeee e eee e eeeee e 1
54 | 1014947 ASSEMBLY, RESISTOR .....ooooeoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1
55 | 1017957-01 | WIRE ASSEMBLY, #6 BLACK .........rveeoreeeeeeeeeeeeeeseeeeeeeeeseeseeeeeeeeesseeess e eeeseenee 5

12-27



12-28



ELECTRICAL COMPONENTS, FRONT BODY
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 0008639 WIRAP, TIE e e 4
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) .....oitiiiiiiiiiiiiiiiiiiiieeieeeeeeeeeeeee 1
3 1016851 BUZZER, REVERSE ......ooiiiiiiiiiiiiiiiiiiicin 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..coooiiiiiiiiieee e, 2
5 1016356 BLOCK, TERMINAL ... e 1
6 1013357 RIVET, ALUMINUM POP, 5/32 ... 2
7 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ...ccooiiiiiiiiiiiiin e 1
8 0007820 WASHER, INTERNAL TOOTH, 5/16 ....eeiiiiiiiiiiiiiiieieeee e 1
9 1012528 NUT, MB X 1 1/4 Lo 1
10 1011825 BRACKET, HORN ....oiiiiiiiiiiiiiiiiiiiiiiiiicen s 1
11 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 oo 2
12 0000332 WASHER, FLAT, 1/4 e 2
13 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
14 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) ......ccooevviiiiiinieenn. 1
15 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 1017066 HARNESS, HEADLIGHT WIRE ... 1
17 1017059 LOCK, BULB COLLAR ..ottt 1
18 1017060 BULB, HALOGEN ... e 1
19 1017061 LENS, HEADLIGHT .o 1
20 1017064 BRACKET, MOUNTING ....ciiiiiiiiiiiiiiiii i, 2
21 0007893 NUT, HEX, #10 = 32 oo 2
22 1013461 SCREW, HI-LO, #10 - 16 oo 2
23 1017065 RETAINER, HEADLIGHT ... 1
24 1017062 ASSEMBLY, TURN SIGNAL LENS ...t 1
25 1016880 BEZEL, HEADLIGHT, LEFT HAND ....cooiiiii e 1
26 1016879 BEZEL, HEADLIGHT, RIGHT HAND ....oooiiiiiiiiiii s 1
27 1015787 FLAP, SWITCH PROTECTOR ... a e e e e 1
28 0001606 RIVET, POP, 3/16 ..o 3
29 0000183 WASHER, FLAT, #10 e e e eeeans 3

12-29






CONTROLS AND GAUGES
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 3 4
1 | 1018025-01 | LIGHT, BATTERY WARNING .....oiuieimieieeeeeeeeeeeeeeeeeeeee e 1
2 | 1018142-01 | INDICATOR, BATTERY ..ooviiiieieoeoeeeeeeeeeeeeeeee e, 1
3 | 1018147-01 | RETAINER, PUSH ON .....oimiiiiieeieieeeeeee et ee e 2
4 | 1011610 WASHER, LOCK, #8 ..ot ee et en e, 1
5 | 1016092 SCREW, PAN HEAD MACHINE, #8 = 32 X 7/16 ...cveveeeeeeeeeeeeeeeeeeeee oo 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......coiiivieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1018262-01 | SWITCH, KEY ..oeeeieieeeeeeeeeeeeeeeeeeee ettt ettt ettt ee e 1
8 | 1018511-01 | WASHER ..ottt ettt e et ee et 1
9 | 1018307-01 | NUT, KEY SWITCH ...ooiieeoeoeeoeeeeeeeeeeeee e 1
10 | 1018345-02 | CAP, KEY SWITCH .ooomiviiieececeeeeeeeee e 1
11 | 1012505 KEY (PAIR) oottt ettt 1
12 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 13) ..eveeeeeeeeeeeeeee e 1
13 | 1013857 KNOB, LIGHT SWITCH .o, 1
14 | 1011439 SWITCH, LIMIT oottt 2
15 | 1011557 SCREW, MACHINE, #6 = 32 X 1 co.viveeeeeeeeeeeeee e 6
16 | 1011229 NUT, “K” LOCK, #6 = 32 oo 6
17 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....viviieieieeeeeeeeeeeee e 1
18 | 1010889 SWITCH, DIMMER ..ottt 1
19 | 1018713-01 | STAND-OFF, DIMMER SWITCH ...oovvoieieieieeeeeeeeeeeeeeee oo, 2
20 | 1018712-01 | SCREW, MACHINE, #10 = 32 X T oviuiuieieoeeeeeeeeeeeeeeeeeeeee e 2
21 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ....ouiuiieieeeeeeeeeeee e, 2
22 | 0007893 NUT, HEX, #10 = B2 oottt 2
23 | 1013443 BUTTON, HORN ...t 1

12-31



12-32



ELECTRICAL COMPONENTS, CENTER BODY
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 0007174 WASHER, LOCK, B5/16 ... e e e e e e e e e e e e e e e aaaaaaaaaaeans 4
2 0001241 WASHER, FLAT, 5/16 ..ottt e e n e e e e e e e e e e e e e e e e e e 8
3 0007173 BOLT, HEXHEAD, 5/16 - 18 X 3/4 ..o 3
4 0001242 NUT, HEX, 5/16 - 18 .o 4
5 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 L. e 1
6 1019183-01 | CLAMP, WIRE ... 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 =20 X 5/8 .....ccciiiiiiiiiiiiii e 8
8 0000451 WASHER, LOCK, 1/4 ..ttt e et e e e e e e e e e e e e e e e e e e e aaaaaaaans 8
9 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) ..o 1
10 1019243-01 | BUSHING, SNAP ....ooii e 6
11 1019117-01 | PLATE, MOUNTING ..o 1
12 1019026-01 | BOOT, WIRE ... e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
13 1017237 NUT, FLANGED LOCK, 5/16 - 24 ... 2
14 1014947 ASSEMBLY, RESISTOR ..ottt e e eeens 1
15 0007893 NUT, HEX, #10 - 32 ..o e 2
16 1014948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e 1
17 1018836-01 | SOLENOID, 48 VOLT ....oiiiiiiiiiiiiiiiiiiieieieiee e 1
18 0000332 WASHER, FLAT, 1/4 e 4
19 1019344-01 | WASHER, FLAT BRASS, 5/16 .....eiiieieieieieeeeeeeeee e 2

12-33



12-34



ELECTRICAL COMPONENTS, CENTER BODY
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1019629-02 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 13) ... 1
2 N/A WIRE ASSEMBLY, #18 BROWN ... 1
3 N/A WIRE ASSEMBLY, #18 GRAY ...ttt 1
4 N/A WIRE ASSEMBLY, #10 BLACK ..ottt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ... 1
6 N/A WIRE ASSEMBLY, #18 RED ..o 1
7 N/A WIRE ASSEMBLY, #18 YELLOW ...ooeriiiiiiiii e 1
8 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... e 3
9 1019324-01 CONNECTOR, FOUR WIRE .....eiiiiiiiiiiiiii et 1
10 1018278-02 KIT, WIRE AND TERMINAL, #6 BLACK ..o, 1
11 1018844-01 LABEL e e e 1
12 0008168 WIRAP, TIE o e e 2
13 1019349-01 LABEL oo 1
14 1018968-01 | ASSEMBLY, FUSE HOLDER (INCLUDES ITEMS 15 AND 16) ....covvvviiiiiiiiiiiiiiiiiiee e, 1
15 0008168 WR AP, TIE o e 1
16 1019349-01 LABEL oo 1
17 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 ........cccooiiiiiiiiiiiiins 4
18 0000451 WASHER, LOCK, 1/4 .t eeeeeens 4
19 0000332 WASHER, FLAT, 1/4 et e e 3
20 1019117-01 | PLATE, MOUNTING .....oiiiiiiiiiiiiiiiiiiiie e 1
21 1019316-01 | ASSEMBLY, COMPONENT COVER ......cooviiiiiiiiiis 1
22 1019243-01 | BUSHING, SNAP ..o e 6

12-35



FUSES CGHARGER
REZEPTAZLE
ML TR

FUSE BLC:E
ML TR

\ WOLTAGE

N LIMITER
4

12-36



ELECTRICAL COMPONENTS, CENTER BODY
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2-12) ..., 1

2 1017965-01 BEZEL, RECEPTACLE ....ooiiiiiiiiieieeeeeeeee e, 1

3 N/A WIRE ASSEMBLY, #10 RED ......oiiiiiiiiiiiiiiiiiiiiiiiiiiieieieceeecen e 1

4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY .....otiiiiiiiiiiiiiiiiieieeeee et 1

5 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..., 3

6 N/A WIRE ASSEMBLY, #10 BLACK ... 1

7 1017968-01 FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) ...ccoiiiiiiiiiiiiee e 1

8 1018038 WASHER, NARROW TYPE 13, #10 ..o 2

9 1018028 NUT, SERRATED, #10 - 32 ... 2
10 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... 1
11 0008168 WRAP, TIE e 1
12 1019349-01 LABEL oo e 1
13 1018968-01 | ASSEMBLY, 3-WAY PLUG (INCLUDES ITEMS 14 AND 15) ... 1
14 0008168 WR AP, TIE et e e e et e e e e e e e eeeaae 1
15 1019349-01 LABEL e e 1
16 1018010-01 | PLATE, RECEPTACLE BACKING ......ooiiiiiiiiiiiiiiii e 1
17 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..., 4
18 1016356 BLOCK, TERMINAL ... et 1
19 1013357 RIVET, ALUMINUM POP, 5/32 ...t a e e e 2
20 0000332 WASHER, FLAT, 1/4 L. 2
21 1018108-01 | LIMITER, VOLTAGE (INCLUDES ITEM 22) ....coooviiiiiiiiiiiiis 1
22 1018367-02 COMPOUND, HEAT SINK ..o A/R
23 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
24 1015741 BLOCK, FUSE ... 1
25 1016423 FUSE, 20 AMP <. e e e e n e s 3
26 1012438 NUT, NYLON LOCK, #10 - 24 ..o 2
27 0000183 WASHER, FLAT, #10 .o e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaeans 4
28 1016363 COVER, FUSE BLOCK .....iiiiiiiiiiiiiiiiiiiieie s 1
29 0001017 NUT, HEX, #10 - 24 oo et e e e 2
30 0001016 WASHER, LOCK, #10 .o e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 4
31 1016631 NUT, PUSH .o 2
32 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ..coiiiiiiiiiiiiiiiiciies 2
33 1016706 GROMMET, T 1/4 ..ottt et e e e e e e e e e e e e e e e e e e e e e e e e 3
34 1018024-01 | GROMMET, B/8 .....eei oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1

12-37



BATTERY
MCILIRT Inis

BRAKE LESHT
MCLIRT Inli5

REAR
REVERZE BLELER
MM TG

12-38



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017977-01 | BATTERY, 8-VOLT POWERDRIVE .....ooo e 6
1 1017977-02 | BATTERY, 8-VOLT POWERDRIVE, DRY ....ccooiiiiiiiiiiis 6
2 1017957-01 | WIRE ASSEMBLY, #6 BLACK ......oeeieieeeeeeee e 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 ....oueiiiiiiiiiiiici e 20
4 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....euiiiiiiiiiiiiiiieeeieeeeeee oo 8
5 1010908-01 | HOLD-DOWN, BATTERY, SHORT ....coiiiiiii e 2
6 1010908-02 | HOLD-DOWN, BATTERY, LONG ....ooiiiiiiieeie e 2
7 1016682-01 | ROD, BATTERY HOLD-DOWN ..ottt 8
8 1017978-01 | CAP, BATTERY, 4 PORT GANG ..ottt 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ..o, 2
10 N/A HOUSING, TAILLIGHT oo 1
11 1011582 BULB .. e 1
12 N/A (NS 4 = TR 1
13 N/A LN S e 1
14 N/A SCREW, LENS ..o 2
15 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ..o, 4
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) ... 1
17 1016851 BUZZER, REVERSE ......oiiiiiiiiiiiiiiiiiiiii 1
18 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ....ccoviiiiiieii e 2

12-39






BATTERY CHARGER m
_E



13-2



POWERDRIVE BATTERY CHARGER, DOMESTIC
CARRYALL I AND Il m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018022-01 | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG .........cooooiiiiii, 1
1018022-02 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .........cotiiiiiiiiiiiiiiiiiiiieieeceeeeeeeeeee 1
1018022-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ........ouiiiiiiiiiiiiiiiiiiiiceeeeeeeeeee e 1
1 1018283-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ....outiiiiiiiiiiiiiiiiiiiiiiiiiiieceeenene e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....coiviiiiiiiiiiiieiiie e 10
3 1018197-01 ASSEMBLY, TRANSFORMER ...t e e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) .....ccooviiiiiiiiiiiiiiii, 1
6 1018311-01 KIT, WIRE ASSEMBLY ... e 1
7 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....cooviiiiiiiiiiiiiiiiiieieieeeeee 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ..., 1
10 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ........ouitiiiiiiiiiiiiiiiiiiiiiiciincnceeeee e 1
11 1018287-01 BREAKER, CIRCUIT, 15 AMP ..o 1
12 1018286-01 RELAY, POWER, 48 VDO ... 1
13 1018288-01 CORDSET, AC, 80 INCHES LONG ........outiiiiiiiiiiiiiiiiiiiiicic e 1
13 1018288-02 CORDSET, AC, 116 INCHES LONG ........iiiiiiiiiiiiiiiiiiiiiiiiiicicnce e, 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD ...t 1

13-3



13-4



POWERDRIVE BATTERY CHARGER, EXPORT
CARRYALL I AND Il m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018315-03 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG .....eoveoeeeeeeeeeeeeeeeeeeeeeeee e 1
1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG ....oeooeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | 1018381-01 ASSEMBLY, CASE (INCLUDES ITEM 2) .......oovvivereeceeeeeeeeeeeeeeee e 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 +....ovvvveereeieeisieseeseeneenn. 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER .........cooiiiiiiiiiiinsisnessisesiees e 1
4 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .........ovuiverrerreseeeseeeesensessssss s 1
6 | 1018385-01 KIT, WIRE ASSEMBLY ...ooooieoieeieceecioeee s 1
7 | 1018285-01 AMMETER (INCLUDES HARDWARE) ........oooiveerereeeeeeeeeeeeeeeeeeeee e 1
8 | 1018383-01 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) ........ccc.ccvvervenn... 1
9 | 1018387-01 BRACKET, POWER RELAY MOUNTING ......coovvuvioreeieoiesseesses s 1
10 | 1018386-01 SWITCH, 4-POSITION, SLIDE .....oooviiiiiiieieiiosieeess s 1
11 | 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 | 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 | 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 | 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ........c..vvrierieeisneisesineissnesnsnsenseon 1
13 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........veeverreeeeenreeeeeesseeeeeeeeeeeeeone 1
14 | 1018384-01 BREAKER, CIRCUIT, 15 AMP .......ooooovoiieceeeeoeceeees s 2
15 | 1018317-01 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ....c.ovvvmrieriecireenenns. 1
15 | 1018317-02 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) «....vvooevecereereerenn.. 1
16 | 1015917 BUSHING, STRAIN RELIEF, AC CORD .......cooovvereeeeoereeeesseeseeseeseess e 1

13-5



T,

B,

13-6



ON-BOARD POWERDRIVE BATTERY CHARGER
DOMESTIC - CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018143-01 | ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ON-BOARD

120VAC 48VDC 60 HZ (INCLUDES ITEMS 1 - 20) ....ooovvoeeirieeeeeeseeseeesesseneenieees 1

1 | 1018161-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ......oooioimiieirieniesioesiesiesie s 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 +.o.oovvoeveeeeeeeeeesreeeeennen. 10
3 | 1017187 ASSEMBLY, RETRACTABLE CORD REEL ......oorvvorveoreeceeceeeeeessesse s 1
4 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) ........ccccocounnvnn.. 1
5 | 1018197-01 ASSEMBLY, TRANSFORMER ........ocuiiuieaiesiesisenseesiesiseses e 1
6 | 1018417-01 KIT, WIRE ASSEMBLY ....voooeoeeeeeeeeeeeeeeee e 1
7 | 1018419-01 BOARD, CONTROL ....coovoveoieaeseeeeeseeseeeese e 1
8 | 1018387-01 BRACKET, RELAY AND RESET BOARD MOUNTING .......covvovearieriesieceensenieeeon. 1
9 | 1011707 BRACKET, MOUNTING .....ooveoeeceeceoeceeeeeeeeeee e 2
10 | 0008233 NUT, LOCK, 1/8 = 20 w..ooooeeoeoeeeeeeeeeeeeeee e 4
11 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 .......oooeeoeeoeeeeeseesees s 4
12 | 1015917 BUSHING, STRAIN RELIEF, AC CORD ......ooooviiiiaieiieiiesessees s 1
13 | 1018290-01 CORDSET, AC, 24 INCHES WITH GROUNDED PLUG .......o.orvverrecreeeeeeeeeeeeeeneens. 1
14 | 1018287-01 BREAKER, CIRCUIT, 15 AMP ......cooooovoiieceeceeeeeesesees s 1
15 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......covvureeriearreseeeseeesseeeseeseeisneons 1
16 | 1018291-01 CORDSET, DC, 90 INCHES LONG WITH LEADS, 12 AWG ........ovvvrveereeeeeeeeeeneen.. 1
17 | 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ........c..oververeeceeeeeeneenieneesesneeenenn. 1
18 | 1018285-01 AMMETER (INCLUDES HARDWARE) .......ovoovievereeeeeeseoessoessensesss e 1
19 | 1018286-01 RELAY, POWER, 48 VDC ......ooovomirariiriieesoeeiesiseesssse s 1
20 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .........ovoiververeeeeeeeeeeseeeeeseeeeee e 1
21 | 0007479 BOLT, HEX HEAD, 1/4 - 20 X 1 1/4 oo..cooeooeeeeeeeeoeeeeeeee e 4
22 | 1014306 WASHER, FLAT, 1/4 ..o.oooioooieeeveesoeeeeeees s 4
23 | 0000451 WASHER, LOCK, 1/4 ....oooooiioeioeieeieeeee e 4
24 | 0001028 NUT, HEX, 1/4 = 20 c..oooocooceoeeeeeeeeeeeeeeeee e 4

13-7



13-8



ON-BOARD POWERDRIVE BATTERY CHARGER
EXPORT - CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018143-02 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ON-BOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 = 21) ..o 1
1 | 1018416-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ......ovoiveeeieeeeeeeeeseeseeee e, 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 = 16 X 1/2 w..ooovooeooeeeeeeeeeeeeeeeean 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER .......ooovoivieeeeeeeeeeeseeeeeeeeeeee e, 1
4 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | 1017187 ASSEMBLY, RETRACTABLE CORD REEL ......vuveiveieeeeeeeseeeeeeeseeeeeeeeeeeeeeeeeneeeen. 1
6 | 1018383-01 RELAY, POWER (INCLUDES MOUNTING HARDWARE) ......ovivivoeeoeeeeeeeeeennen 1
7 | 1018419-01 BOARD, CONTROL .....ovoivoieeeeeeeeeeee oo 1
8 | 1018387-01 BRACKET, MOUNTING, RELAY AND RESET BOARD ........coovuveiveeeeieeeeeeeeeeeeeeeeene 1
9 | 1018386-01 SWITCH, 4-POSITION, SLIDE ......ovoivooeeeeeoeeseeeeeeeeee e 1
10 | 1011707 BRACKET, MOUNTING: ....ovooveeeoeeoeeeeeeeeee s 2
11 | 0008233 NUT, LOCK, 1/4 = 20 ....ovoovoeeeeeeoeeeeeeeeeeeeeee e 4
12 | 0007847 BOLT, HEX HEAD, 174 = 20 X B/4 ..o 4
13 | 1015917 BUSHING, STRAIN RELIEF, AC CORD ......vuveiveoeeeeeeeeeeeeeeeeee e 1
14 | 1018290-01 CORDSET, AC, 3 x 1.5MM x 24 INCHES LONG, WITH GROUNDED PLUG .............. 1
15 | 1018384-01 BREAKER, CIRCUIT .....ovovieiieoeeeeeeeeeeee e 2
16 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......veveoeeeeeeeeseeeeeeseeeeeeeeneeenee 1
17 | 1018291-01 CORDSET, DC, 90.5 INCHES LONG WITH LEADS, 12 AWG .......ovoveoveiveeeeeeeeene 1
18 | 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ...........ovoiveoveieeseeeseeeeeeeeeeeseeenene. 1
19 | 1018285-01 AMMETER (INCLUDES HARDWARE) .......vovoiveeeeeeeeeeeeee s eeeeeeeeeeeeeeeeenenene. 1
20 | 1018418-01 KIT, WIRE ASSEMBLY ....ooovoioeieeeeee oo ese e 1
21 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ........ovoivivieeieeeeeseseeeseeeeeeeeeeeseeee. 1
22 | 0007479 BOLT, HEX HEAD, 1/4 < 20 X 1 /4 1..ooooooooooeeeoeeeoeeeeeeeeeeeeeeeee e 4
23 | 1014306 WASHER, FLAT, 1/4 <ot 4
24 | 0000451 WASHER, LOCK, 1/4 ...oooooeooeeeoeee oo, 4
25 | 0001028 NUT, HEX, 1/4 = 20 oo 4

13-9






MOTOR
POWERDRIVE ELECTRIC VEHICLE LI,
| E






MOTOR - POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-20) ............ccoeeiiiiinae. 1

1 1017944 SHIELD, END ..o e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ........cccoviiiiiiiiiiiiiiiii, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ... 1
4 N/A BUSHING, INSULATOR ... a e e e e e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 .oooiiiiiiii e 4
6 N/A NUT, HEX, 5/16 = 18 .o 4
7 N/A BUSHING, INSULATOR ...ttt e e e e e e e e e e e e e e e e e e e e e e 2
8 1017961 SCREW, CLAMP ..., 4
9 1017953 SCREW, BEARING RETAINER ...ttt 2
10 1017951 SHIELD, END oo 1
11 1017949 SCREW, BRUSH HOLDER .....ooiiiiiiiiiiiiiiiiiieieeee e e e e e e e e e e e e e e e e e 2
12 1017948 RIGGING, BRUSH ..o 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....uiiiiieiiiiiee e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..o 1
15 1011290 BEARING, BALL ..o 1
16 1017950 RETAINER, BEARING .......ooooiii e 1
17 N/A ARMATURE ..ot e e e e e e e e e e e e aaan 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE ........ooiiiiiiiiiiiiiiiiiiiieiiee e A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 .o 3
22 0000451 WASHER, LOCK, 1/4 ..o e e e e e e e e e e e e e e e e e e e e e e e e e aa s 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o 1
24 0007174 WASHER, LOCK, 5/16 ..ottt e e e e enens 1

14-3






TRANSAXLE
POWERDRIVE ELECTRIC VEHICLE
_E



15-2



TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 -41) Lo 1
1 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3 = 7) .eoiiiiiiiiiiiiiiiiiee e 1
2 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3 -7) ..cooiiiiiieeee e 1
3 1013787 STUD, LUG .. e e e 8
4 1014207 BUSHING, 25 MM L. D. oo 1
5 1011291 BEARING, OUTER AXLE TUBE ...oee e 2
6 1013792 CIRCLIP, TYPE € e 2
7 1016672 RING, RETAINING ... 2
8 1013790 BOLT, M10 X 1.5 X B0MM  ...oiiiiiiiiiiiiii e 10
9 1013791 WASHER, LOCK, 13/32 ..o 10
10 1013775 SEAL, INPUT SHAFT OIL it 1
11 1013756 GEAR CASE, RIGHT ... 1
12 1012711 BREATHER ... e 1
13 1013758 GASKET, CASE .. 1
14 0007330 BEARING, INNER AXLE TUBE ..o 2
15 1013789 GASKET, AXLE TUBE ..ottt 2
16 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......coooiiiiiee s 1
17 1013794 SEAL, AXLE SHAFT OIL .oiiiiiiiiiiiiiiiiiiieiin s 2
18 0007335 BEARING, INPUT GEAR ... 3
19 1013764 SHAF T, INPUT e e e e e e e e aaaeees 1
20 0007336 BEARING, INTERMEDIATE GEAR ....ooii e 1
21 1013766 GEAR, INTERMEDIATE, SMALL ... 1
22 1013780 KEY, SUNK e 1
23 1013765 GEAR, INTERMEDIATE, LARGE ... 1
24 1013757 GEAR CASE, LEFT .. 1
25 1013759 PLUG, FILL, WITH GASKET ... 2
26 1013763 BOLT, MB X 1 X BOMM ..ottt a e e 10
27 1012710 PIN, DOWEL ..o e e e e e 2
28 1013779 BOLT, M8 X 1.25 X 37MM ..o 8
29 1013782 PLATE, LOCK ... e e 4
30 1013767 GEAR, OUTPUT e 1
31 1013772 PIN, DIFFERENTIAL ..ccoiiiiiii e 1
32 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 -35 AND 38) .................... 1
33 1013768 GEAR CASE, DIFFERENTIAL (LEFT) ..ot 1
34 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...ooviiiiii, 2
35 1013774 PLATE, THRUST (IDLER GEAR) ..ottt 2
36 1013771 GEAR, DIFFERENTIAL ..o 2
37 1013770 GEAR, DIFFERENTIAL IDLER ..o e 2
38 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) ...coiiiiiiiiiiiee e 1
39 1013781 SHIM e e 1
40 1017703 ASSEMBLY, AXLE TUBE, LEFT SIDE ......cccoiiiiiiiiiiie e, 1
41 1014193 PIN, DOWEL ..o s 1
42 1014201 BOLT, HEX HEAD, 1/4 -20 X 2 1/4 ..iiiiiiiiiiiiii e 3
43 0000451 WASHER, LOCK, 1/4 e 3

15-3









CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, Box 204558

Augusta, GA 30917-4658






